T300e

Walk-behind Floor Scrubber

Parts Manual

(S/N 10000000-20000000)

Hygenic® Fully Cleanable Recovery Tank
TennantTrue® Parts

North America / International

[=l&=[=] For the latest Parts manuals and other
language Operator manuals, visit:

[w] www.tennantco.com/manual 9014505
Rev. 06 (04-2018)

www tennanteo.com O PRI



Ref Part No. Serial Number Description Qty.
82681 (000000- ) Bracket WIdt, Lpg Mount 1
63810 (000000- ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000- Nut Adjustable, Lpg Tank Mtg 2
49263 (00000 Tie, Cable 3

D 82556 (00000p- 001039) Bracket, Vaporizer 1
54930 (00000R- ) Vaporizer, LPG 1

HOW TO ORDER PARTS - See diagram above

by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

1. (A) ldentify the machine model.

2. (B) Identify the machine serial number from the data label.

3. (C) Ensure the proper serial number is used from
the parts list.

4. ldentify the part number and quantity.
Do not order by page or reference numbers.

5. Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

6. Provide detail shipping instructions.

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,

(D) V - identifies an assembly
A - identifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company
PO Box 1452

Minneapolis, MN 55440 USA

Phone: (800) 553- 8033

www.tennantco.com

TENNANT Cleaning Systems &
Equipment (Shanghai) Co., Ltd
Building 1, No. 3777 Caoying Road
Qingpu Shanghai, China 201712
Phone: 86 21 6922 5333

Fax: 86 21 69225151
www.tennantco.com.cn

Specifications and parts are subject to change without notice.
Copyright © 2015 - 2018 TENNANT Company, Printed in U.S.A.

Tennant Company Japan

9F Industry & Trade Center
Yokohama, Kanagawa 231- 0023
Japan

Telephone: 81- 45- 640- 5630
Fax: 81- 45- 640- 5604

www.tennant.co.jp.com




ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sdlo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea réapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

Ne¢ serie -

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor -

Ne cliente -

Fecha de instalacion -

FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci- dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci- dessous pour assurer une livraison rapide.

1.

o H DN

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez- vous que le numéro de série correct est utilisé & partir de la liste de pieces détachées.

Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, I'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

(D) V - identifie un assemblage
A - identifie les piéces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N¢ du modeéle -

Ne de série -

Options de la machine -

Agent commercial -

Ne tél. de I'agent commercial -

Numéro d’identification client -

Date d'installation -

CN

e

WSS - BRTE
fUAEA TENNANT 2 532 R Bk S5 BR 1 .
TEIEAE T Y B R R AT .

B AERE AT LLZE R T
(A #EsEs.
B MNEEIREHENEFTS.
© iR EHBHENRFHEHRFFS.
WESESLE.
T%%”“ 1S EHEIT .
RAEHH L. AFE2KF. BF ID 5, fTAEERHHE,
HAF LA R EdRmE .
RAEM AR R

o V- BEAs
A - srEAthaaNaY

ik rEAE. fEEEHE T .

WEENIES RS .
By -

FEIS -

WLEETR -

HERE-

HERERIESHT -

EPOID WS -

TROH -

JP

R—yOiiEhEk 1 LROEESRL TSN

TENNANTH B D/ A—YF-IIEEROHEL IS0,

IR=UPY TSRO TEIIE. T4, BEE. FAX, T IEFHRTHRFEL WL LET,

HERIZBBEHTESESZ. BT OFERBALE IS,

(A ERDETLEESHLELESN,

(B) AR T—ASNNICHRISh TV YT ILES
EBHSELIEEN,

(C) —V)RANESBELT, VU7 LEENELLHAITRESR
(Y,

NR—YBELHEFSMSB SN, 72T IL/A%05 D
R=UBEDLSBEEETOITINIIIEELSLESEL,
BEROLEH. L. BEDEE. FHK/FHiELER.
EEEE.  ANEBEETHML I,
REICETHISHEMNDNIE, BHEEL TSN,

D V -FELIVERLET
A - FEDIZEFNDA—VERLET

BB TESLIIC, ERCIRAL TSN,

EF/No. ~

)T JLNo. -

HROF T

MR IR -

RERIBEDCEERES -

AEDHES -

%o
m o

8-







TABLE OF CONTENTS

STANDARD PARTS

GENERAL RECOMMENDED MAINTENANCE

ITEMS ... 7
BRUSHES AND PAD DRIVER GROUP, 43CM DISK
3-LUGHUB ... 10
BRUSHES AND PAD DRIVER GROUP, 43CM DISK
MAGNETICHUB .............. .. ...oit. 12
BRUSHES AND PAD DRIVER GROUP, 50CM DISK
3-LUGHUB ... 14
BRUSHES AND PAD DRIVER GROUP, 50CM DISK
MAGNETICHUB ............. ... ...oit 16
BRUSHES AND PAD DRIVER GROUP, 60CM DUAL
DISK3-LUGHUB ..................... ... 18
BRUSHES AND PAD DRIVER GROUP, 60CM DUAL
DISKMAGNETICHUB .................... 20
BRUSHES GROUP, 50CM CYLINDRICAL .. .... 22
PAD GROUP, 50CM ORBITAL ................ 23
SCRUB HEAD GROUP, 43CM DISK, 3- LUG
HUB ... 24
SCRUB HEAD GROUP, 43CM DISK, MAGNETIC
HUB ... 26
SCRUB HEAD GROUP, 50CM DISK, 3- LUG
HUB ... 28
SCRUB HEAD GROUP, 50CM DISK, MAGNETIC
HUB ... 30
SCRUB HEAD GROUP, 60CM DUAL DISK, 3- LUG
HUB ... 32
SCRUB HEAD GROUP, 60CM DUAL DISK, 3- LUG
HUB- CONTD ..........coiiiiiiiinnn 34
SCRUB HEAD GROUP, 60CM DUAL DISK,
MAGNETICHUB ............. ... ....it 36
SCRUB HEAD GROUP, 60CM DUAL DISK,
MAGNETICHUB - CONTD ................ 38

SCRUB HEAD GROUP, 50CM CYLINDRICAL .. 40

SCRUB HEAD GROUP, 50CM CYLINDRICAL -
CONTD ..o 42

SCRUB HEAD GROUP, 50CM ORBITAL ....... 44

RECOVERY TANK GROUP, BASE MODEL .... 46
RECOVERY TANK FILTER AND HOSE GROUP,
SCREW CAP ...\t 48
RECOVERY TANK FILTER AND HOSE GROUP,
CONTROLVALVE ..........ooiiiienns, 50
SOLUTION TANK GROUP ................... 52
FRAME GROUP, PROPEL MODEL ........... 54
FRAME GROUP, PUSH MODEL .............. 56
MANUAL DOWN PRESSURE GROUP ........ 58
SINGLE DOWN PRESSURE GROUP . ........ 60
SOLUTION GROUP, BASE MODEL ............ 62
SOLUTION GROUP, BASE MODEL ec-H20 ... 64
ELECTRICAL COMPONENTS GROUP, BASE
MODEL ... 66
LOWER CONSOLE GROUP, ON- BOARD
CHARGER ..........ccoiiiiiiiiiiiin., 68
LOWER CONSOLE GROUP, OFF- BOARD
CHARGER ..........cc.ooiiiiiiiiiiiis, 70
HANDLE GROUP, BASE PROPEL MODEL .... 72
HANDLE GROUP, BASE PUSH MODEL ....... .. 74
SHROUD GROUP, DISK AND ORBITAL HEAD . 76
SHROUD GROUP, CYLINDRICAL HEAD ...... 78
SCRUB HEAD LIFT GROUP, 43CM DISK
MODEL ... 80
SCRUB HEAD LIFT GROUP, 50CM DISK
MODEL ...t 82
SCRUB HEAD LIFT GROUP, 60CM DUAL DISK
MODEL ...ttt 84
SCRUB HEAD LIFT GROUP, 50CM CYLINDRICAL
MODEL ...ttt 86
SCRUB HEAD LIFT GROUP, 50CM ORBITAL
MODEL ...ttt 88
SQUEEGEE ASSEMBLY, 50MM / 20N ........ 90
SQUEEGEE LIFT GROUP ................... 92

Tennant T300e (04-2018)



TABLE OF CONTENTS

STANDARD PARTS - Cont’d

BATTERY CABLEGROUP ...................
BATTERY GROUP, 1056AH C20 WET ..........
BATTERY GROUP, 130AH C20 WET ..........
BATTERY GROUP, 150AH C20 WET ..........
BATTERY GROUP, 140AH C20 AGM ..........
LABELGROUP ...... ...
LABELGROUP - CONTD ...................

ELECTRICAL DIAGRAM, PROPEL
(S/N 10891949 - )

ELECTRICAL DIAGRAM, PROPEL
(S/N 10000000 - 10891948) ................

ELECTRICAL DIAGRAM, PUSH
(SIN10891710 - ) e,

ELECTRICAL DIAGRAM, PUSH
(S/N 10000000 - 10891709) ................

ELECTRICAL HARNESS, MAIN PROPEL
(S/N 10891949 - )

ELECTRICAL HARNESS, MAIN PROPEL
(S/N 10822349 - 10891948) ................

ELECTRICAL HARNESS, MAIN PROPEL
(S/N 10000000 - 10822348) ................

ELECTRICAL HARNESS, MAIN PUSH
(SIN10891710 - ) e,

ELECTRICAL HARNESS, MAIN PUSH
(S/N 10825202 - 10891709) ................

ELECTRICAL HARNESS, MAIN PUSH
(S/N 10000000 - 10825201) ................

ELECTRICAL HARNESS, OPTIONS PROPEL ..
ELECTRICAL HARNESS, OPTIONS PUSH .. ..
ELECTRICAL HARNESS, BAIL SWITCH .......

94
96
97
98
99
100
102

104

107

110

113

116

120

124

128

132

136
140
141

OPTIONS
TELEMETRY GROUP ....................... 144
BATTERY LIFT OUT BOXKIT ................ 146
HYDROLINK® BATTERY WATERING SYSTEM

KIT o 148
DOCUMENTATION GROUP .................. 150
BREAKDOWNS

ec- H20 NANOCLEAN MODULE BREAKDOWN 152

ORBITAL HEAD ECCENTRIC DRIVE
BREAKDOWN . .......... .. 154

Tennant T300e (04-2018)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
1016763 (10000000- 20000000 ) Brush Assy, Disk, Scb, 17.0d, Abr (3- Lug) 1
1016764 (10000000- 20000000 ) Brush Assy, Disk, Scb, 17.0d, Nyl (3- Lug) 1
1016765 (10000000- 20000000 ) Brush Assy, Disk, Scb, 17.0d, Pyp (3- Lug) 1
1213034 (10000000- 20000000 ) Brush Assy, Disk, Scb, 43cm, Mag, Nyl 1
1213035 (10000000- 20000000 ) Brush Assy, Disk, Scb, 43cm, Mag, Pyp 1
1213037 (10000000- 20000000 ) Brush Assy, Disk, Scb, 43cm, Mag, Ab 1
1050273 (10000000- 20000000 ) Pad, Polish, 17.0d, White [1pick=1pad] 1
1050271 (10000000- 20000000 ) Pad, Buff, 17.0d, Red [1pick=1pad] 1
1050270 (10000000- 20000000 ) Pad, Scb, 17.0d, Blue [1pick=1pad] 1
1050267 (10000000- 20000000 ) Pad, Stripping, 17.0d, Brown[1pick=1pad] 1
1050262 (10000000- 20000000 ) Pad, Stripping, 17.0d[Hi Pro,1pick=1pad] 1
1051028 (10000000- 20000000 ) Pad, Surf Prep, 17.0d [Mar, 1pick=1pad] 1
1016805 (10000000- 20000000 ) Brush Assy, Disk, Scb, 20.0d, Abr (3- Lug) 1
1016810 (10000000- 20000000 ) Brush Assy, Disk, Scb, 20.0d, Nyl (3- Lug) 1
1016811 (10000000- 20000000 ) Brush Assy, Disk, Sch, 20.0d, Pyp (3- Lug) 1
1210386 (10000000- 20000000 ) Brush Assy, Disk, Scb, 50cm, Mag, Nyl 1
1213032 (10000000- 20000000 ) Brush Assy, Disk, Scb, 50cm, Mag, Pyp 1
1213033 (10000000- 20000000 ) Brush Assy, Disk, Scb, 50cm, Mag, Ab 1
32505 (10000000- 20000000 ) Washer, Flat, 92b 156d 2.6l, Pad Driver 1
17260 (10000000- 20000000 ) Pad, Polish, 20.0d, White [1pick=1pad] 1
17261 (10000000- 20000000 ) Pad, Buff, 20.0d, Red [1pick=1pad] 1
17262 (10000000- 20000000 ) Pad, Scb, 20.0d, Blu [1pick=1pad] 1
17263 (10000000- 20000000 ) Pad, Stripping, 20.0d, Brown[1pick=1pad] 1
370094 (10000000- 20000000 ) Pad, Stripping, 20.0d[Hi Prod,1pick=1pad 1
1051030 (10000000- 20000000 ) Pad, Surf Prep, 20.0d [Mar, 1pick=1pad] 1
1056306 (10000000- 20000000 ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Nyl 2
1056313 (10000000- 20000000 ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Pyp 2
1063297 (10000000- 20000000 ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Abr 2
1210136 (10000000- 20000000 ) Brush Assy, Disk, Scb, 30cm, Mag, Nyl 2
1213040 (10000000- 20000000 ) Brush Assy, Disk, Scb, 30cm, Mag, Pyp 2
1213041 (10000000- 20000000 ) Brush Assy, Disk, Scb, 30cm, Mag, Ab 2
385940 (10000000- 20000000 ) Pad, Polish, 12.0d, White [1pick=1pad] 2
385941 (10000000- 20000000 ) Pad, Buff, 12.0d, Red [1pick=1pad] 2
385942 (10000000- 20000000 ) Pad, Scb, 12.0d, Blu [1pick=1pad] 2
385943 (10000000- 20000000 ) Pad, Stripping, 12.0d, Brown[1pick=1pad] 2
1063334 (10000000- 20000000 ) Pad, Stripping, 12.0d [Hi- Prod] Blk 2
1051020 (10000000- 20000000 ) Pad, Surf Prep, 12.0d [Mar, 1pick=1pad] 2
1209188 (10000000- 20000000 ) Brush, Scb, 211, 20sr, Nyl (Cylindrical Model) 2
1212762 (10000000- 20000000 ) Brush, Scb, 211, 20sr, Pyp (Cylindrical Model) 2
1205512 (10000000- 20000000 ) Pad, Polish, 20 X 14, White [1pick=1pc] (Orbital Model) 1
1205513 (10000000- 20000000 ) Pad, Buff, 20 X 14, Red [1pick=1pc] (Orbital Model) 1
1205514 (10000000- 20000000 ) Pad, Scb, 20 X 14, Blu  [1pick=1pc] (Orbital Model) 1
1205515 (10000000- 20000000 ) Pad, Surf Prep, 20 X 14[Mar, 1pick=1pad] (Orbital Model) 1
1074740 (10000000- 20000000 ) Pad, Scb, 14 X 20, Green [1pick=1ctn] (Orbital Model) 1
1075562 (10000000- 20000000 ) Pad, Stripper, 20 X 14, Blk [1pick=1ctn] (Orbital Model) 1
1228000 (10000000- 20000000 ) Pad, Melamine, 14” X 20” [Case Of 5] 1
1217830 (10000000- 20000000 ) Pad, Backer, 20 X 14 (Orbital Model) 1

Tennant T300e (04-2018)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
1223582 (10000000- 20000000 ) Wheel, Scrbr, 8.00d, W/ Taper (Propel Model) 2
1223724 (10000000- 20000000 ) Wheel, Scrbr, 8.00d, W/ Brg (Push Model) 2
1212422 (10000000- 20000000 ) Caster, Swivel [Wicke 224051] 1
v 1211537 (10000000- 20000000 ) Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (10000000- 20000000 ) Gasket [Epdm, F/1211537] 1
A 1218883 (10000000- 20000000 ) Screen, Fltr, 80 Mesh, Ss [W/ Cage] 1
A 613991 (10000000- 20000000 ) Bowil, Clr, Short, F/1005302 1
v 9014172 (10000000- 20000000 ) Squeegee Kit, Linatex, Am [T300/E/Ss300] 1
A 1010560 (10000000- 20000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 630477 (10000000- 20000000 ) Wheel, Pyu, 02.0d 0.38w, Gray 2
AV 9015731 (10000000- 20000000 ) Blade Kit, 500mm, Linatex (Standard) 1
AA 1203953 (10000000- 20000000 ) Blade, Sqge, Rear, 836l, Linatex[500mm] (Standard) 1
AA 1203954 (10000000- 20000000 ) Blade, Sqge, Front, 788l, Linatex[500mm] (Standard) 1
v 9015732 (10000000- 20000000 ) Blade Kit, 500mm, Urethane (Option) 1
A 1215609 (10000000- 20000000 ) Blade, Sqge, Rear, 8361, Urethane[500mm)] (Option) 1
A 1215611 (10000000- 20000000 ) Blade, Sqge, Front, 788I, Urethane[500mm (Option) 1
v 9015730 (10000000- 20000000 ) Blade Kit, 500mm, Gum (Option) 1
A 1215610 (10000000- 20000000 ) Blade, Sqge, Rear, 8361, Gum[500mm] (Option) 1
A 1215612 (10000000- 20000000 ) Blade, Sqge, Front, 788l, Gum[500mm)] (Option) 1
1055019 (10000000- 20000000 ) Bumper, Head, 43cm, W/ Bristle Skirt, Im 1
1055025 (10000000- 20000000 ) Bumper, Head, 50cm, W/ Bristle Skirt, Im 1
1072656 (10000000- 20000000 ) Bumper, Head, 60cm, Bristle Skirt 1
1010560 (10000000- 20000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking (Disk Heads) 1
v 9011810 (10000000- 20000000 ) Module Kit, Replmt [Ec- H20, B 02] (See Breakdowns) 1
A 9013646 (10000000- 20000000 ) Cartridge, Ec- H20 Nanoclean Wcm, 270ml 1
v 1226976 (10834063- 20000000 ) Motor, Ele, 24vdc 0215rpm 650w, 17mm 1
(43CM & 50CM Disk Head)
A 1227273 (10834063- 20000000 ) Vr, Brush Kit, Motor, Ele (4pc) 1
v 1210703 (10000000- 10834062 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(43CM & 50CM Disk Head) (Replaced By 9015159)
A 222606 (10000000- 10834062 ) Vr, Brush Kit, Motor, Ele [Ip] (4Pc) 1
(For Imperial Motor - Frame #P56SG681)
A 1045790 (10000000- 10834062 ) Brush Kit, Replmt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)
v 1227280 (10835154- 20000000 ) Motor, 24vdc, 2000rpm, 7/8hp (60CM Disk Head) 1
A 1059370 (10000000- 20000000 ) Brush, Motor, Replmt [Bag Of 4) 1
v 1210212 (10000000- 10835153 ) Motor, 24vdc, 2000rpm, 7/8hp, Us (60CM Disk Head) 1
(Replaced By 9015160)
A 1059370 (10000000- 20000000 ) Brush, Motor, Replmt [Bag Of 4) 2
v 1210202 (10000000- 20000000 ) Motor, Ele, 24vdc [Vw Cyl] (Cylindrical Head) 1
A 1059370 (10000000- 20000000 ) Brush, Motor, Repimt [Bag Of 4) 1
v 1226909 (10827598- 20000000 ) Motor, Ele, 24vdc, 2200rpm, .6hp, 22mm (Orbital Head) 1
A 1059370 (10000000- 20000000 ) Brush, Motor, Replmt [Bag Of 4) 1
v 1212669 (10000000- 10827597 ) Motor, Ele, 24vdc, 2200rpm, .6hp, 22mm (Orbital Head) 1
(Replaced By 9015162)
A 1059370 (10000000- 20000000 ) Brush, Motor, Replmt [Bag Of 4) 1
1055305 (10000000- 20000000 ) Belt, Drive, 6pj, Ej139 [T3] (60CM Disk Head) 1
v 9014166 (10000000- 20000000 ) Kit, Belt, Motor (Includes Installation Tool) (Cyld Head) 1
A 1213132 (10000000- 20000000 ) Tool, Installation, Belt 1
1215666 (10000000- 20000000 ) Skirt, Side, Cyl, Floating (Cylindrical Head) 2
630477 (10000000- 20000000 ) Wheel, Pyu, 02.0d 0.38w, Gray (Cylindrical Head) 4
v 1202880 (10000000- 20000000 ) Fan, Vacuum, 6.6d, 024vdc, 2 Stage 1
A 1206774 (10000000- 20000000 ) Vr, Brush Kit, Motor, Fan (1 Pkg = 2 Pcs) 1

Tennant T300e (04-2018)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
v 9014872 (10785189- 20000000 ) Kit, Deflector, Tray, Debris, ClI, [T300] 1
A 1225187 (10785189- 20000000 ) Seal, Rbr, Clsd, 12.7™h, 24.0Id, 40.00d 1
A 1207357 (10000000- 20000000 ) Tray, Debris, Tank, Recvy [T300] 1
9014905 (10786729- 20000000 ) Cover Kit, Circuitbreaker, Ci[T300/E/Ss] 1
630052 (10000000- 20000000 ) Float, Shut- Off, (2)Ball, 1.75d 1
v 1213008 (10000000- 20000000 ) Hose Assy, Drain, 1.5d 025l 1.5/Cap [Pu] (Gray) 1
A 1219134 (10000000- 20000000 ) Cap, Drain Assy [Gray] 1
v 1213010 (10000000- 20000000 ) Hose Assy, Drain, 1.5d 0171 1.5/Cap[Pvc] (Black) 1
A 1218955 (10000000- 20000000 ) Cap, Drain Assy [Black] 1
1204663 (10000000- 20000000 ) Hose Assy, W/2cuff,1.5d 026l 1.5/1.5[Pu] (Gray) 1
1211220 (10000000- 20000000 ) Hose Assy,W/2cuff,1.5d 0221 1.5/1.5[Pvc] (Black) 1
v 9014171 (10000000- 20000000 ) Hose Assy, With Valve 1
A 1051986 (10000000- 20000000 ) Valve, Ball, 2way, 1.0id Pvc, W/Handle 1
A 1222591 (10000000- 20000000 ) Hose Assy, 45cuff,1.5d 0211 1.5/1.5[Pu] (Gray) 1
1210472 (10000000- 20000000 ) Seal, Afmkt, Bulb, 0.50d .13grip, 05ft (Rec Tank Lid) 1
1046428 (10000000- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft (Front Fill Cover) 1
v 1216386 (10000000- 20000000 ) Motor, Transaxle, 24vdc, Repimt [Ul, Ce] 1
A 1212351 (10000000- 20000000 ) Brush Kit, Carbon, Transaxle, Ul (1 Kit = 4 Pcs) 1
v 1219312 (10000000- 20000000 ) Fan, Vacuum, 5.7d, 024vdc, 2 Stage 1
A 372883 (10000000- 20000000 ) Vr, Brush Kit, Motor, Ele (1 Pkg = 2 Pcs) 1

Tennant T300e (02-2017)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 43CM DISK 3-LUG HUB

355330

10 Tennant T300e (03-2015)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 43CM DISK 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1016763 (10000000- 20000000 ) Brush Assy, Disk, Scb, 17.0d, Abr 1
v 1 1016764 (10000000- 20000000 ) Brush Assy, Disk, Scb, 17.0d, Nyl 1
v 1 1016765 (10000000- 20000000 ) Brush Assy, Disk, Scb, 17.0d, Pyp 1
A 2 1013018 (10000000- 20000000 ) Stud, Drive, Brush Pad 3
A 3 1021316 (10000000- 20000000 ) Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
v 4 1212965 (10000000- 20000000 ) Driver Assy, Pad, 43cm, Brush, 3 Lug 1
A 5 1013018 (10000000- 20000000 ) Stud, Drive, Brush Pad 3
A 6 1021316 (10000000- 20000000 ) Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
A 7 41579 (10000000- 20000000 ) Washer, Flat, 08, Ss 3
A 8 04403 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 3
A 9 32506 (10000000- 20000000 ) Device, Centering, Rh Pad Retainer 1
10 32505 (10000000- 20000000 ) Washer, Flat, 92b 156d 2.6l, Pad Driver 1
11 1050273 (10000000- 20000000 ) Pad, Polish, 17.0d, White [1pick=1pad] 1
11 1050271 (10000000- 20000000 ) Pad, Buff, 17.0d, Red [1pick=1pad] 1
11 1050270 (10000000- 20000000 ) Pad, Scb, 17.0d, Blue [1pick=1pad] 1
11 1050267 (10000000- 20000000 ) Pad, Stripping, 17.0d, Brown[1pick=1pad] 1
11 1050262 (10000000- 20000000 ) Pad, Stripping, 17.0d[Hi Pro,1pick=1pad] 1
11 1051028 (10000000- 20000000 ) Pad, Surf Prep, 17.0d [Mar, 1pick=1pad] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (03-2015)

11



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 43CM DISK MAGNETIC HUB

355338

12 Tennant T300e (04-2018)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 43CM DISK MAGNETIC HUB

R Part No.

(]
b

Serial Number

Description

1213034
1213035
1213037
1218392
1211869

(10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Brush Assy, Disk, Scb, 43cm, Mag, Nyl
Brush Assy, Disk, Scb, 43cm, Mag, Pyp
Brush Assy, Disk, Scb, 43cm, Mag, Ab
Label, Safety, Magnet, Med

Driver Assy, Pad, 43cm, Brush, Magnetic

41579
1212542
1218392
32506
32505

[ I S 2SI ISR

10000000- 20000000
10000000- 20000000
10000000- 20000000

10000000- 20000000

Washer, Flat, 08, Ss

Screw, Pan, Phl, M4 X 0.70 X 12, NI, Ss
Label, Safety, Magnet, Med

Device, Centering, Rh Pad Retainer
Washer, Flat, 92b 156d 2.6l, Pad Driver

1050273
1050271
1050270
1050267
1050262

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Pad, Polish, 17.0d, White [1pick=1pad]
Pad, Buff, 17.0d, Red [1pick=1pad]

Pad, Scb, 17.0d, Blue [1pick=1pad]

Pad, Stripping, 17.0d, Brown[1pick=1pad]
Pad, Stripping, 17.0d[Hi Pro,1pick=1pad]

OCOWOOWOWOOONOOURWN= =2

1051028

V ASSEMBLY
A INCLUDED IN ASSEMBLY

(
(
(
(
(
E
(10000000- 20000000
(
(
(
(
(
(
(

10000000- 20000000

~— e — e - e S —

Pad, Surf Prep, 17.0d [Mar, 1pick=1pad]

_L_L_L_L_L_L_L_L_me_k_k_&_&_k‘g

Tennant T300e (03-2015)

13



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 50CM DISK 3-LUG HUB

355331

14 Tennant T300e (03-2015)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 50CM DISK 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1016805 (10000000- 20000000 ) Brush Assy, Disk, Scb, 20.0d, Abr 1
v 1 1016810 (10000000- 20000000 ) Brush Assy, Disk, Scb, 20.0d, Nyl 1
v 1 1016811 (10000000- 20000000 ) Brush Assy, Disk, Scb, 20.0d, Pyp 1
A 2 1013018 (10000000- 20000000 ) Stud, Drive, Brush Pad 3
A 3 1021316 (10000000- 20000000 ) Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
v 4 1212960 (10000000- 20000000 ) Driver Assy, Pad, 50cm, Brush, 3 Lug 1
A 5 1013018 (10000000- 20000000 ) Stud, Drive, Brush Pad 3
A 6 1021316 (10000000- 20000000 ) Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
A 7 41579 (10000000- 20000000 ) Washer, Flat, 08, Ss 3
A 8 04403 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 3
A 9 32506 (10000000- 20000000 ) Device, Centering, Rh Pad Retainer 1
10 32505 (10000000- 20000000 ) Washer, Flat, 92b 156d 2.6l, Pad Driver 1
11 17260 (10000000- 20000000 ) Pad, Polish, 20.0d, White [1pick=1pad] 1
11 17261 (10000000- 20000000 ) Pad, Buff, 20.0d, Red [1pick=1pad] 1
11 17262 (10000000- 20000000 ) Pad, Scb, 20.0d, Blu [1pick=1pad] 1
11 17263 (10000000- 20000000 ) Pad, Stripping, 20.0d, Brown[1pick=1pad] 1
11 370094 (10000000- 20000000 ) Pad, Stripping, 20.0d[Hi Prod,1pick=1pad 1
11 1051030 (10000000- 20000000 ) Pad, Surf Prep, 20.0d [Mar, 1pick=1pad] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (03-2015)

15



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 50CM DISK MAGNETIC HUB

355339

16 Tennant T300e (04-2018)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 50CM DISK MAGNETIC HUB

R Part No.

(]
b

Serial Number

Description

1210386
1213032
1213033
1218392
1209197

(10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Brush Assy, Disk, Scb, 50cm, Mag, Nyl
Brush Assy, Disk, Scb, 50cm, Mag, Pyp
Brush Assy, Disk, Scb, 50cm, Mag, Ab
Label, Safety, Magnet, Med

Driver Assy, Pad, 50cm, Brush, Magnetic

41579
1212542
1218392
32506
32505

[ I S 2SI ISR

10000000- 20000000
10000000- 20000000
10000000- 20000000

10000000- 20000000

Washer, Flat, 08, Ss

Screw, Pan, Phl, M4 X 0.70 X 12, NI, Ss
Label, Safety, Magnet, Med

Device, Centering, Rh Pad Retainer
Washer, Flat, 92b 156d 2.6l, Pad Driver

17260
17261
17262
17263
370094

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Pad, Polish, 20.0d, White [1pick=1pad]
Pad, Buff, 20.0d, Red [1pick=1pad]

Pad, Scb, 20.0d, Blu [1pick=1pad]

Pad, Stripping, 20.0d, Brown[1pick=1pad]
Pad, Stripping, 20.0d[Hi Prod,1pick=1pad

OCOWOOWOWOOONOOURWN= =2

1051030

V ASSEMBLY
A INCLUDED IN ASSEMBLY

(
(
(
(
(
E
(10000000- 20000000
(
(
(
(
(
(
(

10000000- 20000000

~— e — e - e S —

Pad, Surf Prep, 20.0d [Mar, 1pick=1pad]

_L_L_L_L_L_L_L_L_me_k_k_&_&_k‘g

Tennant T300e (03-2015)

17



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK 3-LUG HUB

355332

18 Tennant T300e (03-2015)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK 3-LUG HUB

Ref. Part No. Serial Number Description Qty.

v 1 1056306 (10000000- 20000000 ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Nyl 2
v 1 1056313 (10000000- 20000000 ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Pyp 2
v 1 1063297 (10000000- 20000000 ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Abr 2
A 2 1055558 (10000000- 20000000 ) Mount, Lug, Pad- Driver [T3] 3
A 3 1021316 (10000000- 20000000 ) Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
v 4 1213038 (10000000- 20000000 ) Driver Assy, Pad, 30cm, Brush, 3 Lug 2
A 5 1055558 (10000000- 20000000 ) Mount, Lug, Pad- Driver [T3] 3
A 6 1021316 (10000000- 20000000 ) Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
A 7 41579 (10000000- 20000000 ) Washer, Flat, 08, Ss 3
A 8 04403 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 3
A 9 370095 (10000000- 20000000 ) Device, Centering, Clip On, TI [Gf Pp] 1

10 385940 (10000000- 20000000 ) Pad, Polish, 12.0d, White [1pick=1pad] 2

10 385941 (10000000- 20000000 ) Pad, Buff, 12.0d, Red [1pick=1pad] 2

10 385942 (10000000- 20000000 ) Pad, Scb, 12.0d, Blu [1pick=1pad] 2

10 385943 (10000000- 20000000 ) Pad, Stripping, 12.0d, Brown[1pick=1pad] 2

10 1063334 (10000000- 20000000 ) Pad, Stripping, 12.0d [Hi- Prod] Blk 2

10 1051020 (10000000- 20000000 ) Pad, Surf Prep, 12.0d [Mar, 1pick=1pad] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (03-2015)

19



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK MAGNETIC HUB

355340

20 Tennant T300e (04-2018)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.

v 1 1210136 (10000000- 20000000 ) Brush Assy, Disk, Scb, 30cm, Mag, Nyl 2
v 1 1213040 (10000000- 20000000 ) Brush Assy, Disk, Scb, 30cm, Mag, Pyp 2
v 1 1213041 (10000000- 20000000 ) Brush Assy, Disk, Scb, 30cm, Mag, Ab 2
A 2 1218392 (10000000- 20000000 ) Label, Safety, Magnet, Med 1
v 3 1209160 (10000000- 20000000 ) Driver Assy, Pad, 30cm, [Magnetic] 2
A 4 41579 (10000000- 20000000 ) Washer, Flat, 08, Ss 3
A 5 1212542 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 12, NI, Ss 3
A 6 1218392 (10000000- 20000000 ) Label, Safety, Magnet, Med 1
A 7 370095 (10000000- 20000000 ) Device, Centering, Clip On, Tl [Gf Pp] 1

8 385940 (10000000- 20000000 ) Pad, Polish, 12.0d, White [1pick=1pad] 2

8 385941 (10000000- 20000000 ) Pad, Buff, 12.0d, Red [1pick=1pad] 2

8 385942 (10000000- 20000000 ) Pad, Scb, 12.0d, Blu [1pick=1pad] 2

8 385943 (10000000- 20000000 ) Pad, Stripping, 12.0d, Brown[1pick=1pad] 2

8 1063334 (10000000- 20000000 ) Pad, Stripping, 12.0d [Hi- Prod] Blk 2

8 1051020 (10000000- 20000000 ) Pad, Surf Prep, 12.0d [Mar, 1pick=1pad] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (03-2015)

21



STANDARD PARTS

BRUSHES GROUP, 50CM CYLINDRICAL

355333

Ref. Part No. Serial Number Description Qty.

1 1209188 (10000000- 20000000 ) Brush, Scb, 211, 20sr, Nyl
1 1212762 (10000000- 20000000 ) Brush, Scb, 211, 20sr, Pyp

NN

22 Tennant T300e (03-2015)



STANDARD PARTS

PAD GROUP, 50CM ORBITAL

355334

Ref. Part No. Serial Number Description Qty.
1 1205512 (10000000- 20000000 ) Pad, Polish, 20 X 14, White [1pick=1pc] 1
1 1205513 (10000000- 20000000 ) Pad, Buff, 20 X 14, Red [1pick=1pc] 1
1 1205514 (10000000- 20000000 ) Pad, Scb, 20 X 14, Blu  [1pick=1pc] 1
1 1205515 (10000000- 20000000 ) Pad, Surf Prep, 20 X 14[Mar, 1pick=1pad] 1
1 1074740 (10000000- 20000000 ) Pad, Scb, 14 X 20, Green [1pick=1ctn] 1
1 1075562 (10000000- 20000000 ) Pad, Stripper, 20 X 14, Blk [1pick=1ctn] 1
1 1228000 (10000000- 20000000 ) Pad, Melamine, 14” X 20” [Case Of 5] 1
2 1217830 (10000000- 20000000 ) Pad, Backer, 20 X 14 (Includes Hook & Loop Fastener) 1

Tennant T300e (04-2018)

23



STANDARD PARTS

SCRUB HEAD GROUP, 43CM DISK, 3-LUG HUB

355290

Tennant T300e (03-2017)

24



STANDARD PARTS

SCRUB HEAD GROUP, 43CM DISK, 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1226976 (10834063- 20000000 ) Motor, Ele, 24vdc 0215rpm 650w, 17mm 1
A 1227273 (10834063- 20000000 ) Vr, Brush Kit, Motor, Ele (4pc) 1
A 2 1014328 (10000000- 20000000 ) Key, Sq, 05mm X 05mm, 25mml 1
v 1 1210703 (10000000- 10834062 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(Replaced By 9015159)
A 222606 (10000000- 10834062 ) Vr, Brush Kit, Motor, Ele [Ip] (4Pc) 1
(For Imperial Motor - Frame #P56SG681)
A 1045790 (10000000- 10834062 ) Brush Kit, Repimt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)
A 2 1014328 (10000000- 20000000 ) Key, Sq, 05mm X 05mm, 25mml 1
3 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
4 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
5 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 1
6 1010560 (10000000- 20000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1016005 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 4
8 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
9 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1212324 (10000000- 20000000 ) Housing, Head, 43cm 1
13 1055019 (10000000- 20000000 ) Bumper, Head, 43cm, W/ Bristle Skirt, Im 1
14 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
15 1211242 (10000000- 10791637 ) Button, Plunger, Pad 1
16 1212785 (10000000- 10791637 )  Spring, Cmpr, .660d, .05wir, 1.75I, Ss 1
17 1211907 (10000000- 10791637 ) Pin, Stop, Short 1
18 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
19 1223980 (10802498- 20000000 ) Plate WIdt, Head, Weighted 1
20 1022549 (10000000- 20000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 1
21 1219855 (10791638- 20000000 ) Hub, Drive, 3lug, Alm- Nyl, 17mm[T2,T300] 1
22 1017218 (10000000- 20000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 1
23 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
24 1013188 (10748031-20000000 ) Clip, Spring, Drive Hub, Release [T3] 1
25 1011201 (10748031-20000000 ) Plate, Drive Hub, Release Clip [T3] 1
26 01683 (10748031-10791637 ) Washer, Flat, 10, Ss 2
27 07514 (10748031- 10791637 ) Washer, Lock, Int, 10, Ss 2
28 09200 (10748031-10791637 ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
29 1210590 (10000000- 10802497 ) Plate WIdt, Head, Weighted (Replaced By Kit 9014801) 1
30 1210676 (10000000- 10791637 ) Hub, Drive, 3 Lug [Machined] (Replaced By Kit 9014623) 1
31 140197 (10791638-20000000 ) Screw, Trs, Phl, 10-24 X 0.38, Sems, Ss 2
32 1221972 (10791638- 20000000 ) Plug, Hole, Oval, Head, Hsng, Abs [T300] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (03-2017)

25



STANDARD PARTS

SCRUB HEAD GROUP, 43CM DISK, MAGNETIC HUB

355294

(S/N 10000000 - 10846652)

@..Ip

ey

Tennant T300e (04-2018)

26



STANDARD PARTS

SCRUB HEAD GROUP, 43CM DISK, MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.
v 1 1226976 (10834063- 20000000 ) Motor, Ele, 24vdc 0215rpm 650w, 17mm 1
A 1227273 (10834063- 20000000 ) Vr, Brush Kit, Motor, Ele (4pc) 1
A 2 1014328 (10000000- 20000000 ) Key, Sg, 05mm X 05mm, 25mml 1
v 1 1210703 (10000000- 10834062 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(Replaced By 9015159)
A 222606 (10000000- 10834062 ) Vr, Brush Kit, Motor, Ele [Ip] (4Pc) 1
(For Imperial Motor - Frame #P56SG681)
A 1045790 (10000000- 10834062 ) Brush Kit, Repimt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)
A 2 1014328 (10000000- 20000000 ) Key, Sg, 05mm X 05mm, 25mml 1
3 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
4 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
5 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 1
6 1010560 (10000000- 20000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1016005 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 25, NI, Fl, Ss 4
8 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
9 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1212324 (10000000- 20000000 ) Housing, Head, 43cm 1
13 1055019 (10000000- 20000000 ) Bumper, Head, 43cm, W/ Bristle Skirt, Im 1
14 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
15 1211242 (10000000- 20000000 ) Button, Plunger, Pad 1
16 1212785 (10000000- 20000000 ) Spring, Cmpr, .660d, .05wir, 1.75l, Ss 1
17 1211256 (10000000- 20000000 ) Pin, Stop, Long 1
18 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
19 1223980 (10802498- 20000000 ) Plate Widt, Head, Weighted 1
19 1210590 (10000000- 10802497 ) Plate Widt, Head, Weighted (Replaced By 9014801) 1
20 1022549 (10000000- 20000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 1
21 1212312 (10000000- 10846652 ) Hub, Drive, Magnetic [Machined] (Replaced By 9015184) 1
22 1205043 (10000000- 20000000 ) Ring, Hub, Magnetic 1
23 1017218 (10000000- 20000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 1
24 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
25 630114 (10000000- 10846652 ) Screw, Flt, Phl, M4 X 0.70 X 8, 4.8 3
v 9015184 (10846653- 20000000 ) Hub Kit, Drive, Magnetic [T300] 1
A 26 1227654 (10846653- 20000000 ) Hub, Drive, Magnetic [Machined] 1
A 27 33932 (10846653- 2000000 )  Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
A 28 1205043 (10000000- 20000000 ) Ring, Hub, Magnetic 1
A 29 1227670 (10846653- 20000000 ) Screw, Flt, Soc, M4 X 0.70 X 14,18- 8, Ss 3
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

27



STANDARD PARTS

SCRUB HEAD GROUP, 50CM DISK, 3-LUG HUB

355291

Tennant T300e (03-2017)

28



STANDARD PARTS

SCRUB HEAD GROUP, 50CM DISK, 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1226976 (10834387-20000000 ) Motor, Ele, 24vdc 0215rpm 650w, 17mm 1
A 1227273  (10834387-20000000 ) Vr, Brush Kit, Motor, Ele (4pc) 1
A 2 1014328 (10000000- 20000000 ) Key, Sg, 05mm X 05mm, 25mml 1
v 1 1210703 (10000000- 10834386 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(Replaced By 9015159)
A 222606 (10000000- 10834386 ) Vr, Brush Kit, Motor, Ele [Ip] (4Pc) 1
(For Imperial Motor - Frame #P56SG681)
A 1045790 (10000000- 10834386 ) Brush Kit, Replmt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)
A 2 1014328 (10000000- 20000000 ) Key, Sg, 05mm X 05mm, 25mml 1
3 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
4 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
5 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 1
6 1010560 (10000000- 20000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1016005 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 25, NI, Fl, Ss 4
8 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
9 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1208041 (10000000- 20000000 ) Housing, Head, 50cm 1
13 1055025 (10000000- 20000000 ) Bumper, Head, 50cm, W/ Bristle Skirt, Im 1
14 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
15 1211242 (10000000- 10791637 ) Button, Plunger, Pad 1
16 1212785 (10000000- 10791637 )  Spring, Cmpr, .660d, .05wir, 1.75l, Ss 1
17 1211907 (10000000- 10791637 ) Pin, Stop, Short 1
18 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
19 1223980 (10499417-20000000 ) Plate Widt, Head, Weighted 1
20 1022549 (10000000- 20000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 1
21 1219855 (10791638- 20000000 ) Hub, Drive, 3lug, Alm- Nyl, 17mm[T2,T300] 1
22 1017218 (10000000- 20000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 1
23 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
24 1013188 (10748031-20000000 ) Clip, Spring, Drive Hub, Release [T3] 1
25 1011201 (10748031-20000000 ) Plate, Drive Hub, Release Clip [T3] 1
26 01683 (10748031- 10791637 ) Washer, Flat, 10, Ss 2
27 07514 (10748031- 10791637 ) Washer, Lock, Int, 10, Ss 2
28 09200 (10748031- 10791637 ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
29 1210590 (10000000- 10499416 ) Plate Widt, Head, Weighted (Replaced By Kit 9014801) 1
30 1210676 (10000000- 10791637 ) Hub, Drive, 3 Lug [Machined] (Replaced By Kit 9014623) 1
31 140197 (10791638- 20000000 ) Screw, Trs, Phl, 10-24 X 0.38, Sems, Ss 2
32 1221972 (10791638- 20000000 ) Plug, Hole, Oval, Head, Hsng, Abs [T300] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (03-2017)

29



STANDARD PARTS

SCRUB HEAD GROUP, 50CM DISK, MAGNETIC HUB

355295

(S/N 10000000 - 10846652)

Tennant T300e (04-2018)

30



STANDARD PARTS

SCRUB HEAD GROUP, 50CM DISK, MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.
v 1 1226976 (10834387-20000000 ) Motor, Ele, 24vdc 0215rpm 650w, 17mm 1
A 1227273 (10834387-20000000 ) Vr, Brush Kit, Motor, Ele (4pc) 1
A 2 1014328 (10000000- 20000000 ) Key, Sg, 05mm X 05mm, 25mml 1
v 1 1210703 (10000000- 10834386 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(Replaced By 9015159)
A 222606 (10000000- 10834386 ) Vr, Brush Kit, Motor, Ele [Ip] (4Pc) 1
(For Imperial Motor - Frame #P56SG681)
A 1045790 (10000000- 10834386 ) Brush Kit, Replmt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)
A 2 1014328 (10000000- 20000000 ) Key, Sg, 05mm X 05mm, 25mml 1
3 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
4 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
5 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 1
6 1010560 (10000000- 20000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1016005 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 25, NI, Fl, Ss 4
8 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
9 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1208041 (10000000- 20000000 ) Housing, Head, 50cm 1
13 1055025 (10000000- 20000000 ) Bumper, Head, 50cm, W/ Bristle Skirt, Im 1
14 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
15 1211242 (10000000- 20000000 ) Button, Plunger, Pad 1
16 1212785 (10000000- 20000000 ) Spring, Cmpr, .660d, .05wir, 1.75l, Ss 1
17 1211256 (10000000- 20000000 ) Pin, Stop, Long 1
18 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
19 1223980 (10499417-20000000 ) Plate Widt, Head, Weighted 1
19 1210590 (10000000- 10499416 ) Plate Widt, Head, Weighted (Replaced By Kit 9014801) 1
20 1022549 (10000000- 20000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 1
21 1212312 (10000000- 10846652 ) Hub, Drive, Magnetic [Machined] (Replaced By 9015184) 1
22 1205043 (10000000- 20000000 ) Ring, Hub, Magnetic 1
23 1017218 (10000000- 20000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 1
24 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
25 630114 (10000000- 10846652 ) Screw, Flt, Phl, M4 X 0.70 X 8, 4.8 3
v 9015184 (10846653- 20000000 ) Hub Kit, Drive, Magnetic [T300] 1
A 26 1227654 (10846653- 20000000 ) Hub, Drive, Magnetic [Machined] 1
A 27 33932 (10846653- 2000000 )  Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
A 28 1205043 (10000000- 20000000 ) Ring, Hub, Magnetic 1
A 29 1227670 (10846653- 20000000 ) Screw, Flt, Soc, M4 X 0.70 X 14,18- 8, Ss 3
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

31



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, 3-LUG HUB

3

H

—

10
11

8 /,é
9
=]
o,
m,a%

10
16

§l 17

355292

’
13

14

12

15

18

32

Tennant T300e (03-2017)



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1227280 (10835154- 20000000 ) Motor, 24vdc, 2000rpm, 7/8hp 1
A 1059370 (10000000- 20000000 ) Brush, Motor, Repimt [Bag Of 4) 1
A 2 1217769 (10000000- 20000000 ) Key, Sq, 04mm X 04mm, 15mml 1
v 1 1210212 (10000000- 10835153 )  Motor, 24vdc, 2000rpm, 7/8hp, Us 1
(Replaced By 9015160)
A 1059370 (10000000- 20000000 ) Brush, Motor, Repimt [Bag Of 4) 1
A 2 1217769 (10000000- 20000000 ) Key, Sq, 04mm X 04mm, 15mml 1
3 09011 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 1
4 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
5 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 1
6 1010560 (10000000- 20000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
8 1211506 (10000000- 20000000 ) Bracket, Rir, Wall, Scb Head 1
9 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
10 1221972 (10000000- 20000000 ) Plug, Hole, Oval, Head, Hsng, Abs [T300] 2
11 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 2
12 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
13 1212807 (10000000- 20000000 ) Fitting, Plstc, Str, Qm08/Bm08 1
14 607776 (10000000- 20000000 ) Clamp, Hose, Wir, .73 - .77, Silver 1
15 1216084 (10000000- 20000000 ) Manifold, Distribution, Water, 60dd [Vw] 1
16 1217752 (10000000- 20000000 ) Bracket, Belt Guide 1
17 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 10
18 1211027 (10000000- 20000000 ) Housing, Head, 60cm [Machined] 1
19 1216346 (10000000- 20000000 ) Bracket Widt, Guard, Splash, 60cm 1
20 9011849 (10000000- 20000000 ) Bumper, Head, 60cm, Bristle Skirt 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

33



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, 3-LUG HUB - CONT’D

355335

Tennant T300e (03-2017)

34



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, 3-LUG HUB - CONT’D

Ref. Part No. Serial Number Description Qty.
1 41517 (10000000- 20000000 )  Nut, Hex, Lock, M14 X 2.00, NI 2
2 1022549 (10000000- 20000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 4
3 1214206 (10000000- 20000000 ) Shaft Widt, Mtg, Pulley 2
4 1211187 (10000000- 20000000 ) Bearing, Ball, 0.67b 1.57d 0.47w [6203] 7
5 1011041 (10000000- 20000000 ) Tube, 0.69id 0.870d 00.8I, Stl, PI 2
6 1055305 (10000000- 20000000 ) Belt, Drive, 6pj, Ej139 [T3] 1
7 1213927 (10000000- 20000000 ) Sheave, 06grv, 1.25pd 0.54b, Ss [Keyed] 1
8 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
9 223198 (10000000- 20000000 ) Screw, Hex, M5 X 0.80 X 10, Fmg 8
10 1011201 (10000000- 20000000 ) Plate, Drive Hub, Release Clip [T3] 2
11 1013188 (10000000- 20000000 ) Clip, Spring, Drive Hub, Release [T3] 2
12 1013592 (10000000- 20000000 ) Plate, Drive Hub, Release Stop [T3 Dd] 2
13 019680127 (10000000-20000000 ) Washer, Flat, 6.2mm Id X 22.0mm Od X 1.9 1
14 41517 (10000000- 20000000 )  Nut, Hex, Lock, M14 X 2.00, NI 2
15 1059205 (10000000- 20000000 ) Hub, Drive, 3lug, Alm, 2disk, Flt 1
16 1011008 (10000000- 20000000 ) Spacer, Brg, Idler 3
17 1058514 (10000000- 20000000 ) Pulley, Idler, 55d X 21w[60cm Dual Disk] 3
18 1013884 (10000000- 20000000 ) Ring, Retaining, Int, 40mm, Ss 3
19 1211624 (10000000- 20000000 ) Stud, M8 X 1.25, Dbl End W/Hex, Ss 3
20 1059206 (10000000- 20000000 ) Hub, Drive, 3lug, Alm, 2disk, 6grv 1

Tennant T300e (08-2015)

35



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB

355296

36 Tennant T300e (03-2017)



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB

Ref. Part No.

Serial Number

Description

Q
<

1 1227280
1059370
1217769
1210212

<> pd
- N

|

1059370

(10835154- 20000000
(10000000- 20000000
(10000000- 20000000
(10000000- 10835153

10000000- 20000000

~— — — ~—

Motor, 24vdc, 2000rpm, 7/8hp
Brush, Motor, Repimt [Bag Of 4)
Key, Sq, 04mm X 04mm, 15mml
Motor, 24vdc, 2000rpm, 7/8hp, Us
(Replaced By 9015160)

Brush, Motor, Repimt [Bag Of 4)

JE G G G 4

|

1217769
09011
01685
222460
1010560

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Key, Sq, 04mm X 04mm, 15mml
Screw, Hex, M8 X 1.25 X 30, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Sleeve, P/M, 0.32b 0.50d 0.5 [430ss]
Wheel, Bmpr, 80d X 25w, Non- Marking

1020341
1211506
08713
1210807
130773

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Bracket, RIr, Wall, Scb Head

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Wire, Tie [W/.25” Fir Tree Clip]

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D

1212807
607776

1216084
1217752
1034731

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Fitting, Plstc, Str, Qm08/Bm08

Clamp, Hose, Wir, .73 - .77, Silver
Manifold, Distribution, Water, 60dd [Vw]
Bracket, Belt Guide

Screw, Hex, M6 X 1.00 X 16, Sems, Ss

1211027
1216346
9011849
1211907
1212785

NRFFIFFEdnideeNoasGN

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Housing, Head, 60cm [Machined)]
Bracket WIdt, Guard, Splash, 60cm
Bumper, Head, 60cm, Bristle Skirt
Pin, Stop, Short

Spring, Cmpr, .660d, .05wir, 1.75I, Ss

22 1211242

V ASSEMBLY
A INCLUDED IN ASSEMBLY

10000000- 20000000

—_—~ e~~~ |~~~ o~~~ e~~~ U~

— o e e e e e e e e e e S S S

Button, Plunger, Pad

N[\)[\)_L_L_LS_L_L_L_L[\)[\)_L_LN_L_L_L_L_L_L

Tennant T300e (04-2018)

37



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB - CONT’D

355336

Tennant T300e (03-2017)

38



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB - CONT’D

Ref. Part No. Serial Number Description Qty.
1 41517 (10000000- 20000000 )  Nut, Hex, Lock, M14 X 2.00, NI 2
2 1022549 (10000000- 20000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 4
3 1214206 (10000000- 20000000 ) Shaft Widt, Mtg, Pulley 2
4 1211187 (10000000- 20000000 ) Bearing, Ball, 0.67b 1.57d 0.47w [6203] 7
5 1011041 (10000000- 20000000 ) Tube, 0.69id 0.870d 00.8I, Stl, PI 2
6 1055305 (10000000- 20000000 ) Belt, Drive, 6pj, Ej139 [T3] 1
7 1213927 (10000000- 20000000 ) Sheave, 06grv, 1.25pd 0.54b, Ss [Keyed] 1
8 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
9 1210504 (10000000- 20000000 ) Hub, Drive, Magnetic, Flat, 60cm Dd 1
10 1205043 (10000000- 20000000 ) Ring, Hub, Magnetic 2
11 630114 (10000000- 20000000 ) Screw, Flt, Phl, M4 X 0.70 X 8, 4.8 6
12 019680127 (10000000-20000000 ) Washer, Flat, 6.2mm Id X 22.0mm Od X 1.9 1
12 41517 (10000000- 20000000 )  Nut, Hex, Lock, M14 X 2.00, NI 2
14 1011008 (10000000- 20000000 ) Spacer, Brg, Idler 3
15 1058514 (10000000- 20000000 ) Pulley, Idler, 55d X 21w[60cm Dual Disk] 3
16 1013884 (10000000- 20000000 ) Ring, Retaining, Int, 40mm, Ss 3
17 1211624 (10000000- 20000000 ) Stud, M8 X 1.25, Dbl End W/Hex, Ss 3
18 1210503 (10000000- 20000000 ) Hub, Drive, Magnetic, Grooved, 60cm Dd 1

Tennant T300e (08-2015)

39



STANDARD PARTS

SCRUB HEAD GROUP, 50CM CYLINDRICAL

355297

40

Tennant T300e (08-2015)



STANDARD PARTS

R Part No.

(]
b

SCRUB HEAD GROUP, 50CM CYLINDRICAL

Serial Number

Description

1212265
630477
1216647
391179
1215675

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Housing, Brush, Dbl 50cm [Machined]
Wheel, Pyu, 02.0d 0.38w, Gray

Pin, Cotter, Hair, 0.38d .054 Wir

Pin, Clevis, 0.37d X 2.62|

Skid, Brush Housing

1205799
1213708
1020341
1215218
1014986

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx
Bracket, Tray, Debris

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Fitting, Plstc, Str, Qf06/Qm08

Hose, Afmkt, Pvc, Clr, 0.25id, 02ft

1215186
1212573
130773
1212934
160827

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Fitting, Plstc, E90, Qf06/Qm06

Fitting, Plstc, Tee, Qf06/Qf06/Qf06
Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Fitting, Plstc, Str, Qf04/Qm06

Hose, Pvc, Clr, 0.12id 0.250d 010.5I

1214339
1219486
1034731
1213706
1213707

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Fitting, Plstc, E90, Qfo4/Qm04

Panel WIdt, Brush

Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Tray, Debris, 500mm [Im]

Bracket, Tray, Debris

N8FFIBFEBnIBO N U s GN~

1210202
1217769
22 1059370
23 49548

> > b J

V ASSEMBLY
A INCLUDED IN ASSEMBLY

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

—~ e~ o~~~ o~~~ e~~~ e~~~ e~ o~~~ o~

~— e e e e e e e e e e S e e S N S S~ S N

Motor, Ele, 24vdc [Vw Cyl]

Key, Sq, 04mm X 04mm, 15mml
Brush, Motor, Replmt [Bag Of 4)
Connector, Anderson, 050a, Red

_L_L_L_L_L_LO)_LN_LN_';_L_L_L_L\]_L\'NNNL_L‘%

Tennant T300e (08-2015)

41



STANDARD PARTS

SCRUB HEAD GROUP, 50CM CYLINDRICAL - CONT’D

355298

42

Tennant T300e (07-2016)



STANDARD PARTS

SCRUB HEAD GROUP, 50CM CYLINDRICAL - CONT’D

Ref. Part No. Serial Number Description Qty.
1 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
2 1216689 (10000000- 20000000 ) Cover, Skirt, Cyl Door 1
3 1215666 (10000000- 20000000 )  Skirt, Side, Cyl, Floating 1
v 4 9014168 (10000000- 20000000 ) Door Assy, Brush 1
A 5 1215581 (10000000- 20000000 ) Cap, Screw 1
A 6 1062149 (10000000- 20000000 ) Knob, Rnd, 0.58d 0.50l, .25- 20x.50! Stud 1
A 7 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
A 8 1212250 (10000000- 20000000 ) Door, Brush [Machined] 1
A 9 1030682 (10000000- 20000000 ) Shaft, Idler Plug 2
A 10 1030680 (10000000- 20000000 ) Hub, Idler, Brush 2
A 11 1220596 (10000000- 20000000 ) Seal, Org, .139 X .859 Id, 212 2
A 12 01543 (10000000- 20000000 ) Ring, Retaining, Ext, 0.39d, Basic 2
13 1210116 (10000000- 20000000 ) Sheave, Motor, 07grv 1.3pd 0.50b [P]] 1
14 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
v 15 9014167 (10000000- 20000000 ) Brkt Assy, Motor, Sgl Mount (Also includes Hubs, 1
Bearings and Seals Not Available Separately)
A 16 1057476 (10000000- 20000000 ) Screw, Soc, M8 X 1.25 X 55, Ss 2
A 17 1057482 (10000000- 20000000 ) Washer, Flat, 0.33b 0.57d 0.06, Ss 2
A 18 1210204 (10000000- 20000000 ) Sheave, Drive, Grvd 07grv, 2.0pd 0.67b [ 1
A 19 41186 (10000000- 20000000 ) Washer, Flat, Belleville, .31 2
A 20 08713 (10000000- 20000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 21 1210232 (10000000- 20000000 ) Sheave, Drive, Smooth 2.0pd 0.67b 1
A 22 1210233 (10000000- 20000000 ) Sheave, Idler, 07grv 1.2pd 0.87b [P]] 1
A 23 1216289 (10000000- 20000000 ) Spacer, Pulley, 2cyl, Pm [Vw] 1
A 24 1027651 (10000000- 20000000 ) Bearing, Ball, 8mmb X 22mmd X 7mmw 2
A 25 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
AV 26 9014166 (10000000- 20000000 ) Kit, Belt, Motor (Includes Installation Tool) 1
AA 27 1213132 (10000000- 20000000 ) Tool, Installation, Belt 1
28 1209594 (10000000- 20000000 ) Cover, Belt 1
29 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 5
30 1215666 (10000000- 20000000 ) Skirt, Side, Cyl, Floating 1
31 1216728 (10000000- 20000000 ) Cover, Skirt, Cyl Head 1
32 019680127 (10000000-20000000 ) Washer, Flat, 6.2mm Id X 22.0mm Od X 1.9 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (07-2016)

43



STANDARD PARTS

SCRUB HEAD GROUP, 50CM ORBITAL

nt T300e (03-2017)

Tennal

44



STANDARD PARTS

SCRUB HEAD GROUP, 50CM ORBITAL

Ref. Part No. Serial Number Description Qty.
v 1 1226909 (10827598- 20000000 ) Motor, Ele, 24vdc, 2200rpm, .6hp, 22mm 1
A 1059370 (10000000- 20000000 ) Brush, Motor, Repimt [Bag Of 4) 1
A 2 1014328 (10000000- 20000000 ) Key, Sg, 05mm X 05mm, 25mml 1
v 1 1212669 (10000000- 10827597 ) Motor, Ele, 24vdc, 2200rpm, .6hp, 22mm 1
(Replaced By 9015162)
A 1059370 (10000000- 20000000 ) Brush, Motor, Repimt [Bag Of 4) 1
A 2 1014328 (10000000- 20000000 ) Key, Sg, 05mm X 05mm, 25mml 1
3 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
4 1209745 (10000000- 20000000 ) Plate, Mtg, Head [50cm Orb] 1
5 1212543 (10000000- 20000000 ) Isolator, Neoprene, 1.25” X 1.25”, M8 10
6 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
7 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
8 1212527 (10000000- 20000000 ) Deck Widt, Scrbr [Volga Wet] 1
9 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
10 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
11 9014175 (10000000- 20000000 ) Kit, Eccentric Assy, [T300] (See Breakdowns) 1
12 1014918 (10000000- 20000000 ) Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr 2
13 1210221 (10000000- 20000000 ) Washer, Wave, .515b, .875d, .013, Ss 2
14 222505 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 45, Ss 2
15 1212468 (10000000- 20000000 ) Manifold, Distribution, Water, Orb [Vw] 1
16 1212807 (10000000- 20000000 ) Fitting, Plstc, Str, Qm08/Bm08 1
17 607776 (10000000- 20000000 ) Clamp, Hose, Wir, .73 - .77, Silver 1
18 9014189 (10000000- 20000000 ) Kit, Afmkt, Pad Driver [T300] 1
19 1218926 (10000000- 20000000 ) Screw, FIt, Soc, M8 X 1.25 X 14, Ss 4
20 09739 (10000000- 20000000 )  Nut, Hex, Lock, M5 X 0.80, NI, Ss 5
21 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 5
22 140916 (10000000- 20000000 ) Clamp, Cable, Nyl, 0.62d, Nat 5
23 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (03-2017)

45



STANDARD PARTS

RECOVERY TANK GROUP, BASE MODEL

355399

(S/N 10000000 - 10761822)

Tennant T300e (04-2018)

46



STANDARD PARTS

RECOVERY TANK GROUP, BASE MODEL

Ref. Part No. Serial Number Description Qty.
v 1 9014682 (10000000- 20000000 ) Kit, Cover, Recvy, Ci [Na] 1
v 1 9014683 (10000000- 20000000 ) Kit, Cover, Recvy, Ci [Jp] 1
A 2 1210472 (10000000- 20000000 ) Seal, Afmkt, Bulb, 0.50d .13grip, 05ft 1
3 9014151 (10000000- 20000000 ) Kit, Tank, Recvy, W/Labels [T300e] 1
4 1018155 (10000000- 10761822 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
5 01684 (10000000- 10761822 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
6 1212553 (10000000- 10761822 )  Strap, Retaining, Cover, 125.0l 2
v 7 1219312 (10000000- 20000000 ) Fan, Vacuum, 5.7d, 024vdc, 2 Stage 1
A 372883 (10000000- 20000000 ) Vr, Brush Kit, Motor, Ele (1 Pkg = 2 Pcs) 1
8 100038 (10000000- 20000000 ) Gasket, .50, 02.63id 05.750d, Adh [Epdm] 1
9 1062016 (10000000- 20000000 ) Isolator, Vib, .75d 3
10 11329 (10000000- 10761822 )  Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
11 1207368 (10000000- 20000000 ) Mount, Vacfan, 5.7/6.6 1
12 1209466 (10000000- 20000000 ) Hinge, 6mm Pin 2.5 73.5mmw 60.0mml, Bent 2
13 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
14 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
15 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 3
16 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 3
v 9014279 (10761823- 20000000 ) Hinge, Kit, Lid, Ci, [T300] 1
A 17 08712 (10761823- 20000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
A 18 01684 (10761823- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 8
A 19 1231213 (10761823- 20000000 ) Washer, Flat, 0.39b 1.00d .02, Ss 2
A 20 1219440 (10761823-20000000 ) Hinge, Goose Neck 2
A 21 80491 (10761823-20000000 ) Sleeve, P/M, 0.25b 0.38d 0.2 [430ss] 2
A 22 07514 (10761823- 20000000 ) Washer, Lock, Int, 10, Ss 4
A 23 1018155 (10761823- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 4
A 24 1034731 (10761823- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
A 25 1219473 (10761823- 20000000 ) Hinge, Mount, Widt 2
26 1220553 (10000000- 20000000 ) Plate, Hinge, Doubler 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

47



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, SCREW CAP

355303

18

19

20

Tennant T300e (07-2016)

48



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, SCREW CAP

Ref. Part No. Serial Number Description Qty.
1 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4
2 1011777 (10000000- 20000000 ) Mount, Float, Mold 1
3 630052 (10000000- 20000000 ) Float, Shut- Off, (2)Ball, 1.75d 1
4 1013628 (10000000- 20000000 ) Gasket, Mtg, Float, .125th, Neo, Adh 1
v 5 9014872 (10785189- 20000000 ) Kit, Deflector, Tray, Debris, Cl, [T300] 1
A 6 1225187 (10785189-20000000 ) Seal, Rbr, Clsd, 12.7™, 24.0Id, 40.00d 1
A 7 1224899 (10785189- 20000000 ) Deflector, Tray, Debris 1
A 8 1207357 (10000000- 20000000 ) Tray, Debris, Tank, Recvy [T300] 1
A 9 1225172 (10785189- 20000000 ) Strap, Retaining, Deflector, 150.0L 1
A 10 1018155 (10785189- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
A 11 01683 (10785189- 20000000 ) Washer, Flat, 10, Ss 1
v 12 1213008 (10000000- 20000000 ) Hose Assy, Drain, 1.5d 025l 1.5/Cap [Pu] (Gray) 1
A 13 1219134 (10000000- 20000000 ) Cap, Drain Assy [Gray] 1
v 12 1213010 (10000000- 20000000 ) Hose Assy, Drain, 1.5d 0171 1.5/Cap[Pvc] (Black) 1
A 13 1218955 (10000000- 20000000 ) Cap, Drain Assy [Black] 1
14 11531 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 2
15 1037106 (10000000- 20000000 ) Gasket, Adapter, Hose .13, Neo 1
16 1207196 (10000000- 20000000 ) Tube, Hose, Adapter, 1.5d [T300] 1
17 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
18 1204663 (10000000- 20000000 ) Hose Assy, W/2cuff,1.5d 0311 1.5/1.5[Pu] 1
18 1211220 (10000000- 20000000 ) Hose Assy,W/2cuff,1.5d 0221 1.5/1.5[Pvc] (Black) 1
19 1210214 (10000000- 10785188 ) Deflector, Water, Recvy (Replaced By 9014872) 1
20 1018155 (10000000- 10785188 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
21 9014905 (10786729- 20000000 ) Cover Kit, Circuitbreaker, Ci[T300/E/Ss] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (07-2016)

49



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, CONTROL VALVE

355341

9

1

21

22

Tennant T300e (07-2016)

50



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, CONTROL VALVE

Ref. Part No. Serial Number Description Qty.
1 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4
2 1011777 (10000000- 20000000 ) Mount, Float, Mold 1
3 630052 (10000000- 20000000 ) Float, Shut- Off, (2)Ball, 1.75d 1
4 1013628 (10000000- 20000000 ) Gasket, Mtg, Float, .125th, Neo, Adh 1
v 5 9014872 (10785189- 20000000 ) Kit, Deflector, Tray, Debris, Cl, [T300] 1
A 6 1225187 (10785189-20000000 ) Seal, Rbr, Clsd, 12.7™, 24.0Id, 40.00d 1
A 7 1224899 (10785189- 20000000 ) Deflector, Tray, Debris 1
A 8 1207357 (10000000- 20000000 ) Tray, Debris, Tank, Recvy [T300] 1
A 9 1225172 (10785189- 20000000 ) Strap, Retaining, Deflector, 150.0L 1
A 10 1018155 (10785189- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
A 11 01683 (10785189- 20000000 ) Washer, Flat, 10, Ss 1
v 12 9014171 (10000000- 20000000 ) Hose Assy, With Valve 1
A 13 1051986 (10000000- 20000000 ) Valve, Ball, 2way, 1.0id Pvc, W/Handle 1
A 14 11531 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 1.06- 2.00d, .56w 1
A 15 1222591 (10000000- 20000000 ) Hose Assy, 45cuff,1.5d 0211 1.5/1.5[Pu] 1
16 1037106 (10000000- 20000000 ) Gasket, Adapter, Hose .13, Neo 1
17 1207196 (10000000- 20000000 ) Tube, Hose, Adapter, 1.5d [T300] 1
18 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
19 1204663 (10000000- 20000000 ) Hose Assy, W/2cuff,1.5d 0311 1.5/1.5[Pu] 1
20 11531 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 1.06- 2.00d, .56w 2
21 1210214 (10000000- 10785188 ) Deflector, Water, Recvy 1
22 1018155 (10000000- 10785188 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
23 9014905 (10786729- 20000000 ) Cover Kit, Circuitbreaker, Ci[T300/E/Ss] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (07-2016)

51



STANDARD PARTS

SOLUTION TANK GROUP

355304

Tennant T300e (04-2018)

52



STANDARD PARTS

SOLUTION TANK GROUP
Ref. Part No. Serial Number Description Qty.
1 9014156 (10000000- 20000000 ) Kit, Tank, Soltn, [T300/T300¢€] 1
2 391368 (10000000- 20000000 ) Cable, Glv .09d 016.5I .38eye /.38eye 1
3 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
4 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
5 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
6 1214264 (10000000- 20000000 ) Tray, Accssry, Lh, 16mm Screw 1
7 140053 (10000000- 20000000 ) Washer, Flat, 0.28b 0.88d .12, Ss 2
8 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
9 20778 (10000000- 20000000 ) Hose, Pvc, Clr, 0.50id 0.690d 030.0l 1
10 54333 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
11 9014158 (10000000- 20000000 ) Kit, Cvr, Fill, W/ Ech20, Ci [Na/Jp] 1
11 9014410 (10000000- 20000000 ) Kit, Cvr, Fill, Ci [Na/Jp] 1
12 1046428 (10000000- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft 1
13 1018155 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
14 07514 (10000000- 20000000 ) Washer, Lock, Int, 10, Ss 2
15 621443 (10000000- 20000000 ) Chain, Ball, 10, 0157mml, Ss 1
16 1214249 (10000000- 10809548 ) Tray, Accssry, Rh, 16mm Screw 1
17 1018155 (10000000- 10809548 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
v 18 9013845 (10000000- 20000000 ) Clip Kit, Rail, [T300/T300e/Ss300] 1
(Option - No Longer Available)
A 19 1214292 (10000000- 20000000 ) Bracket, Hanger, Rail, Lrg (Option) 1
A 20 1214291 (10000000- 20000000 ) Bracket, Hanger, Rail, Small 2
(Option - No Longer Available)
21 80491 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.2 [430ss] 1
22 1229734 (10000000- 20000000 ) Seal, Neo, 0.88, 1.00w 3.61 Adh 1
23 1214292 (10000000- 20000000 ) Bracket, Hanger, Rail, Lrg (Option) 1
24 1202143 (10000000- 20000000 ) Screw, Trs, M6 X 1.00 X 16, Phl, NI, Blk 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

53



STANDARD PARTS

FRAME GROUP, PROPEL MODEL

355318

(S/N 10000000 - 10778393)

29

Replaced
By1223078

54 Tennant T300e (04-2018)



STANDARD PARTS

FRAME GROUP, PROPEL MODEL

N/S 1075321

10822349- 20000000

Harness, Main, Ele [Vw, Base, Propel]

N/S 1073676

Ref. Part No. Serial Number Description Qty.

1 1208498 (10000000- 20000000 ) Frame WIdt, Rear 1

2 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8

3 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 5

4 1211230 (10000000- 20000000 ) Plate Widt, Brake 1

5 1209983 (10000000- 20000000 ) Clamp, Brake, Parking 1

6 12323 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 20, Ss 3

7 07785 (10000000- 20000000 )  Nut, Hex, Std, M6 X 1.00, Ss 1

8 1017416 (10000000- 20000000 ) Screw, Weld, M6 X 1.00 X 25, Thru, Ss 1

9 1215093 (10000000- 20000000 ) Spacer, Caster 1

10 1212422 (10000000- 20000000 ) Caster, Swivel [Wicke 224051] 1

11 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 5

12 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 5

13 71579 (10000000- 20000000 ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1

14 1013705 (10000000- 20000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 1

15 1215716 (10000000- 20000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1

16 33933 (10000000- 20000000 ) Screw, Pan, Phl, M3 X 0.50 X 25, Ss 2

17 09011 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2

18 1234032 (10887017-20000000 ) Frame WIdt, Front 1

18 1211968 (10000000- 10887016 ) Frame WIdt, Front 1

19 09741 (10000000- 20000000 ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2

20 140058 (10000000- 20000000 ) Washer, Flat, 0.54b 0.88d .06, Ss [Wand] 2

21 1223582 (10000000- 20000000 ) Wheel, Scrbr, 8.00d, W/ Taper 2

v 22 1209779 (10000000- 20000000 ) Transaxle, Ele, 24vdc, 112rpm [Asi] 1
A 1017782 (10000000- 20000000 ) Coupling Kit, Transaxle, Repimt [11057] 1
AV 23 1216386 (10000000- 20000000 ) Motor, Transaxle, 24vdc, Repimt [UI, Ce] 1
AL 24 1212351 (10000000- 20000000 ) Brush Kit, Carbon, Transaxle, Ul (1 Kit = 4 Pcs) 1
A 25 1021167 (10000000- 20000000 ) Key, Woodruff, 5mm 2
A 26 612880 (10000000- 20000000 ) Joint, Transaxle, Replmt 2
27 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

28 1028292 (10000000- 20000000 ) Adapter, Mtg, Axle, Alm [T3] 2

29 1223078 (10778394- 20000000 ) Bracket WIdt, Latch 1

29 1013946 (10000000- 10778393 ) Bracket, Locking, Pedal, Foot (Replaced By 9014788) 1

30 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2

31 08712 (10000000- 20000000 )  Nut, Hex, Lock, M6 X 1.00, NI, Ss 2

( ) 1

( ) 1

N/S 1073592

V ASSEMBLY
A INCLUDED IN ASSEMBLY

10000000- 10822348

(10000000- 20000000

Harness, Main, Ele [Vw, Base, Propel]
(Replaced By 9015155)

Harness, Ele [Vw, Op.Sta, Propel ]

—

Tennant T300e (04-2018)

55



STANDARD PARTS

FRAME GROUP, PUSH MODEL

355319

(S/N 10000000 - 10778393)

26

4

Replaced By
1223078

56 Tennant T300e (04-2018)



STANDARD PARTS

FRAME GROUP, PUSH MODEL

N/S 1075322
N/S 1073677

Ref. Part No. Serial Number Description Qty.
1 1208498 (10000000- 20000000 ) Frame WIdt, Rear 1
2 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
3 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 5
4 1211230 (10000000- 20000000 ) Plate Widt, Brake (Brake Option) 1
5 1209983 (10000000- 20000000 ) Clamp, Brake, Parking (Brake Option) 1
6 12323 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 20, Ss (Brake Option) 3
7 07785 (10000000- 20000000 )  Nut, Hex, Std, M6 X 1.00, Ss (Brake Option) 1
8 1017416 (10000000- 20000000 ) Screw, Weld, M6 X 1.00 X 25, Thru, Ss (Brake Option) 1
9 1215093 (10000000- 20000000 ) Spacer, Caster 1
10 1212422 (10000000- 20000000 ) Caster, Swivel [Wicke 224051] 1
11 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 5
12 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 5
13 71579 (10000000- 20000000 ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
14 1013705 (10000000- 20000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
15 1215716 (10000000- 20000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
16 33933 (10000000- 20000000 ) Screw, Pan, Phl, M3 X 0.50 X 25, Ss 2
17 09011 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
18 1234032 (10887017-20000000 ) Frame WIdt, Front 1
18 1211968 (10000000- 10887016 ) Frame WIdt, Front 1
19 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
20 1016331 (10000000- 20000000 ) Washer, Flat, 0.34b 1.25d .11, Ss 2
21 1223724 (10000000- 20000000 ) Wheel, Scrbr, 8.00d, W/ Brg 2
22 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
23 1028292 (10000000- 20000000 ) Adapter, Mtg, Axle, Alm [T3] 2
24 1028381 (10000000- 20000000 ) Grommet, Axle [Tpu, T3 Push] 2
25 1028382 (10000000- 20000000 ) Axle, Wheel, Hex, Clr Zn [T3 Push] 1
26 1223078 (10778394- 20000000 ) Bracket WIdt, Latch 1
26 1013946 (10000000- 10778393 ) Bracket, Locking, Pedal, Foot (Replaced By 9014788) 1
27 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
28 08712 (10000000- 20000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2

( ) 1
( ) 1

N/S 1073593

10825202- 20000000
10000000- 10825201

(10000000- 20000000

Harness, Main, Ele [Vw, Base, Push]
Harness, Main, Ele [Vw, Base, Push]
(Replaced By 9015156)

Harness, Ele [Vw, Op.Stat, Push]

—

Tennant T300e (04-2018)

57



STANDARD PARTS

MANUAL DOWN PRESSURE GROUP

355283

58

Tennant T300e (03-2015)



STANDARD PARTS

MANUAL DOWN PRESSURE GROUP

Ref. Part No. Serial Number Description Qty.
1 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
2 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
3 1213745 (10000000- 20000000 ) Plate, Link 1
4 20536 (10000000- 20000000 ) Washer, Flat, 0.45b 1.19d .06, Nyl 1
5 1216611 (10000000- 20000000 ) Spring, Extn, 1.140d, 0.13wir, 6.5 (Disk & Orbital Models) 1
5 1216677 (10000000- 20000000 ) Spring, Extn, 1.080d, 0.09wir, 6.5 (Cylindrical Model) 1
6 1018181 (10000000- 20000000 )  Nut, T, M8 X 1.25 X 0.500d X 0.4l 1
7 1018756 (10000000- 20000000 )  Spring, Cmpr, 0.700d .08wir 00.71, PI,Mw 1
8 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 1
9 1013936 (10000000- 20000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 2
10 1017156 (10000000- 20000000 ) Knob, Ball, M8 Insert, 40mmd, Plstc 1
11 1210591 (10000000- 20000000 ) Lever Widt, Down Pressure, Mnl 1
12 08712 (10000000- 20000000 )  Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
13 1210597 (10000000- 20000000 ) Bracket Widt, Down Press, Mnl 1
14 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
15 1209371 (10000000- 20000000 ) Cover, Lever Assy, Down- Press 1
16 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 2
17 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
18 80491 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.2 [430ss] 1

Tennant T300e (03-2015)

59



STANDARD PARTS

SINGLE DOWN PRESSURE GROUP

355284

Tennant T300e (07-2016)

60



STANDARD PARTS

SINGLE DOWN PRESSURE GROUP

Ref. Part No. Serial Number Description Qty.
1 1214330 (10000000- 10809548 ) Bracket Widt, Mtg, Cover 1
2 1034731 (10000000- 10809548 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
3 1205799 (10000000- 10809548 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
4 01683 (10000000- 10809548 ) Washer, Flat, 10, Ss 2
5 1212336 (10000000- 10809548 ) Cover, Pulley Assy, Down- Press 1
6 12277 (10809549- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 2
7 01684 (10809549- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
8 1224289 (10809549- 20000000 ) Cover, Tank, Rh, [T300/E/Ss] 1
9 1225843 (10809549- 20000000 ) Washer, Flat, M6 X 3 X 30, Retain, Nyl 2

Tennant T300e (07-2016) 61



STANDARD PARTS

FROM /

SOLUTION GROUP, BASE MODEL

355307

SOL
TANK
14
SITE
TUBE
1 3 i - i
/@ 6
FROM SOL
TO SCRUB 10 TANK
HEAD
9
62 Tennant T300e (03-2015)



STANDARD PARTS

SOLUTION GROUP, BASE MODEL

Ref. Part No. Serial Number Description Qty.
1 1013442 (10000000- 20000000 ) Knob, Valve, 0.70d 0.611, 0.21b 1
2 1017091 (10000000- 20000000 ) Spring, Cmpr, 0.500d .04wir 00.8l 1
3 1210041 (10000000- 20000000 ) Bracket Widt, Mtg, Valve, Soltn 1
4 1211423 (10000000- 20000000 ) Valve, Water, Solenoid, 24vdc Qf08/Qf08 1
5 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
6 54333 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
7 1212807 (10000000- 20000000 ) Fitting, Plstc, Str, Qm08/Bm08 1
8 1212806 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf08/Qf08/QmO0O8 1
9 1212987 (10000000- 20000000 ) Fitting, Plstc, E90, Qf08/PmO06, Swivel 3
10 1212859 (10000000- 20000000 ) Fitting, Plstc, Str, Qf08/Qf08 1
11 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1212813 (10000000- 20000000 ) Fitting, Plstc, Str, Qf08/Pm06 1
v 13 1211537 (10000000- 20000000 ) Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (10000000- 20000000 ) Gasket [Epdm, F/1211537] 1
A 1218883 (10000000- 20000000 ) Screen, Fitr, 80 Mesh, Ss [W/ Cage] 1
A 613991 (10000000- 20000000 ) Bowil, Clr, Short, F/1005302 1
14 1212810 (10000000- 20000000 ) Fitting, Plstc, Tee, Qm08/Qf08/Qf08 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (08-2015)

63



STANDARD PARTS

SOLUTION GROUP, BASE MODEL ec-H20

355309

TO SCRUB / )

FROM SOL
TANK

38 13

39
SITE
44 TUBE
~ \
39 35
38 36

FROMSOLTANK 37

64

Tennant T300e (04-2018)



STANDARD PARTS

SOLUTION GROUP, BASE MODEL ec-H20

Ref. Part No. Serial Number Description Qty.
v 1 9011810 (10000000- 20000000 ) Module Kit, Repimt [Ec- H20, B 02] (See Breakdowns) 1
A 2 9013646 (10000000- 20000000 ) Cartridge, Ec- H20 Nanoclean Wem, 270ml 1
3 1215186 (10000000- 20000000 ) Fitting, Plstc, E90, Qf06/Qm06 1
4 9014146 (10000000- 20000000 ) Hose, Afmkt, Pvc, 0.06id .380d, O5ft 1
5 1214339 (10000000- 20000000 ) Fitting, Plstc, E90, Qfo4/Qm04 1
6 9014147 (10000000- 20000000 ) Hose, Afmkt, Pvc, 0.06id .250d, 05ft 1
7 1216973 (10000000- 20000000 ) Pump Assy, Dispenser 1
8 1218192 (10000000- 20000000 ) Fitting, Plstc, Str, Qf04/Qf04 1
9 1212855 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf04/Qf06/Qf06 2
10 1006415 (10000000- 20000000 ) Hose, Afmkt, Pvc, ClIr, 0.25id, 03ft 1
11 1214972 (10000000- 20000000 ) Fitting, Orifice, Str, Bm01/BmO01 1
12 1212573 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf06/Qf06/Qf06 1
13 9014148 (10000000- 20000000 ) Hose, Afmkt, Nat, 0.25id 0.3750d, 06ft 1
14 607775 (10000000- 20000000 ) Clamp, Hose, Wir, .63 - .66, Blk 1
15 1039557 (10000000- 20000000 ) Fitting, Plstc, Str, Bm04/Bm06 1
16 613735 (10000000- 20000000 ) Clamp, Hose, Wir, .40 - .42, Yel 1
17 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
18 1018155 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
19 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 5
20 140154 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
21 1209249 (10000000- 20000000 ) Bracket, Mtg, Ec- H20 Module [T300] 1
22 1044335 (10000000- 20000000 ) Switch, Press, 6psi, Pm02 1
23 150307 (10000000- 20000000 ) Fitting, Brs, Str, Pf02/Pf02, Cplg 1
24 1216185 (10000000- 20000000 ) Fitting, Plstc, Str, Qm04/Pm02 1
25 1215527 (10000000- 20000000 ) Valve, Check, 1.0 Psi Qf06/Qf06 1
26 1212812 (10000000- 20000000 ) Fitting, Plstc, E90, Qf06/PmO06, Swivel 1
27 43555 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 2.62- 3.50d 1
28 1210517 (10000000- 20000000 ) Pump, Soltn, Ele, 24vdc, 35 Psi 1
29 1212812 (10000000- 20000000 ) Fitting, Plstc, E90, Qf06/PmO06, Swivel 1
30 1013442 (10000000- 20000000 ) Knob, Valve, 0.70d 0.611, 0.21b 1
31 1017091 (10000000- 20000000 ) Spring, Cmpr, 0.500d .04wir 00.8I 1
32 1210041 (10000000- 20000000 ) Bracket Widt, Mtg, Valve, Soltn 1
33 1211423 (10000000- 20000000 ) Valve, Water, Solenoid, 24vdc Qf08/Qf08 1
34 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
35 54333 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 0.31- 0.88d, .31w 1
36 1212807 (10000000- 20000000 ) Fitting, Plstc, Str, Qm08/Bm08 1
37 1212806 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf08/Qf08/QmO0O8 1
38 1212987 (10000000- 20000000 ) Fitting, Plstc, E90, Qf08/Pm06, Swivel 3
39 9014145 (10000000- 20000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
40 1215218 (10000000- 20000000 ) Fitting, Plstc, Str, Qf06/Qm08 1
41 1212875 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf06/Qf08/Qf08 1
42 1212808 (10000000- 20000000 ) Fitting, Plstc, Tee, Qf08/Qf08/Pm06 1
v 43 1211537 (10000000- 20000000 ) Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (10000000- 20000000 ) Gasket [Epdm, F/1211537] 1
A 1218883 (10000000- 20000000 ) Screen, Fltr, 80 Mesh, Ss [W/ Cage] 1
A 613991 (10000000- 20000000 ) Bowl, ClIr, Short, F/1005302 1
44 1212810 (10000000- 20000000 ) Fitting, Plstc, Tee, Qm08/Qf08/Qf08 1
45 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
46 41140 (10000000- 20000000 ) Washer, Lock, Int- Ext, 0.25 1
47 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
48 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
49 1215186 (10890202- 20000000 ) Fitting, Plstc, E90, Qf06/Qm06 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

65



STANDARD PARTS

ELECTRICAL COMPONENTS GROUP, BASE MODEL

355320

Tennant T300e (04-2018)

66



STANDARD PARTS

ELECTRICAL COMPONENTS GROUP, BASE MODEL

Ref. Part No. Serial Number Description Qty.
1 9014188 (10000000- 20000000 ) Bracket Widt, Afmkt, Mtg [Circuitbrkrs] 1
2 1208816 (10000000- 20000000 ) Circuitbreaker, 04.0a, Resetable 1
3 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
4 1064191 (ooooxxxx- 20000000 ) Boot, Circuitbreaker (ec- H20 Option) 1
4 1064191 (10000000- xxxxxxxx ) Boot, Circuitbreaker (ec- H20 Option) 2
5 1064187 (o0oooxxxx- 20000000 ) Circuitbreaker, 10.0a, Resetable 1
5 1208816 (10000000- xxxxxxxx )  Circuitbreaker, 04.0a, Resetable (ec- H20 Option) 2
6 1064191 (10000000- 20000000 ) Boot, Circuitbreaker 1
7 1064189 (10000000- 20000000 ) Circuitbreaker, 20.0a, Resetable 1
8 09739 (10000000- 20000000 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss (ec- H20 Option) 1
9 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss (ec- H20 Option) 1
10 1012216 (10000000- 20000000 ) Relay, 24vdc, 070a, Spst No, Plug- In (ec- H20 Option) 1
11 1210807 (10000000- 20000000 ) Wire, Tie [W/.25” Fir Tree Clip] 4
12 383725 (10000000- 20000000 ) Circuitbreaker, 30.0a, Resetable (Propel Model) 1
13 1074526 (10000000- 20000000 ) Circuitbreaker, 37.0a 1
14 41140 (10000000- 20000000 ) Washer, Lock, Int- Ext, 0.25 2
15 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
16 33931 (10000000- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
17 41361 (10000000- 20000000 )  Nut, Hex, Std, M8 X 1.25, Brs 2
18 1209373 (10000000- 20000000 ) Washer, Flat, M8.4b X 16d X 1.6, Brs 4
19 43952 (10000000- 20000000 ) Washer, Lock, Int, 0.31, Ss 2
20 607461 (10000000- 20000000 ) Screw, Set, M8 X 1.25 X 35, NI 2
21 1205345 (10000000- 20000000 ) Stand- Off, Wir, M8, Insulator, Panel 2
22 09739 (10000000- 20000000 )  Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
23 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
24 1066409 (10000000- 20000000 ) Relay, 24vdc, 150a, No [Trombetta] 1
25 1208619 (10000000- 20000000 ) Bracket Widt, Mtg, Ele 1
26 1020174 (10000000- 20000000 ) Molding, Afmkt, Trim, Pvc, .08 .11, 03ft 1
27 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
28 32984 (10000000- 20000000 ) Washer, Lock, Int, 0.31 2
29 386868 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 12, Ss 2
30 1210078 (10000000- 10813435 ) Bracket Widt, Drive (Propel Model) 1
31 9014613 (10000000- 20000000 ) Controller Kit, Spd, Ci [T300/E/Ss300] (Propel Model) 1
32 04403 (10000000- 10813435 ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss (Propel Model) 2
33 1034731 (10000000- 10813435 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss (Propel Model) 2
34 41140 (10000000- 10813435 ) Washer, Lock, Int- Ext, 0.25 (Propel Model) 1
35 09739 (10000000- 20000000 )  Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
36 01683 (10000000- 20000000 ) Washer, Flat, 10, Ss 2
37 1012216 (10000000- 20000000 ) Relay, 24vdc, 070a, Spst No, Plug- In 2
38 1208628 (10000000- 20000000 ) Gasket, Cover, Circuitboard 1
39 1034731 (10813436- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
40 41140 (10813436- 20000000 ) Washer, Lock, Int- Ext, 0.25 1
41 1223824 (10813436- 20000000 ) Bracket Widt, Mtg, Cntrl, [T300/T300¢€] 1
42 02938 (10813436- 20000000 ) Washer, Lock, Int, 08, Ss 2
43 33931 (10813436- 20000000 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
44 02850 (10000000- 20000000 )  Nut, Hex, Lock, M4 X 0.70, NI 2
45 07515 (10000000- 20000000 ) Washer, Lock, Int, 0.25, Ss 1
46 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 1

Tennant T300e (04-2018)

67



STANDARD PARTS

LOWER CONSOLE GROUP, ON-BOARD CHARGER

355328

Tennant T300e (07-2016)

68



STANDARD PARTS

LOWER CONSOLE GROUP, ON-BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
1 9012789 (10000000- 20000000 ) Cover, Console, Afmkt, W/ Label [Na] 1
1 9012790 (10000000- 20000000 ) Cover, Console, Afmkt, W/ Label [Jp] 1
v 2 1011402 (10000000- 20000000 ) Switch, Key 1
A 3 1017696 (10000000- 20000000 ) Key Set, Repimt [F/ Keyswitch 1011402] 1
4 1044393 (10000000- 20000000 ) Switch, Rocker, Spst Mom (ec- H20 Option) 1
5 1011735 (10000000- 20000000 ) Switch, Safety, Shutoff (Propel Model) 1
6 1064038 (10000000- 20000000 ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
7 1205496 (10000000- 20000000 ) Hook, Cord 2
8 1043573 (10795905- 20000000 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
8 1205799 (10000000- 10795904 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
9 611311 (10000000- 20000000 ) Spring, Cmpr, 0.400d .05wir 00.51, PI,Mw 2
10 1024965 (10000000- 20000000 ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 2
11 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 3
12 1211582 (10000000- 20000000 ) Cover, Chrgr [Small Spe] 1
13 1043573 (10795905- 20000000 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 4
13 1205799 (10000000- 10795904 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 4
v 14 9015304 (10000000- 20000000 ) Charger Kit, 24vdc 13a 100- 240vac[On- Bd] 1
(North America Only)
v 14 1219737 (10000000- 20000000 ) Charger, 24vdc, 100- 240vac, On- Brd, Intl 1
A 15 605387 (10000000- 20000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
16 1025642 (10000000- 20000000 ) Cord, Power, 16/3, 15ft Blk [Us] 1
16 1026330 (10000000- 20000000 ) Cord, Power, 1.0mm2 [2.5meter] (China) 1
16 1026325 (10000000- 20000000 ) Cord, Power, 1.0mm2/3 Blk[2.5meter, Aus] 1
16 1048304 (10000000- 20000000 ) Cord, Power [4.5meter, India, S.Africa] 1
17 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
18 1043573 (10795905- 20000000 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 1
18 1205799 (10000000- 10795904 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 1
19 26395-2 (10000000- 20000000 ) Clamp, Cable, Stl, 0.38d X 0.38w, 1hole 1
20 1231373 (10795905- 20000000 ) Frame, Column, Cntrl [Im], T600 1
20 1216531 (10000000- 10795904 ) Frame, Column, Cntrl [Revised Machined] 1
21 130161 (10000000- 20000000 ) Plug, Hole, Rnd, 0.88d, Blk (Push Model) 1
22 582150 (10000000- 20000000 ) Plug, Hole, Rt, 1.23 X 1.12, Nyl (Standard Model) 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

69



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER

355329

Tennant T300e (07-2016)

70



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
1 9012789 (10000000- 20000000 ) Cover, Console, Afmkt, W/ Label [Na] 1
1 9012790 (10000000- 20000000 ) Cover, Console, Afmkt, W/ Label [Jp] 1
v 2 1011402 (10000000- 20000000 ) Switch, Key 1
A 3 1017696 (10000000- 20000000 ) Key Set, Repimt [F/ Keyswitch 1011402] 1
4 1044393 (10000000- 20000000 ) Switch, Rocker, Spst Mom (ec- H20 Model) 1
5 1011735 (10000000- 20000000 ) Switch, Safety, Shutoff (Propel Model) 1
6 1064038 (10000000- 20000000 ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
7 1043573 (10795905- 20000000 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
7 1205799 (10000000- 10795904 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
8 1208599 (10000000- 20000000 ) Bracket Assy, Plug, Charger 1
9 06922 (10000000- 20000000 ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
10 605387 (10000000- 20000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
11 06922 (10000000- 20000000 ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
12 1043573 (10000000- 20000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 2
13 1215716 (10000000- 20000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
14 1013705 (10000000- 20000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
15 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
16 1231373 (10795905- 20000000 ) Frame, Column, Cntrl [Im], T600 1
16 1216531 (10000000- 10795904 ) Frame, Column, Cntrl [Revised Machined)] 1
17 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
v 18 1212837 (10000000- 20000000 ) Charger, 24vdc, 13a 85- 265vac [Offboard)] 1
A 19 605387 (10000000- 20000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
20 1025642 (10000000- 20000000 ) Cord, Power, 16/3, 15ft Blk [Us] 1
20 1026330 (10000000- 20000000 ) Cord, Power, 1.0mm2 [2.5meter] (China) 1
20 1026325 (10000000- 20000000 ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
20 1048304 (10000000- 20000000 ) Cord, Power [4.5meter, India, S.Africa] 1
21 130161 (10000000- 20000000 ) Plug, Hole, Rnd, 0.88d, Blk (Push Model) 1
22 582150 (10000000- 20000000 ) Plug, Hole, Rt, 1.23 X 1.12, Nyl (Standard Model) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (11-2017)

71



STANDARD PARTS

HANDLE GROUP, BASE PROPEL MODEL

355326

72 Tennant T300e (03-2017)



STANDARD PARTS

HANDLE GROUP, BASE PROPEL MODEL

Ref. Part No. Serial Number Description Qty.
v 1 9014131 (10000000- 20000000 ) Bezel Kit, Propel, Membrane, Ci [T300e/S 1
(Kit Includes Circuitboard)

AV 2 9014137 (10000000- 20000000 ) Screen Kit, Propel, Memb., Ci [T300e/Ss] 1
AA 3 1205618 (10000000- 20000000 ) Cap, Usb 1
A 4 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1043573 (10000000- 20000000 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 15

6 1234365 (10000000- 20000000 ) Dial, Range, Speed 1

7 1204930 (10000000- 20000000 ) Potentiometer [100k, 1 Turn, B5/B7] 1

8 1209730 (10000000- 20000000 ) Cap, Toggle, Direction 1

9 1209673 (10000000- 20000000 ) Switch Assy, Toggle, Direction 1

10 1203787 (10000000- 20000000 ) Housing, Handle, Cntrl, Top 1

11 1205781 (10000000- 20000000 ) Spring, Return, Bail 1

12 1205143 (10000000- 20000000 ) Shaft Assy, Bail, Handle 1

13 1222608 (10000000- 20000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1

14 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2

15 1205778 (10000000- 20000000 ) Handle, Bail [Machined] 1

16 9015305 (10000000- 20000000 ) Cover Kit, Handle, Cntrl (Kit Includes Label) 1

17 1205323 (10000000- 20000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1

18 1020341 (10000000- 10795904 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

19 1020280 (10000000- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1

20 1215863 (10795905- 20000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2

21 140027 (10795905- 20000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 2

( ) 1

N/S 1072524

V ASSEMBLY
A INCLUDED IN ASSEMBLY

10000000- 20000000

Harness, Ele [Bail Switch]

Tennant T300e (04-2018)

73



STANDARD PARTS

HANDLE GROUP, BASE PUSH MODEL

355327

Tennant T300e (03-2017)

74



STANDARD PARTS

HANDLE GROUP, BASE PUSH MODEL

Ref. Part No. Serial Number Description Qty.
v 1 9014130 (10000000- 20000000 ) Bezel Kit, Push, Membrane, Ci [T300e/Ss] 1
(Kit Includes Circuitboard)

AV 2 9014136 (10000000- 20000000 ) Screen Kit, Push, Memb., Ci [T300e/Ss] 1
AA 3 1205618 (10000000- 20000000 ) Cap, Usb 1
A 4 1071235 (10000000- 20000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1205323 (10000000- 20000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1

6 1203787 (10000000- 20000000 ) Housing, Handle, Cntrl, Top 1

7 1205781 (10000000- 20000000 ) Spring, Return, Bail 1

8 1205143 (10000000- 20000000 ) Shaft Assy, Bail, Handle 1

9 1222608 (10000000- 20000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1

10 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2

11 1205778 (10000000- 20000000 ) Handle, Bail [Machined] 1

12 9015305 (10000000- 20000000 ) Cover Kit, Handle, Cntrl (Kit Includes Label) 1
13 1043573 (10000000- 20000000 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 15

14 1020341 (10000000- 10795904 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

15 1020280 (10000000- 20000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1

16 1215863 (10795905- 20000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2

17 140027 (10795905- 20000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 2

( ) 1

N/S 1072524

V ASSEMBLY
A INCLUDED IN ASSEMBLY

10000000- 20000000

Harness, Ele [Bail Switch]

Tennant T300e (12-2015)

75



STANDARD PARTS

SHROUD GROUP, DISK AND ORBITAL HEAD

76



STANDARD PARTS

SHROUD GROUP, DISK AND ORBITAL HEAD

Ref. Part No. Serial Number Description Qty.
1 1210029 (10000000- 20000000 ) Cover, Head, Disk, Im- Hg [T300] 1
2 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 5
3 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 5
4 80491 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.2l [430ss] 3

Tennant T300e (03-2015)

77



STANDARD PARTS

SHROUD GROUP, CYLINDRICAL HEAD

(03-2015)

T300e

Tennant

78



STANDARD PARTS

SHROUD GROUP, CYLINDRICAL HEAD

Ref. Part No. Serial Number Description Qty.
1 1213570 (10000000- 20000000 ) Cover, Head, Cylrcl, Im- Hg [T300] 1
2 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 5
3 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 5
4 80491 (10000000- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.2l [430ss] 3

Tennant T300e (03-2015)

79



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 43CM DISK MODEL

(S/N 10000000 - 10778393)

26 o7

355354

(S/N 10000000 - 10802497)

80

Tennant T300e (04-2018)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 43CM DISK MODEL

Ref. Part No. Serial Number Description Qty.

1 222504 (10778394- 20000000 ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 1028796 (10778394- 20000000 ) Washer, Flat, 0.33b 1.00d .18, Stl, PI 2
3 1014020 (10778394- 20000000 ) Roller, 0.99d 0.50b 0.95I, Acetal 1
4 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1213063 (10000000- 20000000 ) Bracket, Guide, Head [Vw] 1
6 1032420 (10000000- 20000000 ) Spring, Extn, 0.850d 0.09wir 02.9I 1

v 7 9016811 (10887017-20000000 ) Kit, Lift, Head, Ci [T300/T300e/Ss300] 1

A 8 630188 (10000000- 20000000 ) Bearing, Journal, .50id X .25l 8

v 7 9014170 (10000000- 10887016 ) Kit, Lift, Head[T300/T300e/Ss300] 1

(Replaced by 9016811)

A 8 630188 (10000000- 20000000 ) Bearing, Journal, .50id X .25I 8
9 1218694 (10000000- 20000000 ) Pad, Pedal, Lift 1
10 09011 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
11 1013936 (10000000- 20000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
12 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 7
13 08713 (10000000- 20000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
14 1235108 (10000000- 20000000 ) Bolt, Carriage, M8 X 1.25 X 90, FI 1
15 200101017 (10000000-20000000 ) Nut, Hex, Jam, M8 X 1.25 1
16 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
17 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
18 1014163 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 1
19 140430 (10000000- 20000000 ) Spring, Cmpr, 0.700d .10wir 01.7I 1
20 140127 (10000000- 20000000 ) Washer, Thrust, 0.51b 1.00d 0.12w, Brz 2
21 1210258 (10000000- 20000000 ) Bracket Widt, Head Mtg, 43d/50d, Short 1
22 12333 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
23 1223982 (10802498- 20000000 ) Spacer, Head, 4mm (Push Model) 1
24 1223962 (10802498- 20000000 ) Bracket Widt, Mtg, Head, 43d/50d, Tall 1
25 222460 (10778394- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 2
26 49694 (10000000- 10778393 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
27 01685 (10000000- 10778393 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
28 1214039 (10000000- 10778393 ) Roller, Lift, Head 1
29 1032791 (10000000- 10802497 ) Spacer, Head, 4mm [Ss3] (Push Model) 1
30 1210256 (10000000- 10802497 ) Bracket Widt, Mtg, Head, 50d, Tall [Vw] 1

(Replaced By 1223962)
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

81



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM DISK MODEL

355355

- 10778393)

(S/N 10000000

- 10499416)

(S/N 10000000

Tennant T300e (04-2018)

82



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM DISK MODEL

Ref. Part No. Serial Number Description Qty.

1 222504 (10778394- 20000000 ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 1028796 (10778394- 20000000 ) Washer, Flat, 0.33b 1.00d .18, Stl, PI 2
3 1014020 (10778394- 20000000 ) Roller, 0.99d 0.50b 0.95I, Acetal 1
4 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1213063 (10000000- 20000000 ) Bracket, Guide, Head [Vw] 1
6 1032420 (10000000- 20000000 ) Spring, Extn, 0.850d 0.09wir 02.9I 1

v 7 9016811 (10887017-20000000 ) Kit, Lift, Head, Ci [T300/T300e/Ss300] 1

A 8 630188 (10000000- 20000000 ) Bearing, Journal, .50id X .25l 8

v 7 9014170 (10000000- 10887016 ) Kit, Lift, Head[T300/T300e/Ss300] 1

(Replaced by 9016811)

A 8 630188 (10000000- 20000000 ) Bearing, Journal, .50id X .25I 8
9 1218694 (10000000- 20000000 ) Pad, Pedal, Lift 1
10 09011 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
11 1013936 (10000000- 20000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
12 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 7
13 08713 (10000000- 20000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
14 1235108 (10000000- 20000000 ) Bolt, Carriage, M8 X 1.25 X 90, FI 1
15 200101017 (10000000-20000000 ) Nut, Hex, Jam, M8 X 1.25 1
16 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
17 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
18 1014163 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 1
19 140430 (10000000- 20000000 ) Spring, Cmpr, 0.700d .10wir 01.7I 1
20 140127 (10000000- 20000000 ) Washer, Thrust, 0.51b 1.00d 0.12w, Brz 2
21 1210258 (10000000- 20000000 ) Bracket Widt, Head Mtg, 43d/50d, Short 1
22 12333 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
23 1223982 (10499417-20000000 ) Spacer, Head, 4mm (Push Model) 1
24 1223962 (10499417-20000000 ) Bracket Widt, Mtg, Head, 43d/50d, Tall 1
25 222460 (10778394- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 2
26 49694 (10000000- 10778393 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
27 01685 (10000000- 10778393 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
28 1214039 (10000000- 10778393 ) Roller, Lift, Head 1
29 1032791 (10000000- 10499416 ) Spacer, Head, 4mm [Ss3] (Push Model) 1
30 1210256 (10000000- 10499416 ) Bracket Widt, Mtg, Head, 50d, Tall [Vw] 1

(Replaced By 1223962)
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

83



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 60CM DUAL DISK MODEL

(S/N 10000000 - 10778393)

84

Tennant T300e (04-2018)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 60CM DUAL DISK MODEL

Ref. Part No. Serial Number Description Qty.
1 222504 (10778394- 20000000 ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 1028796 (10778394- 20000000 ) Washer, Flat, 0.33b 1.00d .18, Stl, PI 2
3 1014020 (10778394- 20000000 ) Roller, 0.99d 0.50b 0.95I, Acetal 1
4 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1213063 (10000000- 20000000 ) Bracket, Guide, Head [Vw] 1
6 1213220 (10000000- 20000000 ) Bracket Widt, Mtg, Head, 60dd, Tall [Vw] 1
7 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
v 8 9016811 (10887017-20000000 ) Kit, Lift, Head, Ci [T300/T300e/Ss300] 1
A 9 630188 (10000000- 20000000 ) Bearing, Journal, .50id X .25l 8
v 8 9014170 (10000000- 10887016 ) Kit, Lift, Head[T300/T300e/Ss300] 1
(Replaced by 9016811)
A 9 630188 (10000000- 20000000 ) Bearing, Journal, .50id X .25l 8
10 1218694 (10000000- 20000000 ) Pad, Pedal, Lift 1
11 09011 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
12 1013936 (10000000- 20000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
13 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 4
14 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
15 1235108 (10000000- 20000000 ) Bolt, Carriage, M8 X 1.25 X 90, FI 1
16 200101017 (10000000-20000000 ) Nut, Hex, Jam, M8 X 1.25 1
17 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
18 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 3
19 1213224 (10000000- 20000000 ) Bracket Widt, Mtg, Head, 60dd, Short[Vw] 1
20 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 4
21 222460 (10778394- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 2
22 49694 (10000000- 10778393 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
23 01685 (10000000- 10778393 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
24 1214039 (10000000- 10778393 ) Roller, Lift, Head 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

85



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM CYLINDRICAL MODEL

355357

86

Tennant T300e (04-2018)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM CYLINDRICAL MODEL

Ref. Part No. Serial Number Description Qty.
1 222504 (10778394- 20000000 ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 379829 (10000000- 20000000 ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
3 12101083 (10000000- 20000000 ) Spring, Cmpr, 1.230d 0.085wir 0.88I 2
4 1014020 (10778394- 20000000 ) Roller, 0.99d 0.50b 0.95I, Acetal 1
5 20955 (10000000- 20000000 ) Washer, Flat, 1.03b 1.50d .04, Stl, PI 2
6 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
7 1213063 (10000000- 20000000 ) Bracket, Guide, Head [Vw] 1
v 8 9016811 (10887017-20000000 ) Kit, Lift, Head, Ci [T300/T300e/Ss300] 1
A 9 630188 (10000000- 20000000 ) Bearing, Journal, .50id X .25l 8
v 8 9014170 (10000000- 10887016 ) Kit, Lift, Head[T300/T300e/Ss300] 1
(Replaced by 9016811)
A 9 630188 (10000000- 20000000 ) Bearing, Journal, .50id X .25l 8
10 1218694 (10000000- 20000000 ) Pad, Pedal, Lift 1
11 09011 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
12 1013936 (10000000- 20000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
13 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 4
14 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
15 1235108 (10000000- 20000000 ) Bolt, Carriage, M8 X 1.25 X 90, FI 1
16 200101017 (10000000-20000000 ) Nut, Hex, Jam, M8 X 1.25 1
17 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
18 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 3
19 1213226 (10000000- 20000000 ) Bracket Widt, Mtg, Head, 50cyl [Short] 1
20 1074344 (10000000- 20000000 ) Harness, Ele [Ring With .250m Tail] 1
21 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
22 1221434 (10000000- 20000000 ) Nut, T, M8 X 1.25, Pm Ss [B5/B7, T300] 1
23 1205799 (10000000- 20000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 1
24 1216222 (10000000- 20000000 ) Bracket Widt, Mtg, Head 1
25 1210112 (10000000- 20000000 ) Washer, Flat, 1.03b 1.50d .03, Nylon 2
26 222460 (10778394- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 2
27 1028796 (10778394- 20000000 ) Washer, Flat, 0.33b 1.00d .18, Stl, PI 1
28 49694 (10000000- 10778393 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
29 1214039 (10000000- 10778393 ) Roller, Lift, Head 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

87



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM ORBITAL MODEL

(S/N 10000000 - 10778393)

355358

88

Tennant T300e (04-2018)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM ORBITAL MODEL

Ref. Part No. Serial Number Description Qty.
1 222504 (10778394- 20000000 ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 1028796 (10778394- 20000000 ) Washer, Flat, 0.33b 1.00d .18, Stl, PI 2
3 1014020 (10778394- 20000000 ) Roller, 0.99d 0.50b 0.95I, Acetal 1
4 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1213063 (10000000- 20000000 ) Bracket, Guide, Head [Vw] 1
6 1032420 (10000000- 20000000 ) Spring, Extn, 0.850d 0.09wir 02.9I 1
7 1020341 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
v 8 9016811 (10887017-20000000 ) Kit, Lift, Head, Ci [T300/T300e/Ss300] 1
A 9 630188 (10000000- 20000000 ) Bearing, Journal, .50id X .25l 8
v 8 9014170 (10000000- 10887016 ) Kit, Lift, Head[T300/T300e/Ss300] 1
(Replaced by 9016811)
A 9 630188 (10000000- 20000000 ) Bearing, Journal, .50id X .25l 8
10 1218694 (10000000- 20000000 ) Pad, Pedal, Lift 1
11 09011 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
12 1013936 (10000000- 20000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
13 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 4
14 08713 (10000000- 20000000 )  Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
15 1235108 (10000000- 20000000 ) Bolt, Carriage, M8 X 1.25 X 90, FI 1
16 200101017 (10000000-20000000 ) Nut, Hex, Jam, M8 X 1.25 1
17 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
18 01685 (10000000- 20000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 3
19 1212572 (10000000- 20000000 ) Bracket Widt, Mtg, Head, Orb, Short [Vw] 1
20 1213223 (10000000- 20000000 ) Bracket Widt, Mtg, Head, Orb, Tall [Vw] 1
21 222460 (10778394- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 2
22 49694 (10000000- 10778393 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
23 01685 (10000000- 10778393 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
24 1214039 (10000000- 10778393 ) Roller, Lift, Head 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

89



STANDARD PARTS

SQUEEGEE ASSEMBLY, 500MM / 20IN

355437

26

16

15

Tennant T300e (04-2018)

90



STANDARD PARTS

SQUEEGEE ASSEMBLY, 500MM / 20IN

Ref. Part No. Serial Number Description Qty.

v 9014172 (10000000- 20000000 ) Squeegee Kit, Linatex, Ci [T300/E/Ss300] 1
A 1 1230946 (10000000- 20000000 ) Frame, Sqge, 50cm, Mach [T300] 1
A 2 07786 (10000000- 20000000 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 3 140027 (10000000- 20000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 4
A 4 222460 (10000000- 20000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 2
A 5 1010560 (10000000- 20000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 6 1016399 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
A 7 1212755 (10000000- 20000000 ) Screw, Btn, M8 X 1.25 X 80, Ss 2
A 8 1213677 (10000000- 20000000 ) Knob, Star, 2.000d 4ear M8x1.25 [Yel] 4
A 9 17461 (10000000- 20000000 ) Pin, Clevis, 0.37d X 1.75I 2
A 10 1216647 (10000000- 20000000 ) Pin, Cotter, Hair, 0.38d .054 Wir 2
A 11 1017091 (10000000- 20000000 ) Spring, Cmpr, 0.500d .04wir 00.8l 2
A 12 22290 (10000000- 20000000 ) Spring, Cmpr, 0.720d .06wir 02.3l 2
A 13 09026 (10000000- 20000000 ) Screw, Hex, M8 X 1.25 X 40, Ss 2
A 14 630477 (10000000- 20000000 ) Wheel, Pyu, 02.0d 0.38w, Gray 2
A 15 1222109  (0ooooxxx-20000000 ) Knob, Sqge, 581, M6 X 1.00, Plstc 1
A 16 1209631 (10000000- 20000000 ) Cover, Trap, Water, Sqge 1
A 17 1210756 (10000000- 20000000 ) Gasket, Trap, Water, Sqge 1
A 18 140154 (oxxxxxxx- 20000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 19 140060 (Poooxxxx- 20000000 ) Washer, .505 X .750 X 0.45 Wave 1
A 20 01684 (>oooxxxx- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 21 12277 (ooooxxxx- 20000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 22 1203638 (10000000- 20000000 ) Retainer, Sqge [T300] 1
AV 23 9015731 (10000000- 20000000 ) Blade Kit, 500mm, Linatex (Standard) 1
AA 24 1203953 (10000000- 20000000 ) Blade, Sqge, Rear, 836l, Linatex[500mm] (Standard) 1
AA 25 1203954 (10000000- 20000000 ) Blade, Sqge, Front, 788l, Linatex[500mm] (Standard) 1
v 23 9015732 (10000000- 20000000 ) Blade Kit, 500mm, Urethane (Option) 1
A 24 1215609 (10000000- 20000000 ) Blade, Sqge, Rear, 8361, Urethane[500mm] (Option) 1
A 25 1215611 (10000000- 20000000 ) Blade, Sqge, Front, 788, Urethane[500mm (Option) 1
v 23 9015730 (10000000- 20000000 ) Blade Kit, 500mm, Gum (Option) 1
A 24 1215610 (10000000- 20000000 ) Blade, Sqge, Rear, 8361, Gum[500mm] (Option) 1
A 25 1215612 (10000000- 20000000 ) Blade, Sqge, Front, 788l, Gum[500mm)] (Option) 1

26 1212683 (10000000- xxxxxxxx )  Screw, Captive, M5, Knurled [Snap In] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

91



STANDARD PARTS

SQUEEGEE LIFT GROUP

355305

(S/N 10000000 - 10859579)

Tennant T300e (04-2018)

92



STANDARD PARTS

R Part No.

(']
b

SQUEEGEE LIFT GROUP

Serial Number

Description

1230485
1215756
69954
08714
140045

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Pin, Guide, Spring [T300]

Spring, Cmpr, 0.980d .146wir 02.5I
Washer, Thrust, 0.63b 1.25d 0.13w
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Washer, Flat, 0.51b 1.25d .06, Ss

130773
1233709
33933
51813
1216647

10859580- 20000000
10859580- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Bracket, Retaining, Wire [T300]

Screw, Pan, Phl, M3 X 0.50 X 25, Ss
Pin, Clevis, 0.37d X 2.12]

Pin, Cotter, Hair, 0.38d .054 Wir

33951
80491
08712
1013705
1215716

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Screw, Soc, M6 X 1.00 X 20, 12.9
Sleeve, P/M, 0.25b 0.38d 0.2] [430ss]
Nut, Hex, Lock, M6 X 1.00, NI, Ss

Plate, Thread, Switch, M3 Nut, 96hr PI
Switch, 0.1a, Spdt[Micro, Gold Contacts]

9014301
1214467
391179

1212533
9014303

B33I3FRaRI30R DR 0N~

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

o~~~ o~~~ o~~~ o~~~ o~ o~ o~~~ o~~~

— S ' e [ e e e e [ e e e [ S S S

Bracket Kit, Sqge, Lift [T300/E, Ss300]
Sleeve, P/M, 0.41b 0.75d 1.3I [430ss]
Pin, Clevis, 0.37d X 2.62I

Cover, Pedal, Lift

Bracket Kit, Sqge, Wdt [T300/E, Ss300]

_L_L[\)_L_L_L_L_L_L_L(,Q_L[\)_L_L_L_L_L_L_LQ
<

Tennant T300e (04-2018)

93



STANDARD PARTS

BATTERY CABLE GROUP

355403

94

Tennant T300e (07-2016)



STANDARD PARTS

BATTERY CABLE GROUP
Ref. Part No. Serial Number Description Qty.
1 1074847 (10790532- 20000000 ) Cable, Assy [T300€] 1
(Standard - Without Battery Lift Out Kit Option)
v 9014781 (10000000- 20000000 ) Cable Kit, Battery, Ring, Tray,Ci[T300¢€] 1
(Required for Battery Lift Out Kit Option)
A 2 1073629 (10000000- 10790531 ) Cable, Battery, 4ga [M8 Ring/M8 Ring] 1
A 3 1073628 (10000000- 10790531 ) Cable, Battery, 4ga [M8 Ring/M8 Ring] 1
A 4 33931 (10000000- 10790531 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
5 611221 (10790532- 20000000 ) Boot, Terminal, Battery, 25.4mm, Blk 2
5 611221 (10000000- 10790531 ) Boot, Terminal, Battery, 25.4mm, Blk 4
6 1073680 (10000000- 20000000 ) Cable, 04ga 15.01 Blk [M8 Ring/M8 Ring] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (03-2017)

95



STANDARD PARTS

BATTERY GROUP, 105AH C20 WET

Ref. Part No. Serial Number

Description

355359

1 578426 (10000000- 20000000
2 87435 (10000000- 20000000
3 45962 (10000000- 20000000

)
)
)

Battery, Wet, 12vdc 0105ah [S8, 27tmX]
Nut, Hex, Flexlock, .31- 18
Cap, Battery, White [For 105ah & 130ah]

96

Tennant T300e (07-2016)



STANDARD PARTS

BATTERY GROUP, 130AH C20 WET

355360

Ref. Part No. Serial Number Description Qty.
1 130869 (10000000- 20000000 ) Battery, Wet, 12vdc 0130ah [30xhs- Wnt] 2
2 87435 (10000000- 20000000 ) Nut, Hex, Flexlock, .31- 18 4
3 45962 (10000000- 20000000 ) Cap, Battery, White [For 105ah & 130ah] 4

Tennant T300e (07-2016) 97



STANDARD PARTS

BATTERY GROUP, 150AH C20 WET

Ref. Part No. Serial Number

Description

355361

1 1015046 (10000000- 20000000
2 87435 (10000000- 20000000
3 1041030 (10000000- 20000000

)
)
)

Battery, Wet, 12vdc 0150ah
Nut, Hex, Flexlock, .31- 18
Cap, Battery, Black [For 155ah]

98

Tennant T300e (04-2018)



STANDARD PARTS

BATTERY GROUP, 140AH C20 AGM

355362

Ref. Part No. Serial Number Description Qty.
v 1 1053408 (10000000- 20000000 ) Battery, 12vdc 0140ah [Agm] 2
A 2 45962 (10000000- 20000000 ) Cap, Battery, White [For 105ah & 130ah] 4
3 87435 (10000000- 20000000 ) Nut, Hex, Flexlock, .31- 18 4
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (07-2016) 99



STANDARD PARTS

LABEL GROUP

555555

=0 8@

E,m

;\@‘
Iultg.>
-
s
@
N

3

500 X 355 mm/?@xmm/

[;]o]%_

=300
@

FH=O

NanoClean

100 Tennant T300e (03-2017)



STANDARD PARTS

LABEL GROUP
Ref. Part No. Serial Number Description Qty.
1 1215777 (10000000- 20000000 ) Label Sheet, Operational 1
2 1215634 (10000000- 20000000 ) Label, Opertnl, Solution Knob Adj 1
3 1214279 (10000000- 20000000 ) Label, Orbital, Size, 50cm (Orbital Head) 1
4 1213114 (10000000- 20000000 ) Label, Logo, 05.5I, Blk/Sil [Tennant] 1
5 1215263 (10000000- 20000000 ) Label, T300e 2
6 1216520 (10000000- 20000000 ) Label, Logo [Ech20 Nano] (ec- H20 Model) 2
7 1229725 (10000000- 20000000 ) Label, Warning [Do Not Spray] 1

Tennant T300e (03-2017) 101



STANDARD PARTS

LABEL GROUP - CONT’D

355364

N AWARNING AAVERTISSEMENT A ADVERTENGCIA )
ANE A PORREDRELESTSOUES [ PARA BEDUGI EL RESGOLE.

D) SR o OO, B O DE LEoal | ELECTRCO, 0 LESORD:
& .:';Egunw:; :‘mﬁg--‘i oaw ve 6o i
N o —n
|t | Sy | ST
l".@ - Do nltose oeidoors. Sors indeere. :;gmm \ £t b s . Gl

Yoy

P/N: 1215631 REV:A

PIN: 1208011 REV: 00

48

ie]:d 2

= (Ag)208|

P/N: 1208911 REV: 00

2
ny,e
SN

(3 12v

P/N: 1218272 REV:A

102 Tennant T300e (03-2015)



STANDARD PARTS

LABEL GROUP - CONT’D

Ref. Part No. Serial Number Description Qty.
1 1218392 (10000000- 20000000 ) Label, Safety, Magnet, Med (Magnetic Heads)
2 1215774 (10000000- 20000000 ) Label Sheet, Info/Hzrd [Na]

3 1215775 (10000000- 20000000 ) Label Sheet, Info/Hzrd [Jp]

o1

Tennant T300e (03-2015) 103



) (PAGE 1 OF 3)
1074707_02

BASE CONTROL

MODULE

SSINHVH “MS T1vE
NOTLO3NNOD ON V

ND HLA BNHOS / T3d0Hd XYW = AS NVL7OE
*440 HIA 8NH3S / WHLAIN = AO “0°N) HOLIMS Tive
AS D AO ib-b[ ® LMGND HILIAS T1vE
2= SN/ TE
iL-MS

NOTLO3NNOD ON V

Evr

By

USB PORT

vom3sNas

1m0 as+

Ni-uDsNaS

a3 Lov

J9: 20 PINS

SWITCH/LED
TOUCHPANEL

OPERATOR'S

B/BLU 38/6RY 4
E-STOP SWITCH (N.C.)
(OPEN = STOP)
Tennant T300e (04-2018)

SEE SECTION B14 AND AZ20.

6/BLU

BATTERY /
CHARGER
SYSTEMS

ELECTRICAL DIAGRAM, PROPEL (S/N 10891949 -

STANDARD PARTS

o E1-zr canoo) wountogy /|
R e e V2= REIYZ
1-AS
AVIEH HSOME BNMOS XAy
NVL/0Z = =
VIN
a3sn LoN
Am_ er 8-2r 3.1 INHNOH
THTE ST NVL/02 NVL/02 NV1/02 -
a3sn 1on <&
O o
(dOLS = 0QAO ) 5-2r
do1S-3 e
. s /e
60 NOIL03S 335 BE > o e ] i3
-~
(440 3AVHE = N3O = QT3H *MS) et s 2
(NO 3xvdg = 03500 = O3SYITIH *MS) Lz B
COUHIQN) MS TvHE Mevd L 5
SE/ET 25-MS =8 AHS/87T l-2r  A99/8T 20 A 8 53
i sy Eg
(NOILISOd dfl TIN4 = N3O = T3 *MS) Z : 54 z
(NMOO QV3H = 0350710 = Q3SVITIH "MS) EN g
L"0*H'O;M) NOILISOS QV3H gnads Eg= v
ST ET oms o 0 mnaiz ﬁ o =na/Zz C 39
s n oW
A & Z
8 58
und/IZ T -
( 440/N0 DZH-03 119 NOILO3S 335 g 5
N N
5319901 "HOLIMS “WOW ) RN
Z| Z|
HOLINS 0ZH-03 g =z B—
1 o < o = ~
YI@/ET e NEa/Z P— NHa/Z =z = Ng6/ -Nv3 5 g z q
8 & EE
g 9 g S S
N - 5 3|
T VAL
ae e e TAM/STa/ETT
SIa/ET [ zr MIa/ET =
3INAON 3OVAYILNI I I 2
E g8 & - s S
T A ¢
g f s =
g2
=3
ana O
Sa/ET [V ——, SE/ET R sBe
SEZ
558
e
g EEE
H § g°
o [ . § -
c I | | f jCR-I
9 B D - — E
o I 4 U 588
z z
© [5)
I N
o
i)
(O]
[ns —
=< I
B ¥
ASSY 378vO HIOHVHO QHVOE 440 S $
SE/ET [SERYAY
5314311va 2dAZT (&)
oaA 21
i i
ASSV 378V0 OGNS/ +8 :3T1av0 Iavo i R F1avo 31avo
o w w o o

104



STANDARD PARTS

) (PAGE 2 OF 3)

ELECTRICAL DIAGRAM, PROPEL (S/N 10891949 -

1074707_02

PROPEL SYSTEM

BATTERY+

SEE SECTION 615

o o W w = &) fia] =<
G HOLON NV QVA__ i/ [ AVI3H NV QUA_ (LN voe @ 2
Sa/ET E THn/62 & = N=S/ST NS ET
gEN 9-80 g
EHLA S
+ B
pa)
E o
HOLON HSMYg @nuas AVI3d HSNHE 8NHOS viE w o
E
WI8/ET /%_H $ T nig/92 3 ﬁ _W = Ngg/21 mﬁ\nmu CEVAR =4
24N avn
SE/ET >, NHa/Z%
1-a
LV NOILO3S 335
AVI3H HSNHE BNHOS AVISH HSMHE BMEOS XY (/| | s
Sa/ET = 5 Ned/ 2% = = a/9
e ain
IATHA- I
1-o1r
LINIT 033dS 13d0dd %001 [—REs VH0/6E O VH0/EE T o o
. oo
1-"10d T o o1r ==
Y S RS REIVZSS) i TEA/YE Tt e
5 £-01r
NE9 N=9/SE e NH8/SE e | e
(*AZH = *OND)
HOLIMS 3SH3AZY r-1ie
.M\%?m TFAm 1a/9E i Ta/8E e woeny
) 2-11r
TAR °Nd/LE CETS Hd/ZE s
PR RroEyy m—
a0
]
(0335 T30Hd = MOT)
03345 13d0Md
$3 NOI103S 335 L2 e o oz o
™ [FE T NYL/OT NVL/GT
(T3d0dd TTBYNT = +8 ) uin
60 NO1103S 335 SEC <0453 NOH4 JI0/N0 B0l e " solon q3soms e 17 V1S
== THI/6 z
s
: M VOE
SFa/ET EREVN =1 I A N xE9/8 H9/8 mﬁxomu CERVA] a38/T
/I I
ks I ks 2
Bl 3 3 5
I R (NOILISOd dn TIN4 = N3dO = QI3H *MS)
3 B g 2 (NMOO = 035070 = O3SVI T “MS)
& (*0*H"9*N) NOILISOd 33933N0S
STR/ET Sa/ET 70 N VAN VHO/E 2= XH0/8E
18-0S
i 8 8
& 5 2 T14 NOC[LO3S 335 8E Coggggg ¢
1504 avir <G
o4
S9 NOILO3S 335 8E SNy
© a
e e
g == &
8 - &
= fea Q
~ @
m W n
& om0
3 ==
N ™ <t Lo

105

Tennant T300e (04-2018)



STANDARD PARTS

) (PAGE 3 OF 3)

ELECTRICAL DIAGRAM, PROPEL (S/N 10891949 -

1074707_02

EC-H20 MODULE

(SS3NHVH NDILVLS <0 ONV
SSANUVH NIVW 40 LEvVd)
ONIONNOH9 OILVLS

L-zr
QV3H ans0s 3HL ®
ONos8 DLVLS

THOLIMS A3Y

B ——C

FOVIHILINT H3sN

p<&—moreor 1O

w NEI5/501 m7sT 1O

Twerser 1O

(= SaEC)

3svA NOILV.LS'd0

e s 1O

INvHL "I

e aneC)

TNV4 OVA

IIXVSNYEL

0zH-03

€-a

% )

n8/9 %

EREZE

S1a/ET

[ N39

3Naci

02H-23

2=

e

=<l

AV73d 0zH-33

a9

IAN/V36 Zr | e
i LHM-Y19/V3ET TN
*MS HSNT4 02H-03
11-MS
ofzir| Ve
| e
17nvd = 1Sd2-/+ a0
1Sd9 ® SN3J0 "ON SS3ud iz
01-MS
MIa/eT NV1/09 NVL/09 o R
AT8/ET ATg/ET e |TO°
g
g <
g §
B 9
3 p
E
g
(SSANYYH N1 031v207)
WHQ 021
1-d
g g
3 § Sl
2 z P
] 3 5 58
5 = Z
AE} 38
0 &5
agl N _ 84
; H z zy
5 5548
() [ W

SSINEVH IO 0ZH-03 *LdD
I~ VHO/E3E H <
[E-TTr VHO/V3E
U | TEA/ER ,ﬂ
rour REINAE
AGOZ °4N10'0 ‘HOLIOVAYD
R
NHB/25 VIA $ NVL1/0S
dnnd lsva/0zH-03
g-zir NHa/25 ﬁ $ NV1/0S
9-81N
JNNd WOM OgH-03 M w
izt ElEZE] O z
S
S-H1IN S
stz na/ee
[er-eir nessy
Vol
1e-etr me/sy nlasev X P vHo/EY
z-a9
P
oL
T
A
9
8
g
S
(&} 2] <

SW[TCHED/FUSED/B+

SEE SECTION A7

BATTERY+

EC-H20 RELAY

SEE SECTION Al4

23

22

20

18

16

Tennant T300e (04-2018)

106



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL (S/N 10000000 - 10891948) (PAGE 1 OF 3)

1074707_00

BATTERY /
CHARGER
SYSTEMS

BASE CONTROL

MODULE

N ™ < Lo
>
=
O]
N
o
ol o
SS3INGVYH “MS T11ve Z
NOTLIANNGD ON > essriorssnss =
=L
© o
. SN - S
NO Y1 8ndos / 13d0dd "XV = AS =
. NVL/0E Dreepos e . =
440 HIN 8NHJIS / I¥HLN3N = A0 . [} won
[O°NJHILINS TIvE o) [ o
AS HO AOQ tb-+0 © LNdNI HOLIMS T1vE ~ = [S2In | = Sz
= SN/TE [ = vz G
EZESOZ1# £L-MS & S W o S S
NOILJ3NNDD ON W Tzopr 35N LON ] = G I - <
3 < 2 O 3 o
as = o Z
[ S
a = O @«
o un = o
=
2
IS
&
&
3
>
e a8l 4
Z| e ©
2| s
a| =@ N e1-2r (*ANOO) NOILNTO
3| aqmison ik S Y2 REYNZE] > n1a’9
1-AS
AVTI3Y HSNHE 8nH2S *Xny,
NV.L1/02 - [ami=rge)
VIN
g3sn LoN Aﬂfwv
t-1n00, 8-2r 431 INHNOH
ST NVL/0Z NVL/02 NV1/0Z T na/9
aasn 1on <&
vi-2r YoveATEsT, b RREE]
1d0LS = 20AO ) % s-zr
d01S-3 . R n7a/s ma/9
60 NOI103s 335 BEC> — a5 88 LS 3
=
(440 AVEE = N3O = QTIH “MS) Lot a0, 2 HI9HVHO *378v0
(NO 3vHE = 03S0T0 = OISVI T3 "MS) L2 1 und/L =
CQTHIQIND TMS 3)vHE MEvd et ~ -
SIa/ET oms AE9/81 1=~ ~=o/8l = & . E3
) P ] v
(NOIL1SOd dN TIN4 = N3O = OT3H "MS) z z =5 =
(NMOO Qv3H = 03SOT0 = g3SY3T3Y "MS) zz 5
58
(*0°H"JZN)_NOILISOd QY3H @nHos N El
TTa/ET s SJt und/Lz 1.z Ena/Zz e[ R P
- 5
Yoz
8 5 H
BNd/L2 4 =z
4-40/NO 02H-93 119 NOILD3S 335 = I o z o
N, e < Q| 3 | il
S31990L 'HILIMS "WON ) B g 9 t
HOLIMS 02H-03 5 w Noow
. wa _ ~ _
S18/ET cns NEE/Z oz NEa/2 e = NE9/ -NvJ ¥ 4
S N
S
e R
ol
awars, &
e = AN/ T8/ETT g
Sa/ET 1z~ /el o =
o e e of 2l o o 4§
FINAOAN 3OV H4H3LINT g & & g 3 & & a| _
JSENEEEY m g 8 [ T S E
. 2
T <
3
= O
g S
STa/ET SITa7ET Ean 540
522
HIOHVHD ©37av0 ET @
goz
o ZoX
g . =E5
[m] . & [ n
€ . F : B g
T £ 3 § 0§ H e
Q E E ol 9 E
O £ o I g Y [ER==}
i) 3 &
Z o T
% o
B 2
=3
8 o
R 3 o
ES ¥
ASSY T18YQ Y3IOHVHO O8vOd 440 5 $
ma/e1 a3gst W
g
N
T«
o ¥
8
San 21 S3rd3llvdg OdAZT | 9
]I 5
ASSY 378Y0 ON9/+@ t37av0 37avo N : 378vo - 37avo ASSY 378Y0 AN9/+8 :318V0

107

Tennant T300e (04-2018)



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL (S/N 10000000 - 10891948) (PAGE 2 OF 3)

1074707_00

— Lo
- _
o
2 HOLON NV OVA AVTIZY NV OVA vog 2
z
8 PomazeT SIGPIvoa: THR/62 <= NH0/5T @ﬁ%u EE=Yg z
15 am aen L2
o P
g5 B
Ew w o
=4 HOLON HSNHE 8nHas AvTI3H HSNME 8nHOS vLE =
4
YE/ET EHL oo m18/82 Sl NS/ ZT oo/ s H
1A avn S-82
SE/ET >, Nga/zb
1-a
LY NOILO3S 33s
AVI3H HSN¥E_8N4IS AV HSNYE BNEOS “XNY(¢ |1 .
SE/ET = Neg/ 2 E = A1a/s
TN amn
JATHA-1
1-Qir
LINIT 03345 13408d 300 ] VEG/EE P VHO/EE T L0
1-°10d oir .
NEO TEA/PE REIZ=S Gl
€ EQIr Ano~exny,
o 10
Neg Ng9/SE e Ng9/SE G
("AZY = "ONG)
= HOLIMS 3SH3IAZH -11r
Lt
= AW e/SE o ATE/9E snomexw
6-hs
G Z2-11r
N A aNd/E CEETS Sd/7E SR
o 1o0mvs oz, |
[EH)
a
(@)
- -
= S T
(03345 T3dodd = MOT)
033dS 13-0ud
#3 NOIL03s 335 LT EaEYIk e o1
iz NV1/0T NV1/0T
(73d0dd 3719¥N3 = +d )
THLN
d01S-3 WOMd 440/NO 134084
63 NO11035 335 BEC> TG/6E S 1 . solon 3o v 1" V1S
thig= IFN/6 z
£
B m vOE
Sa/ET Sa/ET =" & = 3 2 k= XH0/8 RN =R [EEEVAT
[ 4 3 B
@ T e @
5 5 S (NOTLISOd <N 77N4 = N3d0 = OT3H "MS)
(NMOO = d3S0710 = 03sV3T3d “MS)
("0'H*O'N) NOIL1SOd 33933M0S
AVI3H NV OVA
SE/ET SE/ET /e T vHO/E 2 paziovi=io
18-0s
E 55 m 114 NOILO3S 335 8E > gga8
ER-|
1d0d 9v.ir A
SO NOIL103S 335 8E > ggyge
3 == .
i &
a8 x N
° = o
N 8
& JE—
2
— N ™ < Lo

Tennant T300e (04-2018)

108



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL (S/N 10000000 - 10891948) (PAGE 3 OF 3)

1074707_00

EC-H20 MODULE

>

RREE]

E-Q
9rzzIons
Sa/ET Sa/ET = = 1a/9
AVI3Y 02H-03
ASSY OHO3
god 0HO3
*SHIENAN 11 N39
FTINAOW 02H-03
SSINYVYH IINAON 02H-03 *1dO
. _ ©
Trn/v3e zr S e - IEES H
e, TAm->1a/V3ET G e TR VHO/VIE
‘NS HSNT4 02H-23
11-MS
S
e TR RELYAEL H
S REIAEL
Lz [F R
v
AOOZ2 f4N10°0 *HOLIOVIVD
-1-0 +
nva = $ON SS3ug i e N=8/25 A >—wr0s
dnnd Jlsva/0zH-03 . Vi
-ssmud 8- NH9/25 ﬁ@t NVI/0S Qv /e
TE/ET NV1/09 E £-90
9-HIN
;J gair [P N
STE/ET SFE/ET el Lnatno g | g —2nd_hon owz‘o%ggﬁ
S-HLN
JenS I fom oS
| =947 REVEEH
H Vi
ear | ™ oPhgE e/ VHO/ED
2-92
THOLIMS A3M
(SSIMVH NOLLVIS O oW (¢ T 7 ()
4 SSINHVH NIVA 40 Luvd)
Z z ONIONNO¥O O11V1S B
> o)
z N 3JOVIHILINI H3Sn o QW
S z 3
5 >~ <—mo7sor 1O =7
L-2r
SSANEVH NI QVEH GnHoS 3HL @ #
a3Lvo0T ONNOH9 J1LVLS [NVd OVA
L, NHO 02T | S 0)
5 NGD5/S0T Ne©/S0T
z o
=] FIXYSNVHL i
i £ =8 —mrsor 1O =
h < N Sz
: z 2 =:f
z E
& 3 h Bl
= g g 02H-23 D
Dwm WD Dw zw —msrsr 1O
2 O i [SRNT} _
ng
RG] <

2
3

3svd NOILVLS*d0

EAVCERSLES]

NE9/S0T nHMV

SWITCHED/FUSED/B+
SEE SECTION A7

EC-H20 RELAY

BATTERY+

SEE SECTION Al4

109

Tennant T300e (04-2018)



1074708_02

) (PAGE 1 OF 3)

BASE CONTROL

MODULE

44D WN BEIS £

*NO LA HSINHNB / 13d0Hd "XVN = AS

SS3INHYH “MS 11vg :1d0

NOILO3NNOO ON =,

TVHLNAN = A

AS MO A0 #p-vC ® LNdN] HOLIAS TIva

NV L/0E

("0°NI HOLIMS T1vE

MND/TE

1L-MS

NOILO3NNOD ON xW

(SSINHVH NOTLVIS®dO ONV
SSINHVH NIV 40 LHvd)
ONIONNDES J[LVLS

Qv3H BrHos 3HL ®
ONNOH9 J1LVLS

THOLIMS A3M

&m0

FOVAH3ILINT ¥350

p<&—mersor 1O

L-2r

INV4 OVA

w\zmo\moﬂ

75T O

IIXVSNYY L

N=9/507 ﬂﬂu

0zZH-03

N=9/507 Hﬂu

3SVE NOILVLIS do

N=9/507 =C)

USB PORT

Am a3sn 10N
1-2r

Jg: 20 PINS

€1-2r

(*ANOD)

SWITCH/LED
TOUCHPANEL

%)
[am
S
=
<
a
o
o
S

B RELY6Z]

NOILNT0!
% n1es/9

T-AS

NV1/02

AVT3Y_HSNYE 8NH0S " XNy,
EJ = n1a/9
VIN

s NV1/0Z

= n19/9

Emﬁzmzoz@
/(\ﬂ -WH nes9

Tennant T300e (04-2018)

BATTERY /
CHARGER
SYSTEMS

ELECTRICAL DIAGRAM, PUSH (S/N 10891710 -

STANDARD PARTS

s-2r
T/ a/9
ad3sn 1oN
ENVEEREVES A@me >
o e =C) A H3IOHVHO ‘31@v
= 'Na/Z B
egr—rmmree——r| 28 "
6z AH0/6E " it
2z ] Z|
(440 3¥vHE = N3dO = QT3H "MS) £ £ 5u &
(NO 3vHE = 035070 = Q3SVIT3 "MS) e 3
170 H O N) NS 3vHE dvd B
SITE7ET tooms 59781 [1-2r  X89/8T j=hin
+ ™
(NOILISOd dN 1IN4 = N3dD = QT3H “MS) N & Y
(NMOO QV3H = Q35070 = QISYI T3 *MS) |
L'0°H'95N) NDILISOd Qv3H EnHos Y g
= g
SNa/ET oS No1-2r ©Nd/Z2 3 w >—|
3§ g gz g
e e NG9/ -NvD g 9 g z|
HOLIMS OzH-03 N g
einan N
SITaZET eons NER/Z NEa/2 e " ~ R
( 440/NO 0zH-03 e TEA/*NVD &
S31990L "HOLINS ~WOW ) o
e B
ae = TAR/18/ET g
Sa/ET STa/ET e 3|
- PO R - - f
3TINACN 30V 4H3INI & £ & g &] & al
ATGNISSY @od 3 g g 2 H H 2 g o M .
Eop g 2 ¢ T elg s
¥ = =
g2
™o =0
Sa/ET Sa/ET oo b
S0
*37@vo S Z
230
g Y o= E
o £ B . 3 |FL8 g3
z I R L ES .
< 8 i}
2 EE o al | 2.3
R EEEE LR
z z
° ¢
o
5] 0
T 5 o
E g
$EQLLOT# ASSY 3718YO HIDHVHO Q4Y0E 440 & e
N
MIa/ET a3a/T1 u
<
T
& F
8
20A 21 g
A g
ASSV 318v0 ON9/+@ :37ava 378v0 37avo ASSY aN9/+@ :3T@vO
o w w o @ <

110



1074708_02

STANDARD PARTS
) (PAGE 2 OF 3)

SEE SECTION G15

BATTERY+

A

3

SEE SECTION AIS

BATTERY+

HOLON NY4 OVA %ﬁ@ﬁ i

AVTIH NVd OVA
IHN/6Z =< )=

PROPEL SYSTEM

ELECTRICAL DIAGRAM, PUSH (S/N 10891710 -

AT8/ET NY9O/S1
=it
HOLOW HSNYg 8NYads AVYTI3Y HSNYE 8NYIS
arin
Aaser NHG/2+%
AYI3Y HSMYE 8M¥3S Y34 HSNYE 8NYga3s *XNY ﬁ $
Ma/ET - - L & n1g/9
amn
w ﬁ w (NOILISOd dn 77N4 = N340 = d73H “MS)
2-a (NMOO = 0350710 = 43sv3T3ad °MS)
AVTEH NVA OVA ("0"H"3°N) NOI1I1S0d 33933N0S
MIga/ET A1E/ET - VYHO/E o n1a/9
1B-MS

RS232 DEBUG

< 6
SWITCHED/FUSED/B+
SEE SECTION A20

a39/1

111

Tennant T300e (04-2018)




STANDARD PARTS

1074708_02

22

—_
™ > ma/9
LL “
O SITE/ET ST8/ET = é = R7E]
AVIZY 0ZH-03
11 N3D .
O ¢
Q
< 37NAON 0ZH-03 e
SSINEVH FINCON 0ZH-J3 1d0 [
a ¢
=g - - 5
TAM/VI6 G S i B o= H IR o
) w2 &
T
2.2 TAM->TT8/VIET i et T [EEE [ VHo/vEE Rl
WS HSN4 0zH-03
1E-0S
ofzir [N -
1 S L B e VW= ET ,ﬁ
o Rl (o e YWV
-— .
-
0 ACOZ *4N10°0 ‘HOLIDVAVD
ﬁ -1-0 +
- [
2 | 1¥4 = 1Sdz-/+ 1Sd9 @ SN3d0 ‘ON SS3ud e Neg/25 calrdam vivs
N w O1-M#S dNNd LSV4/0zH-03
o= = 8, o
2 STa/ET NV1/08 NV1/09 El o NH87Es NvL70s
S’ < 9-H1N
N
I T
] -
) ) e
> W P, @
__om ~ dANd WOM OZH-23 -
MIg/ET MIa/ET Bl NINOINWA [ Sg77S ﬁ@ﬁ z
(a =
- S-HLA .
M AensTINA [ AREVZ=T] )
< | e e
oc vor
G ez N I m18/9% n1a/9% VHO/E¥]
z-a0
In
y s
5 ~
o ] -
-l P ¢ gL &
B 2| g o
< z NS
O g
— (SSaNEYH NI Q3LvooT)
oc LNHO OZ1
- 1-d
(@) g
g
Ll d Z pS
- h N 9 z .
3 > Y 8 = ©
Ll z 2 % En ©
=1 S 5 s°© &
= zz =
Dw 2 D D 52 Dm 2
5w = o o "
o w -
o EH N ~ So =
o0 = z zuw m 9
S 5 56
Te)
[} [ (i) o &} m < -

Tennant T300e (04-2018)

112



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH (S/N 10000000 - 10891709) (PAGE 1 OF 3)

1074708_00

BATTERY /
CHARGER
SYSTEMS

BASE CONTROL

MODULE

N ™ < Lo
SSINYYH NS 1vE ildD
NOTLOINNDD ON > e sias
“ND HLW HSINGME / T3d0dd "XV = AS WoE oo s
oo o T o v
o — SNE/TE LA -eomas
. o
NOITLO3NNOD ON V e SR W mb ﬁ =z
o o L <
] S T o
> T
3 = 2o
THOLINS A3 [
SSINHVYH ND11V1S'd0 ONV \AA ﬂ@ a = O
SS3N"YH NIVA 40 Ldvd) © 2 =
ONIONNOHY J11VLIS
FOVA43INT H3sn
p(&—ms/s0r 1O
L-er e
Qv3H 8ndos =HL @
£l T
ONMOMO J11VLS TNV OVA 5 -
wv @) o oEe ELEr (*ANDQ)_NOILNTIO:
NH9/S01 NHS/G0T 1o
o/5 8l v Rl REIVZSS m18/9
S| dusawe 1-AS
ITIXVSNVHL
uiﬁ@u AVI34_HSNYE 8NHIS " XNY,
NVL/02 = a/9
VIN
0ZH-23 8-2r
p— :431INHNOH
NEo7sor U9 iz NVL/02 1-AH An=%
3SvE NOILY1S°do a3sn 1oN
N7 C)
H s-2r
% iz n8/9 18/
a3sn 1ON
InvH4 Hv3d < p1-2r -
5 .
NHS/50T 1Nt o, 2 YI9EvVHO ‘37EV0
L ana/L =
B &
Le———m5ree oo z O u
6-2r . , S x
(440 3vHE = N3O = QT3H "AS) z z 55 -
(NO 3Vd8 = 03S073 = Q3SVIT3H “MS) Bl &
ER:
CPTHIQIN) THS Ve v N Es
STa/ET oons - x95/81 -2 K@o/aT ok 38 —
- ™
(NOILISOd Jn 7704 = N3JO = d713H “MS) o Z M E
(NMOO Qv3H = 035070 = 03SY3TIH “MS) T R
(*0"H*33N) _NOILISOd QY3H 8nHOS -~ g g o oz o
STTa/ET NS ot o1z a7z [ Mg S g & 2
: B NS
g F D
NI, e S} o~ z
HOLINS 02H-03 N9/ -NvD by Z
. 8 <
STa/ET 1E-MS NHa/2 Nga/2 ez W
o
( 440/NO OzH-03 e EA/ +NVD
S37990L HOLIMS *WOA ) o
. o
o OO e THR/>E/ET T g
STa/ET SITa/ET S — 2 =
3INAON 30OV 4Y3LNI & & H B @ & & & T
ATGN3SSY 82d g g 8 2 z : 2 2 3 - .
E g o 3 5 3 S =
S I :5
=8
STa/ET Sa/eT Rl N
~
589
HIOHVHO ‘ TV gc 2
2Io
G53E
o 2oL
g . @ zZ2 35
[m)] . 2
o b m § 5 g M e 5.
c 4 g 8 8 ]
o = I A grz
D& Q F I LI . Er
z 8 z 5656
©g ©
S S
e -
O] &
o o pu}
= ¢
ASSY 378v0 §I9dVHO QuvO8 440 I b
g
STa/ET aIg/T ol
3
S0
o ¥
3
20n z1 S31yY3Livd JAAZT (Z2) m
7 >
ASSY 378v0 ON9/+8 :378vd I1avo 378vo ) 37avo ASSY ON9/+@ ¢ 378V2

113

Tennant T300e (04-2018)



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH (S/N 10000000 - 10891709) (PAGE 2 OF 3)

1074708_00

PROPEL SYSTEM

<13

£y
g
¢
2
N
A
B8
;
eo
:
5 4
Yoz
HOLO0N N¥Yd4 OVA AYTI3H NVH OVA
sen 9-80
EYLIN
VLE
HOLOWN HSNYE 9NYas AYT13H HSNYE 8NHIS
= 5-80
ZYLNW
=S w w w NH8/2%
1-a
AVI3IH HSNHE gNYas Y134 HSNYd 8Ndds = xnv ﬁ $
MI8/ET - - 4 & [ami=re=}
badll amn
% TNOILISOd dn 77Nd = N3J0 = O713H “MS)
z-a (NMOO = d3S0710 = 03svV313d °MS)
("O°H"OJ'N) NOILISOd 33933N0S
AYTI3H NV4 OVA
RRESH Aa/er . H0/E = n1a/9
YEN 9145121+ :B-MS
LA ARSI
> 3 > >
] g 3 g
:
i 8 4 g
RN
H 8
s =
a8
= e
I
R B oo
i
— N ™ <t

BATTERY+

SWITCHED/FUSED/B+
SEE SECTION A20

GEE SECTION ALS

[SEFVS

Tennant T300e (04-2018)

114



1074708_00

w W w n1g/9

STANDARD PARTS

g/l A1a/ET E @ o6 n1g/9

AYT3d 02H-03

ASSY OHO3F
g24d 0OHO3
SSHIENAN T1 N39

EC-Hz20 MODULE

J71NAOAN Oc2H-23
SSINYVH IINAOW 0ZH-03 * L1dO
TAvM/v36 e T VH0/83E
©
@ TR 8/V3ET G i TR g VH0/VIE
‘MS HSNT4 OZH-03
11-0S
| aco
o R REIVGE ,ﬂ

A T REVVAETS
PR
R

AOQZ *4NT0°0 "HOLIOVAVYO
-1-0 o+
[
1INV = 1Sd2-/+ 1Sd9 © SNIdO ‘ON SS3ud e NHE/25 s NYL/05
01-MS dNNd 1SV 4/02H-03 v
=17 (V)
T - -4 N=8/25 “ﬁ@@ NY1/05 RSP vao ey
S8/ e <4 > NV1/09 NV1/09 E M c o0
o 9-dIN
o

H szir | O

ELECTRICAL DIAGRAM, PUSH (S/N 10000000 - 10891709) (PAGE 3 OF 3)

S-d1n

SE/ET SE/ET e - TS NN WOM owz‘umxﬁ@uwv

ATedNSTINYA

" n1g/99

zzir | N 2% g a/9% \%

e | IR Ag/9% QP Va0 /8
2-80

CAN+/YEL
MzB
30 é{}% 87

CAN-/GRN
EC-H20 RELAY

SS3INYVYH N1
a3Lvoom

wEID 21 4

1-d

1/RED

CAN+/YEL
CAN-/GRN

GROUND

SEE SECTION Gl4
CAN COMMUNICATION
SEE SECTION CS

CAN+
—
—
CAN-

115

SWITCHED/FUSED/B+

SEE SECTION AS

SEE SECTION Al4

BATTERY+

Tennant T300e (04-2018)




STANDARD PARTS

8
m_
©
S

—_—

(3]

LL

o

-

w

2

o

N

—_
vIv13a

ELECTRICAL HARNESS, MAIN PROPEL (S/N 10891949 -

ANNOH9Y "MS A3X HOLIMSAIN
H3L3NEN0OH 2 (117138vY71 2 (1)738v7]
[)7138v “MS O2H-03 1)7138v71 *ON9 J11VLS  HOLIMSA3M :0L
H313INGNOH :0L HOLIMS dOLS-3 :0L HOLIMS 02H-23 :0L "MS AIM 0L

N19/09 H40ONY 1S +8 0L

+-30010 713av"
+-30010 0L

3JAONY : IIVA NH9/ VS
JAOHLYO N34 NY9/05
NOILISOd| "ON IHIM

13gv1 ON
4400NV1S "ON9 :0L

38v1 ON

[B°E]
001
S1 N340
vl N3d0
E1l T13A/ ¥
I 1 8/ vET NG /
il AHS/B1
01 dnd/viz
[ 6[N3399:20 131HS 6 AH9/VBE
6% 1 [ B[ vHnivN:3Tava 8 NV1/902
"O°N NE9/S sz1 L d34:378v0 2] N"9/as01
"O°N N340 | ) »18:378v0 E N9B/2
NOD [IREIN . s HNd/LE S
*SOd| NIJ|[ ON 39IM i 7] n1d/9¢€ v] T3A/V+NVO
' € NH9/SE| | E[ NJ9/V-NVD
“““““ 1| z I3AvE| [ 2 NE9/85
[Tl vdo/EE]| | T A VY
. *S0d| “ON 3YIM| | "SOd[  "ON 3dIM
MS MOOTYILNI HIOHVHD : (1)7138V7]
*MS MOOTYILNI HIOHVH] 0L L B 138v1 ON
S53NGVYH NOILVYLS SHOLYH3dOo :0L1

S :71v130

4]

0z ‘z-9 :1vL3d

JA=] NHg/2y
OE n1g/49
S8 NYL/V02

12811 t 98 n1a,/a9
S/Y 2X 0 v
16°91 SOd| "ON 3JIM
[=7A]
2-G01 *8E °*1-9 :71vi3d . AV TN
(6% 1
=g
[8°+1
sz1 (861 [ 48] Ngo/cl
asz 0E LHM/62
1-€1 1vLi3a s8] »e/dEl
[/V\/ 98 VHO/E
*SOd| "ON JdIM
— A== — AVI3Y EN
6zl
A .
*uHu HOLO3NNOD H0 WNOS t6:c1
a1vL3a NIHLIM 031vO0T 33 0L 3001dS St
. "2 073IHS 378Y0 :71vLl3d 2%
[6°11
v 05 6 AVI3Y GN¥aS
e PN 201
[6°G1
“wZ. HOLO3NNOD 40 WNSZT 16°S1 = =
NIHLIM a31vY2071 DF. 3217148 0s1 [6°ST [6°C1
1 0731HS 378V0 :1vL13d 051 [el=]}
<[]
v N3dO] N340 o
. X zxX
1] dnd/Lg] 9 N340 Jicens teLy Jicens e
21|  ni9/9e S| A¥9/gse E 1 1
N3dO v| undsacz
e ONoNONO
T3A/PE z VH0/EE 3 Q342 3189v9 g
IVENLYN 2 N340
NHO/SE ! :37gv0 1| N3359: (Q131HS
*S0d| °ON 3dIM] SOd| °ON =HIM| [°S0d] “ON _3dIM

"HIINT S3HIM FH3HM
"w3ds 40 M3TA MOVH

“33v oN VSR ! LI wta
(T0YLNOD- 1) 1d foL HDe SO AT oL A RERECY
et g i0L +8 0L
) 738V ON ZN
“ON9 D11V1S £73av]
3ATE0-L 0L -N/ZN 0L

Tennant T300e (04-2018)

116



STANDARD PARTS

) (PAGE 2 OF 3)

ELECTRICAL HARNESS, MAIN PROPEL (S/N 10891949 -

1076140_02

VHO/ER

a34/91

A19/nel

n1g/re

1-90 2-83
RECMA HRRREC Al

1-80 oL Z2-90 0l AV 2N

/8

OE

S8

EE)

*S0d

"ON _3dIM

+-890
$(1)73avT

JATIVA OZH NIVA -390 10l

2 (1)738v]
IATIVA OZH NIVA (0L

S

"MS IMvHd Mdvd :T13dvTl

|
f
1
f
ﬁ SL TOND OJI1V1iS
TMS 3MvVE Mdvd 0L
|
|

NY4 OVA

z2X
:73dvl [B8°E]

tD)
e e (oe 9-80 Ol
001
J3av oN
TON© OILVIS :OL
"I°N AH9/81
"O°N N30
WO 1 *ON9 O11V1S
| ore/reT 1621 +138v1

"SOd| Nid[ "ON 3dIm 0L

! NV WNNOVA :0L 00T
i 38V ON
| "ONS O11VIS
| INVEL LVIY 0L
Z] >e/uel
'S39vd HLOE 1rese 1| 1on/62
NO NMOHS .)iV. 3avi "S0d] "ON FdiM

5

1811 \|.
‘‘‘‘‘‘‘‘‘‘‘ i

[e°L1
00z

[oos-1] 25 :71v13d 1-s01 ‘o5 ‘Lz :1vliIa
= i SN SN a.INOD
Qs = =
16°€1 16°51 . -
oot os1 gz 6z
& 2v ‘v tIIviEa
"2 QT31H
oot vz
16721
S

E-30010 :713av 1-30010 7389V
£-30010 =01 1-30010 0L
JAONY: 3IVWN| MI9/AET AMJ JOONY z VW[ M19/0ETPIET
3A0HLYO: N3 S n1g9/H3 [ERCRINHIER] Nyg/82%
NOILISOd| "ON 3dIM [ NOI1150d "ON 3dIM

Z-30010 =738V
2-30010 0L

/| Zaonv:3avi| »i8/0e T

S00HLVO N3] VHO/ VERE PV ——
NOILISOJ["ON 3d(M O ovavs oL

SATLVOIN: IIVA| NE8/V2S

IA1LISOdENTH] NYL/305

NOILISOd]|"ON 3H1M

[ 2] Ngg/2s

I [ NvVL/805

[ °sod] "oN 3gIm

dANNd OZH-03 :713av71

dWNd 0ZH-03 0L

117

Tennant T300e (04-2018)



STANDARD PARTS

) (PAGE 3 OF 3)

ELECTRICAL HARNESS, MAIN PROPEL (S/N 10891949 -

1076140_02

ynd//9

n19/99

n19/89+%

o|—|ou|o| s

02H-23_:713av]
W3LSAS 0ZH-33 :0L

N340

N=9/0-NVD

"O°N € and/L2
"0°N 2 N340
Wod 1 a/netn
rsod| N1d[ "ON 3dim

°MS QV3H @ndos

=
o

(1)73av
NOILISOd Qv3H 8ndds :0L

NN WOM OZH- 23
£99 ILIM NO_°(1)739v1
dANd WOM O2H-23 :0L

]
1

18+
Sel

"N J1LVLS
13avl
IIXYSNYSL LY
*ONg O1LVIS :OL

*S39vd H109 NO
NMOHS wXVa 3dVL

[oos-1] !

T3A/0+NVD

o]+ |w]o|~|o
x
ul
o
S
P
Il

N340

*Sod| "ON 3dIM

H50
18011
stz

*ON9 J11V1S 02H-23
£ (1)73av]
*3INJON Q2H-23 LV
dVHLS "ON9 OI1LVIS :0L

[aoa* 1] 1r8e
sz a.INOD
{ ] ] { ] { } { E
- =72 2T oot
Y s I-40LS1S3Y +TIVL30 ose terz E g7v13a
1-9¢ E-E1 :71VL30
2-NvD f[-NvD :TIvi3a
oo ({507
[6°E] &2
001 VS0T
[6°¢1
gz1
m *ON9 OILVIS QV3H dnyas (651
(1)713av ost
leel IINON Q¥3H GnNEoS 1V @
ot *OND OILVLS :OL %@
glv *ONQ O11VIS (a2
:73av] 5L
TOv3IH 8ndds Ly
oVHLS TON9 DILVIS 0L
*MS*SS3Hd 02H-03
(1) 13av ALY
(+)g. -V *MS*SS3dd OZH-03 0L ozz
(= =) “O°N[ €[ _NVL/09
o “O°N 2 N3dO
WOo| 1| m/El Cerb
@ *S0d] NId| "ON Z8im sz1
~ SATLVEEN) V] »18/0ET
[+ 3a1Lisod) 8] nesez
*S0d["ON 3un T
HOLON @NHOS :713av
HOLOW GNdds 0L
[B°E]
oar

HOLOA 13dodd :713av
HOLOW 13d0dd :0L

“O°N € VHO/VE
"0°N z N340
Wod 1| A=9/08E
"SOd| NId| "ON 3dIM
18°51
os1
“MS 390S
£(1)738v7]

*MS 33933N0S :0L

Tennant T300e (04-2018)

118



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL (S/N 10891949 - )

Part No. Serial Number Description

Harness Kit, Main, Ele [Vw, Base,Propel]

Qty.
9015155 (10891949- 20000000 ) 1
4
1

v

A 222290 (10891949- 20000000 ) Diode, Ele, Plug

A 1040868 (10000000- 20000000 ) Capacitor, Plug [.01 Uf, 200v]
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018)

119



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL (S/N 10822349 - 10891948) (PAGE 1 OF 3)

ANNOHI "MS A3M

(2]
S, 531 3NgNoH 401S-3 HILIASASY S(1)73av
-~ :(11713av1 : (1) 138V ‘NS 0ZH-03 :(1)713av] (1) 738V *ONS D11V1S
I Y313NENOH 201 HOLINS <01S-3 (0L FOLIMS 02H-03 0L HOLIMSA3M :01  °“MS A3} fOL
n
N~
o
=
[B"E]
6% 1 001
szr =1 N3dO
1 N3d0
T el 3A/VE
I z1 a/veEl NS
T X89/81
ol _Bnd/viz
6[NI=u0: 2013 1H 6]  Aua/veE
o 8| vanLvN:318v0 8] Nvi/g0z
O°N]__E Ng6/S ser || 7 0349:378v0 /| _NH9/0501
oN =2 N30 9 g 318v0 E Ngg/2|  q3gv oN “3av1 o
Wod| 1] TEa/av B ond/Ze S N18/09]4400NV1S +8 0L J400NVIS *ON9 0L
"SOd| Nid| "ON 3d1m v n18/9€ v TBA/VINVO
: B N5O/SE £ N=9/V-NVO
— z T3A/VE z Ng9/85
: T VHO/EE [ RIS
(6891 . 0 0 0
*MS MIOTIINI 9398VHO : (1)73av]  os1 ! S0d ON 3HIM] | 'SOd] 'ON 35IM
NS MO0 TEIINT HIOHVHO 01 L “38v1 ON
*SSINMVH NOTLVLS SHOLVHIH0 101
S 11vL3a

Oz ‘z-9 :11vl3d

L8 NYg/2t

o€ n1g/49
1,811 S8| NvVL/vOZ| AYTI3d TN
Sy 98 n1g,99
°SO0d| °ON 3IHIM
2-S01 *BE *1-9 :7IVLl3Q
NH9/ST
1HM/B2
1-€1 :7Iv13a S, geT AVEY ER
VYHO/E
‘x‘x‘x‘\‘x‘x‘\‘\‘Ay‘x\v\w‘x "ON IdIM
16'21
=7 .
v v1i3d *wMa HOLD3INNOD 40 WAOG teseci
NIHLIM Q3Lv001 38 OL 30[1dS S

"2 073IHS 378Y0 :71vli3a

=X
(e°r1
05 PN (1) :T3av
18°9) AVI3H 8NH0S P 201
S21
[6°g1
uZu HOLOINNOD 40 WNS21 Le’sl os1 >%
NIHLIA Q31v001 O1_30171dS 051 oy I
T Q73IHS 378YD :T1IvLl3d 051 oSt
7
zX - zX ZX
+1 N3dO] L NEE) (6% 16721 (621 16°21
£1] wond/ie| 9 N3do o 00z o/ o
Z1]  ma/se S| igo/@eE
T N340 v|  und/acz
o1 N3o| € N3d0 v] Movig:318v0
6| BAmE] =2 VHO/EE E ,, 0341 378v0
AVENLYN 2 N340
8] Nwosee ! 13 1av0 1| N33do: 1013IH
"50d| "ON 3dIm| "S0d| "ON 3dIM| | *sS0d] ON Sd1M
E—— t 7381 ON W ‘ N .
Y .y LHod "90ud EE=1 S NS wde 40 MIIA MOV
(TOHINDD-1) Td soL 809 /90 - gy 13aval
SN ; -8 :0L +8 0l
3@y ON Zn
*ON9 J11V1S : 738V
IATHa-1 fOL -W/ZN oL

Tennant T300e (04-2018)

120



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL (S/N 10822349 - 10891948) (PAGE 2 OF 3)

1075321_02

/8] VHO/VEYREY
0E a35/91
. > @ c-mo EE] SA9/NET
R IREE 1010738V i (1) 713av] EE n18/r9
1-g0 :0L Zz-@0 :0L €-80 0L AVI3Y 2N "S0d|  "ON 3dIM
[6°%1
ser
-390
(1) 138v7
IATWVA 02H NIVW A
+(1)13av] ¥-99 0L
3ATYA O2H NIVA 0L
5-90
¢ (1) 138V
S-93 0l
9-80
s (1) 73av]
X2
ee_m.mu 9-92 0L
001
738v1 ON
"N J11VLS 0l
|
*O°N € Ad9/8T
‘O°N z NEED)
*ON9 D11V1S
oD T >ra/ret 162 O
S0d| N1d| "ON =HIM Y “ON® DiLVIE :OL
‘NS IyvHE Mdvd 1138V (87011
*MS 3IMvHg Ndvd 0L s.z
NV4 VA 738V
NY4 ANNOYA 0L teril
SLE
7138v1 ON — |
) *ONS O11VLS
JAVHd Hv¥3d =
[ 2] »a/del
*S39vd HLlog teg! [ 1] iHmez] 18721
NO NMOHS .MV. 3dvL [ "sod[ON 3d1m 00z
EE
[oos" 1] 26 :711v13a
[ .
, : 1'8E a.LNOD
4 71v13da a1 R R —
[B°E] [6°G1
001 (ei=1} -V vi3d
XE
6'E1]
oo Xz
(6721
S
€-30010 :7138v1 1-30010 :713av7 !
£-30010 0L [-30010 :01
SOONY : 3 WA J18/AET /[ 300NV TIVAIT8/ET99€ET =L [ 2] NHases
3A0HLVO N3 NHE/82v [ 1] Nvi/g0s

,
4 3A0HLYO: N34 n1g/H9
,

| "SOd| "ON 3d1m

NOTLISOd|"ON 3d4IM NO[11S0d "ON 3dIM
2-3001a :7138vl i
2-30014d 0L dhNd 02H-23 7138V

dANd 02H-23 0L

/[ 300NV : 3TvI] MT8/0E1
[300H1VOs W3 VHO,/ VESE
| NOILISOd["ON 39IMm

T-HOLIOVdYO :713gv]
1-40L13vdvD 0L

IANTLVOINEFIYN| NHE/VZS
JATLISOd:N3d| NY.L1/005
L1S0d| "ON 3dIM

121

Tennant T300e (04-2018)



10891948) (PAGE 3 OF 3)

ELECTRICAL HARNESS, MAIN PROPEL (S/N 10822349

STANDARD PARTS

1075321_02

"IN € dndsLe

0zH-03_:713av] O°N] 2 N340
W3LSAS 02H-03 :01 WO T a/mel
*SOd| NId| "ON =Z91M
[ Hnd/L9 ey m/\mhm%\ﬂmum
El 18/89 *MS NOILISOd OV3H 8nyos
21| n1a/89%
1] n1a/voe
ot N3d0 *OND O11V1S
:73av]
m zmwmmm SIXYSNVHEL LV
N *ON9 OILVLS 0L
L N30
9| nasler dNNd WOM 02ZH-23
S| 8/NET 199 3YIM NO_‘(1)7138v7
v NEES] dNNd WOM 0ZH-23 301
€] NH9/2-NWV2
Z[T=3A/0+NVD P *S39vd H109 NO
L N30 NMOHS w)iVu 3dVl
ol "oN 3dIm
o1
[oos" 1]
wwo.omwg V50T 1°BE
a.LNOD
{ J j { { I ! =
[WAYAN] [B°El] rerz1 [e°'+1 [B°E]
oSt //\A( 0SE . =72 szl ool - m |__<._.MO
[-HOLS1S34 :71v.13a _mmnmu
1-9% “E-E1 :71IV.L30 T
Z-NvD ‘T-Nv3 :11v13Q 2-ET :01vi3a
G
[68'E1] sz
oot VS01
[6°%1
s21
8 or1
Stz
"ON9 211VLS 0zH-23
1 11)73av] *ONO O11V1S QV3H 8nyas P
*3INQON 02H-03 LV $1)7138v] 051
dvdlS "ONS JI11V1S :0L leel 3INAON QY3H 8NE3S LY ©)
o1 N9 OTLVLS 0L eﬂ@@
[oN € VHO/VE
1=/\4 *ON9 O11V1iS 621 [ .Mn.,u w E@mwmm
17138V N
*av3H 8Nd0S LY [sod] NId| “oN 3dIM
JYHLS TONO OILVIS :0L
[ €]
(e°21
*MS*SS3dd 02H-03 SL HI
EREG teov1 I
*MS*SS3Yd OzH-03 :0L szl
[N €] Wi/cs b 3008
["oN] 2] N3dO *MS 33933N0S 0L
eol 1] sre/e
B [~ 04| Nidl “oN FuiA
[ 3INILVIIN] V] M19/0eT]
[+ 3ATL1S0d) n8/9z|
[ *S0d] *ON_3d1M] e
HOLON GN¥9S ¢T38V
HOLOA 8NY0S 0L
[8°g1
oot

4 NvL/01
1HM/6
“SOd|°ON 3HIM

HOLOW T3d0dd :73avl
HO10N T13d04dd 0L

Tennant T300e (04-2018)

122



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL (S/N 10822349 - 10891948)

Part No. Serial Number Description Qty.
v 1075321 (10822349- 10891948 ) Harness, Main, Ele [Vw, Base, Propel] 1
(Replaced By 9015155)
A 222290 (10000000- 20000000 ) Diode, Ele, Plug
A 1040868 (10000000- 20000000 ) Capacitor, Plug [.01 Uf, 200v] 1
vV ASSEMBLY
A INCLUDED IN ASSEMBLY
123

Tennant T300e (04-2018)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL (S/N 10000000 - 10822348) (PAGE 1 OF 3)

1073676

H31L3INLN0oH d015-3
T)7138v] H )3gvl
HOLIMS d01S-3 =01

(
H3IL3INENOH 0L

"MS 0Z2H-23 : (1
HILIMS O2H-03

HIJLIMSA3

)138va s (1)733Y

0L HOLIMSAIA

El TEA/YS,
z1 a/VELNS/
il AH9/81
o1]  una/viz
6 NI399:20131HS 6] Lnm/vee
lep1 B[ VBNLYN: 318v2 8] Nvi/g0z
o N[ € NED/S szt A 039:318v0 2| Nwo/asor
oN 2 N=d0 B ERCEERCA) 9 Ng9g/2|  q3av oN
wWoo| 1| 3aew E ona/LE E N719/09 H40ONVLS +8 0L
"S0d| NId| “ON 39 b n18/9e HIREIVAENE
€ NZ9/SE £ N=5/V-NVD
z 3A/vE 2 N59 /65
T VHO/EE | B/ VY
*MS MOOT3INI H304vHO : (1)73avT o1 i "S0d “oN 3uin| [S0d[ *ON SHIR
*MS MOOTILNT HIOUVHD (0L i ] 38V ON
SSANEVH NOI1VLS SHOLVY3dO 0L

S :7Ivi3a ﬁ E

02 *2-9 :11vli3d

2-501 ‘8 ‘1-9 :7Ivi3d

1811 7
2x
sty ﬁ 16°91

o)
N

ONMNOHY "MS A3M
A
al
0L

1138v1 ON
4400NVLS °"AN9 =01

/8 Nyd/2t
¢35 n1d/49
S8 NYL/V02| AVI3H TN

[6°+1 98 n1g/499
\’r (691 szt *SOd| "ON 3dIm
szl (8°61
os2 /8]  NH9/SI
1-€7 :71v13a [T = o LHM/ B2
[/V\/ | — S| 1d/del AVI3d EW
! — 98 VH0/E
viviaaa | ———————1 = "50d] “ON 3d1m
(e-z21 ‘
GL .
2 g13IHs ' terel .@
318v0 :11vi3a St
o mE)
(e°1r1
os PN (1) :T38v7
=T AV @NHOS BN :0L
SL1
I d131HS
37avo :T11vLi3a @ I
[6°G1 [6°51
osT oSt =X L]
[B6°G1 (651
0s1 [el=1}
<[]
zX . X z2X
v [B°L1
(621 [6:z1 [6°z1
oL 00z = B
139v7 ON Lo a0 AR, wa wta
(TOYINOO-1) Td 0L S5% S5 TR toL Eav sEa
Ed 0L : B
[ 1] N3O /] N30 138y ON 2N
et und/LE] 9 N3dO “ON9 J11VLS +73av]
Z1 N19/9e| S| Ado/e@sE ATEa-T #0L “A/zW =01
[ N340 v| und/arz
o1 NEN) 3 NERTS) A ACEERETA)
6]  BA/vE z VHO/EE w ommﬁmwum
VENLYN
8 NHO/SE 1 :378v0 1| N3359: 10 131HS
*SOd| "ON =d1M] 'SOd| °"ON 3d1M sod SNEEEIT)

Tennant T300e (03-2017)

124



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL (S/N 10000000 - 10822348) (PAGE 2 OF 3)

1073676

€-3001a :713av
€-30010 0L

1-30010 :713@v7l

[ 300NV T WA] MI18/AET

[3aoH1vo:W3d] n1a/Hs

| NOIL1S0d['ON 3dIM

Z2-3aoia :
2-30010

\VARESENEERTH

r-3aoid :0L
JAONY : I TYW[MTE/0ETPOET —
3A0HLYO: 3| Nyd/d2+
ZOHFHmouf "ON 3HIM
AWM%J dANd 02H-03 27138Vl
dANNd OZ2H-03 :0L
A1a/3e]

iMDOIF<Q"§mm YHO/VERE

[ No1L1sod

"ON 3™HIM

1-H0L13vdYOD 7138Vl
1-40LI0VdVvD =01

IATLVOIN: T IVA] NU9/v2S

FMmOmuﬁmmi NY1,/005

NOILISOd| "ON IHIM

/B]VH0/VEYREY
aE| a34/91
s8] M18/NET
EEll n18/r9
z-30 €-90 "SOd|  TON 3dIA
$(1)738vT 2 (1) 713av]
2-80 :0L €-90 0l AVI3Y 2N
[6°+%1
sz1
1
+-80
t (1) 738V
IATVA 02H NIVA I
ASRE: 7-80 10L
IATVA OzZH NIVA $0L 18711
oS
5-30
s (1)73av7
S-80 0L
1271
o3
9-80
ee xz ¢ (1) 738V
16'€) 9-80 0L
Q0T N |xe
12717
0E
3@v1 ON
"N O11V1S 0L
"3°N = AH9/81 i
*0°'N E N3O ) .
W02 T asrel i ez ozwrmmcmwkm
"S0d| NId] "ON 3d9(Mm |ose *aNg OILVIS Ol
*MS IWVHS Mdvd 138V
*MS 3MvHE MEvd 0L !
7 [6°G1
1 0s1 2X
i NVd OVA =713V [6°E)
! @ N4 ANNOVA :0L 001
| T38Y7 ON
| TON9 J[LV1S
i INVHS Bv3Y f0L i
[ 2] ME/eE]
| . !
*S39vVd H10d l 1eeF! [ 1] IHMW/6Z i 61
NO NMOHS .MV. 3dvl , ["sod| "oN 3d1im I'| ooz
b | |
ﬁ [oos- 1] Zs :71vLi30 [-SOT *0S */Z :71vi3g ﬁ
e SN SN ! a.INOD
I
8WIE g A —— — —
[B°E] [6°S1 - -
001 oSt LA v v1i3d
mww_ 2 ‘¥ :11viaa
oot Xz
[6°21
SL

125

Tennant T300e (03-2017)



—_—
(3]
LL
o
(3]
1]
2
o
N
—_—
22
<
(%)
A
Al
2]
o
-

©
~
©
0
N
(=

-

[Co°N[ e[ dndie
[Co N[ 2] N30
A [ noo| 1 ve/mel
[ sod[ NId[ "ON 3dMm
21| _nia/@oy
11| ni8/vsy NS QV3H 8nNHOS
o1 N340 . (T)13av7
6 NVL1/09 MS NO1LISOd OV3IH 8NYds :0l
8] N=g/@zs
£ N340 “ON9 0ILVIS
o a/lel 113av
S MIG/NET . TIXVSNVHL F.(
v INENT) aN9 JI1VLS 0L
€[ Ng9/3-NvV
JANd WOM 02H-03
2| 13AZ0+NYD :99 IHIM NO_* (1)738v7
T N340 dWNd WOM O2H-03 :0L
* S04 "ON 3-IM

“S39vVd HL0d NO
NMOHS wXV¥u 3dVL

[oos 1] v
1°8E
4.INOD
T‘

161
s21
02H-03 :7138v1
W3LSAS 02H-23 :01

S01
16°E1
. oart
oz

T I T T I} T T
T 1 T 1 ) 1 1 f 1
[WAJAR ///v\\APr\\ (8°ET ] t6°21 (5771 (67E1
0Sh =5 . A ==t oot -
1-H01S1S3d :71v13a Hmth_ g711v13d
l-gv ‘E-E1 :7ivi3a
2-NYD ‘T-NvD :71v13a 2-El slviaa
te01 [ [HE0T
[6°E] sz
cot V501
8"+ 1
s21
(8:ar1
Slz
“ON9 211YLS 02H-23
DTy 558va “ON9 J1LVLS GvaH 8nkos 1651
°37N00ON 02H-03 LV : as
dVHLS 'ON9 OILVLS :0L (6°E] 3TNAOW aV3H andds LV @
oot N9 JILVIS 80L ﬂ{u‘“
-+ *ON9 J1LV1S (821
£ 738V EN
*QV3H 8NY¥3S LV
JVHLS "ON9 JILVLS :0L
ﬁHHQ *MS*SS3dd 02H-03
(T)713av
( 3ATLYO3IN| »19/0ET “MS*SS3nd OzH-I3 :0L gzt
(+)  3AILISOd| n18/92 — [ ——
[ —-Sod[-oN 3d1w] Ol El NvL/09 + (1) T=avi
O°N z N3d0 "MS 33933N0S :0L
HOLOW 8NHOS 7138V WOO 1] >aen (61
HOLOW 8NH0S 0L "Sod[ NIid| "ON 3d1im sz
[6°E1
oot

[ 2] nvior]

T el
["sod]"on st

HOLON 73d04d #7138V
HOLON 13d0dd :01

Tennant T300e (03-2017)

STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL (S/N 10000000

126



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL (S/N 10000000 - 10822348)

Part No. Serial Number Description Qty.
v 1073676 (10000000- 10822348 ) Harness, Main, Ele [Vw, Base, Propel] 1
(Replaced By 9015155)
A 222290 (10000000- 20000000 ) Diode, Ele, Plug
A 1040868 (10000000- 20000000 ) Capacitor, Plug [.01 Uf, 200v] 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
127

Tennant T300e (04-2018)



STANDARD PARTS

) (PAGE 1 OF 3)

ELECTRICAL HARNESS, MAIN PUSH (S/N 10891710 -

1076141_02

"3 L3NEIN0OH
2117139V
Y3 L3ININOH =

"O°N € NY9/5
"O°N Z N340
WO3 1 3A/9

d| "ON 3dIM

*aN9

IMSAIM

3gvl

annods ms A3v  HIL
1)713gv1 Pl |
Alivig HOLIMSA3Y :o0L
A3 101

"MS 02H-23 :11)713av’l *MS

oL H

OL1

*MS MOOTH3LNI H394VHO : (1)713av71
“MS MOOTH3LINI H394vHO :0L

oz

1-€1

¥ 1I1vL1l3a
\\1A”\‘ N

°S0d| NI
1]
et
e ]

"d/ﬁmmkh

:71Iv13a

[£°811

=72
:7Iv13a Kh

-

VIVIE e e

(621
SL

L— G :7Iv13a

MS 02H-03 :0L

3501

1] N30

1] N3O

[ 3PS

y1a/ve 1 |\S

AH9/81

dand/L2

N340

NY1/802

NE9/0S0 1

Nd8/2

n1g-,ds

TI3A/V+NVD

NH9/ Y -NV3

"SSINYYH NO1

NY9/dS

713@vT ON

138V ON
4400NVLS +9

1V1S SHOlvH3do 0L

0L

[8°%1
ser

+-30010 =7138v71
»-3001d :0L

4400NVLS "aN9 :0L

3AONY = 3TV NH9/VS

JA0HLVYI N34 NY9/05

NOITLISOd| "ON 3dIM
13dvT ON

/8 Neg/ 28
oE n19/49
s8] Nvl/voz
o8 n1g9/89
"SOd| "ON 3dIM
AVTI3Y TN

8] N®9/S1
LHM/62
Mg/ Je 1

YHO0/E

AVT3d EN

AV13d
gndos
YW 0L

Tennant T300e (04-2018)

128



STANDARD PARTS

) (PAGE 2 OF 3)

ELECTRICAL HARNESS, MAIN PUSH (S/N 10891710 -

1076141_02

JATIVA O2H NIVA
:(1173av
IATVA O2H NIVA 01

1-90 2-90
H ) 13gvl 2 (1)713avT]
1-93 0L Z2-93 :0L

AVTEH 2N
2 (1)73av
AVT3d 2N 0L

JAS] Yd0/EY
0OE a34/91
S8 M1a/net
98 n1g4/H9
"s0d "ON 3dIM

5-d3
s (1)738v1

4]
5w o [

9-99
(1) 3gvn
9-d0 :0L

[B°E1 [2°11
001 oE
39y ON
"ON9 OIL1VLS :0L
i
[oN Ago/BT] ||
[oN[ 2 N3Jo| | '
[ noo| 1| sasret| || TONO O1LVIS
| "sog] NId] coN 3”im] |ifierz “ONS OTIVIS Ol '
SL °
"MS 3¥vHg Muvd :13gvl f
*MS 3¥ved Mdvd 0L i i_m,E_
=V
LT ] S\ 2x ,
IN ooz ( NVd 3JVA :738v71 [B°E] 7
[ E ] | @ NYd ANNOYA :0L 00T AR !
7 “38v ON ;
| "AN9 J11V1S e ————
i INvHd Jv3d 0L
Z] w8/uEl
*S39vd H10g NO . 1 1 1HM/B2 1
[6°G1] .
NMOHS wHV. 3dVL ooy W S04 "ON S9Im f tolg!
! 7 26 ‘zy :11viIa 7
ﬁ [oos+1] 501 ‘z-9 ‘oS :TIvliEd ' + =11v130
PR EE ot SN 7 £ a.LNOD
8WEa ke e e e e
167 €] te'si 18°211 -V viad
001 0s1 coe
XE
6°E]
[ele}}
Xz
(6 21
=74
£-30010 :713av 1-30010 :713@v]
£-3001Q0 :0L 1-3d010 :0L [=] NYg/25
[ 300NV : 3] M1G/AET JAONV : VWM 1G/METRET v NvYLl/805
[30oHLvO:n3d[ nTasvg 300HLVO:N3d|  Nug/g2k “S04| "ON 39IM
| NOIL1S0d["ON JHIM NOILISOd| "ON 34IM

Z-3001d 7138V

Z-3do1da

01

dWnNd Oz2H-33 :713av]
dANNd 02H-03 :0L

129

3AONY : 3IVW] MI9/MET
MDOI%<0“§mu#<KO\<m¢m
ZOHFMmoﬂf.OZ EISEY

IATLVOIN:FIVIN| NHB/VZS
11S0d:N3d] NYL/30S
NOILISOd|°ON 3HIM

[-4O0LIJVdYD :7138vT1
1-4O0L110vdvD :01

Tennant T300e (04-2018)




STANDARD PARTS

) (PAGE 3 OF 3)

ELECTRICAL HARNESS, MAIN PUSH (S/N 10891710 -

1076141_02

0ZH-03 7138V
W3LSAS 0Z2H-03 :01

(r113gv

11VLS OzZH-

i) Hnd/L9

ET n1g,99

21 n1g/88y

17 n18/voy

N340

NH9/0-NVI

T3A/0+NVD

N3d0

“ON 34IM

re o1
sLz

o3

“3INA0N 02H-03 1V

dvdlS "ON9 OJILVYLS

Hell

@/

dNNd WOM 0Z2H-03
£99 3YIM NO_‘ (1)7738v7]
dhNd WOM O2H-23 0L

€-81 *op :Ivli3a

“MS QV3H 8Ndos
= (T)773av1
"MS NO1LlI1SDd QV3H 8n€0S 0L

o e[ o]
CON 2] 15|

T A WY
[ ~s0al nral ~ov ]

161
s21

[oog* 1]

*S39vd H108 NO
NMOHS wWHY. 3dvVLl

HY)

T-H01S1S3H :T1vL30
1
T f

] { f ) i T 5
tLoLm [8°El] e zi1 16°%1 [B8°E1
bS¥ osE N szt 0ot a.INOD
1621
2-Nva f1-Nv2 :T1v13d SL 2-€1 s71viZ0
[B°E1
oot
16701 vso!
=4 16 +1
! 501 Sz1
[6°51]
oSt
e *ON9 JI11VLS QV3H 8nHoS @

oot

(+)

g, -1V
c
[9]

[ (- 3a1iveoaN) V[ »a/oeT]
|+ 3a1L1S0d) 8] nIa/9
[ "S0d|"ON 3H1M]

HOLOW 8Nd3s :713gv7
HOL1ON @ndds :0L

1)7138v7

TON9 D1LVIS

:713gv]

"aQv3H 8nyas LV
dvdlS "ON9 OILVLIS 0L

(o)

[N

sez

16°51
os1

*MS 390S

(1)3av

"MS 33933N0S :0L

Tennant T300e (04-2018)

130



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH (S/N 10891710 - )
Part No. Serial Number Description Qty.
v 9015156 (10891710- 20000000 ) Harness Kit, Main, Ele [Vw, Base, Push] 1
A 222290 (10891710- 20000000 ) Diode, Ele, Plug 4
A 1040868 (10000000- 20000000 ) Capacitor, Plug [.01 Uf, 200v] 1

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018) 131



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH (S/N 10825202 - 10891709) (PAGE 1 OF 3)

1075322_02

g3 L3INGN0oH
1)713avn

“O°N € NH9/S 16°p1
"0°N 2 N30 sz1
WOO 1 REIVZ-14
"SO0d| NId| "ON JgIm

*MS 02H-23 (1
d313NEN0OH =01 HOLI

“MS XMI0TH3LIN

1 Y394vHO : (1)7138Y7]
"MS MOOTHILINL 4394VHI 0L
0z :71v13a

M5 OZH-03

—5 :71v13d

HOL1

)3aval F0T)
HOLIMSA3M :0L

[6°E1
001

ANNOHY *MS A3M

MSAIA (1)738vl
3gvl "ON9 J11VLlS
"MS A3M 0L

1671
00z

|3

1 13A/+S

2

1 ona/vel \9

1

1] AH9/B1

o

1] gnd/L2

N340

NV L/802

NY9/050 T 13gv1 ON 13gv1 ON

Nog,/2 4400NVLS +8 $01  4400NYLS "ON9 :OL

n1dg,as

O3A/V+NYD

NHO/V-NVD

NH9/9S

“SS3NYVYH NOT

T3A/VY O O O
"ON 381M

38V ON -
1V1S SHOlvd3dO :OL

EE] n1g/gg| Av13d TN

viviada —

. [gr21
(zen 27 4 oel Iy
Xz oE|  n18/d9
I 1621 el s8] Nv1/vOoZ
SL
N
o N ¥l "S0d] "ON 3dim
T-E7 :7IVL13d [
sz1
EICH /8] N99/ST
0se OE| _ irm/eZ
1-9 :7IvLi3d Mg/4ET
VHO/E
— NERI
6"zl
= O
21
- o
(851 el 6

SLT

AVTI3d EN

=13gv

N
AVT3d 9ndos v 01

Tennant T300e (04-2018)

132



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH (S/N 10825202 - 10891709) (PAGE 2 OF 3)

1075322_02

1-820 2-90 £-80 AVTI3Y 2W
= 111739v 2(1)73gvT = (1)773dvT 2 (1)73av
1-83 :01 2-80 =01 E-80 :0L AVTI3H 2N 0L

[6°%1
sz1

L8| YHO/VEFREY

OE a3g/91
S8 A18/NeET
98 nlg/Hse
"s0d "ON 3dIM

IANTIVA OZH NIV
1) 3avn
m>4<>ONIZ~<§mOF

(1)73ava
9-80 0L
Xz

16'€1 1
001
71381 ON
*ON9 OILVIS :0L
"O°N € A89/81
0N 2 N30
NOO [ \/ret .Dz,adomﬁfﬁm
"SOd| NId| "ON 3dIM 16°21 - S .
, %/ N9 D1LVIS :0L
*MS 3IMVHE MEvd :73av
NS 3xvHE Mdvd 10l t8011
[e°sl Stz
0&1 zZX
NV4 OVA 7138V [6°E] e
0501 NYd WNNJYA s0L 0ol A
3@y ON ——= |
*ON9 JILV1S
INvHS 8v3Y 0L
[ 2] nasEn
*S39vd H109 NO [ 1] imwez
(e L1
NMOHS wHY.. 3dvl [“Sod] on Suin 8.5
all
S0l ‘2-9 ‘05 ]ZEDV} |
81v13q h d.ING9
] —{= e ——
[6°€E1l 8-zl
oot s2e -V v1i3aa
Xz
ezl
SL
€-30010 :713av7 1-3d010 :73avl
€-30010 01 1-30010 :0L Nog/Z5
3AONV :ITIVA] MI9/AET N/ [ 300NV : WA Ia/METPET NV 1,805
SO0HLYJ:N3d| N a/v9 SO00HLVO:IN3d|  Nug/82v "S0d] "ON _IoIA
NOITL1SOd["ON JdIM NOIL1SOd| *ON JdIM

2-3d01a =13gvl
2-3dora :ol

/[ 3conv: 3vn] >a/met
300H1YO N3] VH0/VERE

dhNNd 0ZH-33 =7138v71
dANd 02H-03 0L

[ 3ATLV9aN: IIVA] NEE/v25]
[ 3n11150d:W34] NY.L/00G|
| NOILISOd]["ON 351M|

1-dOL1JvdvyD :7138v]
T-d0L10VdvD 0L

[ NOTLTS0d["ON 38TM

133

Tennant T300e (04-2018)



STANDARD PARTS

)
LL
o
(3]
w
2
o
N’
)
o
~
-
[22]
2]
o
-
]
]
(=]
(3]
Te]
Al
2]
o
-
<
~
2
N
I
n
2
o
=
<
=

ELECTRICAL HARNESS,

[aY)
o
q
(3]
(32
Te}
N~
o
-

Y1 dgnd/Lg
ET n1a/8s
z1 n18/d9¢
10 n18/vsy
or N340
Nv1/08
NYg/825
N3dOo
Ad/1ET
HAIE/NET
N3O
NY9 /0 -NVD
13A/0+NVD

T N3O
‘SOd| "ON 3dIM

dNNd WOM 0Z2H-23
£99 3YIM NO_ *11)738v7]
dNNd WOM 0ZH-23 0L

“MS O¥3H 9Ndos
8 (1)73gv

*MS NOIL1SOd dv3H 8ndds 01

€]  und/.2
0N 2 N3d0
[
]

"ON 3dIM

*S0d| NI

16°%1
szt

*539¥d H108 NO
NMOHS wHY. 3dVL

1-HOLS1S3Y :1v13d - o s
E-ET ‘g :71VL3A _Hoom.ﬂ_
ﬁ.mmj
; A g ; N
[WAYAR [8°ET] (6% 1 [6°E]
(6721 oSt 0SE szr oot
02H-03 :713av7l =72 .
W3LSAS 0zH-J3 :0l . 'R’ a.LNOD
2-NVO f1-NVO :71vL3d Z-e1 :71vi3a
Hreten -g1v1l3a
7 oot
' (8’01
=4 [B'F%]
501 i 5.r
|
rs'orl
sLz2 7
"ON9 O1L1VLS OgH-03
i (1)7138v ]
*3INAON 0ZH-23 LV 18et
dvH1S *ONS OLLVIS 0L . *ONS DILVLIS QV3H 8ndos @
oot +(1)738Y Vv
avad endos LV "ON9 OIL1VIS :0l ‘NS D1lvie e@@
:738v ]
=i *QvaH andds v
dVHLS "ONS OILVIS :0L
*MS*SS3Yd 0ZH-03 (6721
MRE:E ooz
(+)g,(-)V *MS*SS3Hd 0ZH-03 0L
ﬂ [ € NV1/09
[ z N3O
[ 1 wasTer
[ d| "ON 3YIm
[ (- 3n11vaaN) V] Me/0eT]
[+ 3n111s0d) 9] migsoz]
[ *SOd["ON 3dIM]
HOLOM @nNy¥os :713avl
HOLOA BNH3S :0L
6z
O°N € vHO/ VE
O'N z N3dO
OO T n18/99
"SOd| NI1d| "ON 3dIm

“MS 390S
13avl
"MS 33933NDS 0L

Tennant T300e (04-2018)

134



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH (S/N 10825202 - 10891709)

Part No. Serial Number Description Qty.
v 1075322 (10825202- 10891709 ) Harness, Main, Ele [Vw, Base, Push] 1
(Replaced By 9015156)
A 222290 (10000000- 20000000 ) Diode, Ele, Plug
A 1040868 (10000000- 20000000 ) Capacitor, Plug [.01 Uf, 200v] 1

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018) 135



STANDARD PARTS

1073677

ANNCHY “MS A3M

d3L3NGN0oH HOLIMSAIN 2 (1)7138vT
S (1)713avn "MS 0Z2H-303 :(1)739v s 00)73avn °ON9 O11V1S
H313NENOH 0L HOLIMS 02H-03 :01 HOLIMSASM 0L "MS AN 0L

[B°E 1]
001

N3d0
N3dO
REIVZSS]
Mg/ vET \O
AH9/81
und/L2
N340
NV 1,802
NE9/0501 739vT1 ON T39v ON
Ngg, 2 44O0ONVIS +9 (01 4400NVLS “ON9 :OL
n19/09
TA/V+NYD
ﬁ NH9/V -NVD
H N=9/ 85
i REIVARS
I "SOd|__"ON MM
4} REEIRIEN
*SSINYYH NOTLVIS SHOLVHAHO :0L

[ NH9/S
"O°N 2z N3d0o

1

d

T13A/9Y l— G :71vV13d
"ON 3dIm \/A\
1

*MS MD0TYIINT H30uvHO : (1) 13av1 '&,7!
NS >00THIINT H399VHD 501

—|N|m|¥|I0]|©

MM L8 Nyg/2%

OE n1g/49
S8 NYL/VDZ2| AVI3d TN
S8 n1g,/d9
"SOd| "ON 3I™IM

o]

N

s7Iv13d

[L°811
Slb

-1 J:\Eakh

1861 78] N=9/S1
ose OE[  1Hm/62Z
1-9 :711vVL3a 58 M18/4E1
98 vgo/g| AV 3H EN
viviqd —————————-¢ *S0d| "ON 3dIM

PWNC(T) 2738V
AVT3d dndos v =01

osr

ELECTRICAL HARNESS, MAIN PUSH (S/N 10000000 - 10825201) (PAGE 1 OF 3)

Tennant T300e (03-2017)

136



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH (S/N 10000000 - 10825201) (PAGE 2 OF 3)

1073677

LB|VHO/VELPEY

OE a35/91

EE 8/nET

o8 n18/He

"S0d| "ON JdIm
1-@2 2-30 £-30 R
$(1)73av] (1 73av] :(1)73av] RS RE I

1-90 :0L 2-80 :0L E-80 0L AVI3Y 2N i0L

[6°v1
sz1
rze11l rze11
0E 0E
[Z2°E]
o8
IAWA 0ZH NIV -
3av G-4a0 2X
IATIVA OZH NIV :0L : (1)73av] 1611
5-90 :0lL E@. 05
e (z2°11
OE
[
9-93
ee ¢ (1)713av7 &
Xz 9-80 :0L 0o
Le'el rz=11
001 0E
J3av] ON
*ON9 D1LV1S :0L
"O°'N € AHO/B1 i
0N 2 N3J0
NOD 1] Mia/ret | ,ozﬂmmﬂ«Fm
*S0d| NId| "ON 3dIM te:2) ﬁ ‘aNe ATVIS oL
*MS IMYHG Muvd 13V !
*MS 3xvaa Muvd s0L i i (8°011
[6°G1 Sie
ﬂ Q61 ZX
, 0 NV OVA 5738y [6°E ) .
' e Nv4 NONJYA 20l 00T ﬁmm»vm:
i J38v1 ON
, “ON9 O11V1S i ———
i IAVEL HV3EY 50l
z] esdET
*539vd HL109 NO vl T 1rm/62 '
[6°G1 re°L1
NMOHS W HV. 3avl BLs f PN f ort
! 7 25 ‘*zv s71vl30 7
ﬁ [oos- 1] S01 *2-9 *0S :7Iv13a ﬁ 4+ :TIvVLd
[ .
T 1°8E
; s = a.INOD
8Iv13a F ok — = e —
[B°E] [6°S1 .
Qo1 0ST1 ﬁmmmmm_ ! -V viad
XE
6°E ]
001

£-30010 :713gv1

1-30010 =739V

X2
[e*z1
SL

o] nHases)
V[ Wwi/e0s]
[~Soal"ov uia]

dANd OZH-03 :7138v71
dhnd 0ZH-03 0L

€-30010 :0L [-30010 :0L
3JAONY :3TIVN| MT19/AET 3AONY : 3V | M1E9/METRET
300HLYO:N34 n1g/xe 3A0HLYD: N34 NY8/82%
NOILISOd| 'ON 3IHIM NOT1150d "ON 3dIM
2-3001d 713avT
£-30010d :ol
MN JAONY : FVN| MT9/ME T
300HLYJ N34 | YHO/VERE
NOILISOd| "ON 3dIMm SATLIVOINE I IVA[ NHB/ves

3IALL1SOd: N3] NV1/005

NOILISOd| "ON 3dIM

[-d0L10VdvD :7138v71
1-HOL10VdYD :0L

137

Tennant T300e (03-2017)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH (S/N 10000000 - 10825201) (PAGE 3 OF 3)

1073677

dnd/L8

nlg/voy

NH8/825

N3d0

Haslel

HIG/NET

N3d0o

0zH-03 :738v7
W3LSAS 0Z2H-03 :01

18°011
sz

"ON9 JILVLS 02H-03

(1)738v7]
“37NAON 02H-03 1V

dvd1S AN O11V1S :0L1

1-H01S1S3Y :TIVL3a

“MS Qv3H 8ndos
i (1)739v7
“MS NOILISOd av3H 9ndds s0L

o[ e[ mnarrz
on[ =] nado|
o[ 1] Sre/nel]
[~Soal Wial ~on win]

dNNd WOM OzZH-23
£99 JHIM ND_° (1)738v7
dNNd WOM OZ2H-03 :01

16°%1
==

€-E1 ‘9 :TIvl3a

"S39vd H109 NO
NMOHS wHV. 3dVL

[oos-1] E

[WAFAS]
osh

2-NY3 f1-N¥D :TIvLi3a

[8°€1] tes21
oge A

16°€]

oot
1601

16°E1 "ON9 JILVLIS dv3adH 8ndds
ool s(1)713av
av3H 8NYOS LV "OND JI1VLlS =0l

“MS°S534d 02H-03
£ 01)7138v]
"MS°SS34d 02H-03 0L

(-) JATLYO3IN| X18/0ET
(+)  3IAILISOd n18/92

[ -sod[-on =uin 3N €] Nvi/os
HOLOA 8NHOS 7738V O'N] 2 N340
UOLON Gn¥ds 0L WoD| 1| e/ el
"SOd| NId| "ON 39IM

dvdls "aN9 J[1V1S :0L

18171 161
521 oot

d.INOD

Z-€1 :71vi3a

-g7v13d

-3
sz1

16°'g1
og1

e onvis (i)

:7138v71
"aQv3IH 8NY3S LV

te=s1
0oz

“MS 3O0S
2 (1)73avT
*MS 33933N0S :OL

Tennant T300e (03-2017)

138



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH (S/N 10000000 - 10825201)

Part No. Serial Number Description Qty.
v 1073677 (10000000- 10825201 ) Harness, Main, Ele [Vw, Base, Push] 1
(Replaced By 9015156)
A 222290 (10000000- 20000000 ) Diode, Ele, Plug
A 1040868 (10000000- 20000000 ) Capacitor, Plug [.01 Uf, 200v] 1

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300e (04-2018) 139



STANDARD PARTS

ELECTRICAL HARNESS, OPTIONS PROPEL

1073592

YIE/E
AH9/81
aNd/ 12|
AHO/8E]
NvL/0z|
N&O/S01
NHE/Z
na/9
REIAENE]
NHO/V-NVD)
NED/S
RENZS
TON SHIM
J38Y1 ON
*SSIANHVH NIVA 101

o‘ﬁ n|m |+
L
[n]
<
0

(8'El
oot

6] N3ZH9rzd13IHS
8] vHNLYN:318YD
Q35:318v0
>A8:31av0
HNd/LE

2-0713IHS

(s°E1
=

[RR7ES

T=3av oN
ONNOH9 D11V1S

N3dO

TEA/EFNYT

N3O

and/L

REIVZY

NHO/G

~| || o]0~

IHR-Y1a/ETT

“Sod

TON_SdM] "s50d[ TON 351

T2NVD *TNVD
+71v13a

HITHVHI 1713EV
H39HVHD 0Hv0a NO

BR3) (e

sot

"Sod TON SHIM

T3EvT ON
SEINEVH NIVA :0L

v N340 o«
E[ LA a/E LT
2] NE9/5-NvD NNOD
T T3i/0+Nva
50 TON HIM
1-0TEIHS e
Ivim
[ %[ »ov79 :37@v3
€]l 034 :31avad
s
“NNO3
o
*NNOO
“S0d["ON 341N
S7138v1 ON

3INQON 30VRHIINT H3SN s0L

1lod 033cs +73Ev
Y3LINOILNILOL Q33dS 0L

*AS *A3Y :73av
HOLTMS 35H3A3Y 0L

Qty.

Description

Serial Number

Part No.
1073592

Harness, Ele [Vw, Op.Sta, Propel ]

)

(10000000- 20000000

Tennant T300e (03-2015)

140



STANDARD PARTS

ELECTRICAL HARNESS, OPTIONS PUSH

1073593

zlz|z|=

2
€
B
T

5}

NHS/8-

NHO/S
[ TAM-S1a/ETT
“SOd| "ON 3HIM] "S0d “ON 3HIM

HITUYHD 37138y
38y ON 439HVHO QHVOE ND 801
ANNQYS D1LVIS 0L

1o [<]

@) o
teca erz1 *NNOO
o2 &l
“3v1 ON !|\ -
SSANGVH NIVA 01 e F!
° JZEDV/ 200 “Inva jzmafvl/
19 toes N t1te) (ry terEd e
s'z6 5°z6 sot = so1 C S8 S'/8
il El Bl ] A o]
or
*NNOO

S73av ON
INQON 30VAHILNI ¥3sn :0L

141

Qty.

Description
Harness, Ele [Vw, Op.Stat, Push]

)

(10000000- 20000000

Serial Number

Part No.
1073593

Tennant T300e (03-2015)




STANDARD PARTS

ELECTRICAL HARNESS, BAIL SWITCH

1072524

SW

¢ BAIL SWITCH
BAIL

TO
LABEL (1) ¢

POS.

WIRE NO
31/BRN
30/RED

A]

<
O ™
S
e @]
M~ _
— 32
O
9° i
— -9z
v ne
m,,
o=
E
L
_|
)
Q _
o <
> @] Z
Bl GHO]
Ll >N\ | —
om nz|zw
< _|
L °
rm g
Ei A|—|0N| M
Z
Zo |-
o 2la | |z
0 w o
= WiC|z|Z|o
(AN ATTIIINEN
oo — O |0 |—
5 =M 0O|0|Mm
=
Part No. Serial Number Description Qty.
1072524 (10000000- 20000000 ) Harness, Ele [Bail Switch] 1

142 Tennant T300e (03-2015)



STANDARD PARTS

Tennant T300e (03-2015) 143



OPTIONS

TELEMETRY GROUP

355684

144 Tennant T300e (04-2018)



OPTIONS

R Part No.

TELEMETRY GROUP

Serial Number

Description

Q
<

9017773*
9017874
1205618
1071235
9017774*

AV
AA

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Bezel Kit, Push, Mem., Ci [T300e, Telem]
Screen Kit, Push, Memb., Ci [T300e/Ss]
Cap, Usb

Cable [Usb, 2m, A- Male To Mini- B- Male]
Bezel Kit, Propel, Mem., Ci [T300e, Telem

AV
AA

9017875
1205618
1071235
9014186
9014187

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

Screen Kit, Propel, Memb., Ci [T300e/Ss]
Cap, Usb

Cable [Usb, 2m, A- Male To Mini- B- Male]
Kit, Telem, Ci [Sim, Usa, T300]

Kit, Telem, Ci [Sim, Intl, T300]

1075195
222290
315724
1069580

(OCD\IO)U‘IU‘I-P(AJI\J—*-PQJI\J—LQ“

10000000- 20000000
10000000- 20000000
10000000- 20000000
10000000- 20000000

—_—~ e~ o~ o~~~ o~ o~~~ o~~~

~— e - e

Harness, Ele, Adaptor [T300, Amii]
Diode, Ele, Plug

Antenna, Telem, 18.0 In [Gprs]
Label, Mach, Telem [Usa, Intl]

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

—_ A A A e

Tennant T300e (04-2018)

145



OPTIONS

BATTERY LIFT OUT BOX KIT

146



OPTIONS

BATTERY LIFT OUT BOX KIT

Ref. Part No. Serial Number Description Qty.
v 9014173 (10000000- 20000000 ) Box Kit, Lift, Batt, Am [T300/E/Ss300] 1
(Additional Battery Cable Kit May Also Be Required)
A 1 1207816 (10000000- 20000000 ) Box, Battery [Lift- Out] 1
A 2 1212689 (10000000- 20000000 ) Pad, Box, Battery 2
A 3 1208697 (10000000- 20000000 ) Strap, Pyp, Buckle, Friction 1
A 4 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
A 5 1214509 (10000000- 20000000 ) Bracket, Deflector, Battery 1
A 6 1034731 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 3
A 7 1074798 (10000000- 20000000 ) Cable, Adaptor, Batt [Sb120- Sb50, Red] 1
(Off- Board Charger Models Only)
A 8 11329 (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
A 9 01684 (10000000- 20000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (07-2016)

147



OPTIONS

HYDROLINK® BATTERY WATERING SYSTEM KIT

355316

148 Tennant T300e (03-2015)



OPTIONS

HYDROLINK® BATTERY WATERING SYSTEM KIT

Ref. Part No. Serial Number Description Qty.

v 9010300 (10000000- 20000000 ) Battery Fill Kit, 24v, Ci [Hydrolink] 1
(For Use Only With 150AH Trojan Batteries)
A 1 1058939 (10000000- 20000000 ) Pump Kit, Fill, Battery 1
A 2 1229544 (10000000- 20000000 ) Tube, Water, Battery, 24vdc [Trojan] 1
A 3 1204142 (10000000- 20000000 ) Cap, Fill, Battery [Trojan] 4
A 4 1071084 (10000000- 20000000 ) Label, Tag, Battery [Hydrolink Watering] 1
A 5 130773 (10000000- 20000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN BATTERY COMPANY.

Tennant T300e (04-2018)

149



OPTIONS

DOCUMENTATION GROUP

=]
[=]

Ref. Part No. Serial Number Description Qty.
9014505 (10000000- 20000000 ) Manual, Parts [T300e, Na] 1
9014506 (10000000- 20000000 ) Manual, Oprtr [T300e, En, Na] 1
9014507 (10000000- 20000000 ) Manual, Oprtr [T300e, Es, Na] 1
9014508 (10000000- 20000000 ) Manual, Oprtr [T300e, Fr, Na] 1
9014509 (10000000- 20000000 ) Instr, Wall Chart [T300e, Na] 1
9014510 (10000000- 20000000 ) Manual, Service [T300/T300e, En] 1

[w] To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts), visit:

www.tennantco.com/manual

150

Tennant T300e (07-2016)



OPTIONS

Tennant T300e (07-2016) 151



ec-H20 NANOCLEAN MODULE BREAKDOWN

BREAKDOWNS

355317

12
/®/®
~
/@/8
/

©
\mw \ \‘&’//ﬂ//ﬂ&yﬁ/yﬂ?’/y!&y’/
o ————————————————\
© )/ /ey
’%«@@.qu. wm Ve
VK eRassacasan:
NQM eV ey
)

Tennant T300e (03-2015)

152



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN

Ref. Part No. Serial Number Description Qty.

v 9011810 (10000000- 20000000 ) Module Kit, Replmt [Ec- H20, B 02] 1
(Includes ec- H20 NanoClean Cartridge)
AV 9014126 (10000000- 20000000 ) Ec-H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 (10000000- 20000000 ) Housing, Module, Upper, Ec- H20 1
AL 2 1015506 (10000000- 20000000 ) Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 (10000000- 20000000 ) Switch, Rocker, Spst, Mom 1
AA 4 32509 (10000000- 20000000 ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1208164 (10000000- 20000000 ) Electrode, 5 Plate, High Flow 1
AA 6 41579 (10000000- 20000000 ) Washer, Flat, 08, Ss 4
AA 7 33932 (10000000- 20000000 ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 (10000000- 20000000 ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9 1208526 (10000000- 20000000 ) Hose, Molded, Bm08/Bm06 1
AA 10 1049637 (10000000- 20000000 ) Label, Direction [Ec- H20] 1
AA 11 613735 (10000000- 20000000 ) Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 (10000000- 20000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 (10000000- 20000000 ) Harness, Ele, Module B2 [Ec- H20] 1
A 14 9014127 (10000000- 20000000 ) Controller Kit, Replmt [Ec- H20 Nc] 1
(Includes ec- H20 NanoClean Cartridge)
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (08-2015)

153



BREAKDOWNS

ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN

355337

13 ﬂ

154 Tennant T300e (03-2015)



BREAKDOWNS

ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN

Ref. Part No. Serial Number Description Qty.

v 1 9014175 (10000000- 20000000 ) Kit, Eccentric Assy, [T300] 1
A 2 1014328 (10000000- 20000000 ) Key, Sg, 05mm X 05mm, 25mml 1
A 3 N/A (10000000- 20000000 ) Balance, Eccentric, Step [Machined] 1
A 4 N/A (10000000- 20000000 ) Screw, Set, M8 X 1.25 X 8, SS 1
A 5 N/A (10000000- 20000000 ) Spacer, Eccentric 1
A 6 N/A (10000000- 20000000 ) Screw, Hex, M6 X 1.00 X 16, Sems 3
A 7 N/A (10000000- 20000000 ) Plate, Retainer, Brg, Outer 1
A 8 1206608 (10000000- 20000000 ) Bearing, Ball, 1.58b 2.68d 0.59w [2seal] 1
A 9 N/A (10000000- 20000000 ) Housing, Bearing, Outer [Machined] 1
A 10 N/A (10000000- 20000000 ) Retainer, Bearing, Inner [Qpq] 1
A 11 N/A (10000000- 20000000 ) Screw, Soc, M6 X 1.00 X 12, 8.8, Low 2
A 12 1208266 (10000000- 20000000 ) O-Ring, 57.15 X 3.18, Nbr 1
A 13 1212710 (10000000- 20000000 ) Screw, Flt, Soc, M6 X 1.00 X 35, 10.9,NI 6
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300e (03-2015)

155



	HOW TO ORDER PARTS
	RECOMMENDED MAINTENANCE ITEMS
	GENERAL RECOMMENDED MAINTENANCE ITEMS

	STANDARD PARTS
	BRUSHES AND PAD DRIVER GROUP, 43CM DISK 3- LUG HUB
	BRUSHES AND PAD DRIVER GROUP, 43CM DISK MAGNETIC HUB
	BRUSHES AND PAD DRIVER GROUP, 50CM DISK 3- LUG HUB
	BRUSHES AND PAD DRIVER GROUP, 50CM DISK MAGNETIC HUB
	BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK 3- LUG HUB
	BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK MAGNETIC HUB
	BRUSHES GROUP, 50CM CYLINDRICAL
	PAD GROUP, 50CM ORBITAL
	SCRUB HEAD GROUP, 43CM DISK, 3- LUG HUB
	SCRUB HEAD GROUP, 43CM DISK, MAGNETIC HUB
	SCRUB HEAD GROUP, 50CM DISK, 3- LUG HUB
	SCRUB HEAD GROUP, 50CM DISK, MAGNETIC HUB
	SCRUB HEAD GROUP, 60CM DUAL DISK, 3- LUG HUB
	SCRUB HEAD GROUP, 60CM DUAL DISK, 3- LUG HUB - CONT’D
	SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB
	SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB - CONT’D
	SCRUB HEAD GROUP, 50CM CYLINDRICAL
	SCRUB HEAD GROUP, 50CM CYLINDRICAL - CONT’D
	SCRUB HEAD GROUP, 50CM ORBITAL
	RECOVERY TANK GROUP, BASE MODEL
	RECOVERY TANK FILTER AND HOSE GROUP, SCREW CAP
	RECOVERY TANK FILTER AND HOSE GROUP, CONTROL VALVE
	SOLUTION TANK GROUP
	FRAME GROUP, PROPEL MODEL
	FRAME GROUP, PUSH MODEL
	MANUAL DOWN PRESSURE GROUP
	SINGLE DOWN PRESSURE GROUP
	SOLUTION GROUP, BASE MODEL
	SOLUTION GROUP, BASE MODEL ec-H2O
	ELECTRICAL COMPONENTS GROUP, BASE MODEL
	LOWER CONSOLE GROUP, ON-BOARD CHARGER
	LOWER CONSOLE GROUP, OFF-BOARD CHARGER
	HANDLE GROUP, BASE PROPEL MODEL
	HANDLE GROUP, BASE PUSH MODEL
	SHROUD GROUP, DISK AND ORBITAL HEAD
	SHROUD GROUP, CYLINDRICAL HEAD
	SCRUB HEAD LIFT GROUP, 43CM DISK MODEL
	SCRUB HEAD LIFT GROUP, 50CM DISK MODEL
	SCRUB HEAD LIFT GROUP, 60CM DUAL DISK MODEL
	SCRUB HEAD LIFT GROUP, 50CM CYLINDRICAL MODEL
	SCRUB HEAD LIFT GROUP, 50CM ORBITAL MODEL
	SQUEEGEE ASSEMBLY, 500MM / 20IN
	SQUEEGEE LIFT GROUP
	BATTERY CABLE GROUP
	BATTERY GROUP, 105AH C20 WET
	BATTERY GROUP, 130AH C20 WET
	BATTERY GROUP, 150AH C20 WET
	BATTERY GROUP, 140AH C20 AGM
	LABEL GROUP
	LABEL GROUP - CONT’D
	ELECTRICAL DIAGRAM, PROPEL (S/N 10891949 - ) (PAGE 1 OF 3)
	ELECTRICAL DIAGRAM, PROPEL (S/N 10891949 - ) (PAGE 2 OF 3)
	ELECTRICAL DIAGRAM, PROPEL (S/N 10891949 - ) (PAGE 3 OF 3)
	ELECTRICAL DIAGRAM, PROPEL (S/N 10000000 - 10891948) (PAGE 1 OF 3)
	ELECTRICAL DIAGRAM, PROPEL (S/N 10000000 - 10891948) (PAGE 2 OF 3)
	ELECTRICAL DIAGRAM, PROPEL (S/N 10000000 - 10891948) (PAGE 3 OF 3)
	ELECTRICAL DIAGRAM, PUSH (S/N 10891710 - ) (PAGE 1 OF 3)
	ELECTRICAL DIAGRAM, PUSH (S/N 10891710 - ) (PAGE 2 OF 3)
	ELECTRICAL DIAGRAM, PUSH (S/N 10891710 - ) (PAGE 3 OF 3)
	ELECTRICAL DIAGRAM, PUSH (S/N 10000000 - 10891709) (PAGE 1 OF 3)
	ELECTRICAL DIAGRAM, PUSH (S/N 10000000 - 10891709) (PAGE 2 OF 3)
	ELECTRICAL DIAGRAM, PUSH (S/N 10000000 - 10891709) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL (S/N 10891949 - ) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL (S/N 10891949 - ) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL (S/N 10891949 - ) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL (S/N 10822349 - 10891948) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL (S/N 10822349 - 10891948) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL (S/N 10822349 - 10891948) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL (S/N 10000000 - 10822348) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL (S/N 10000000 - 10822348) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL (S/N 10000000 - 10822348) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH (S/N 10891710 - ) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH (S/N 10891710 - ) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH (S/N 10891710 - ) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH (S/N 10825202 - 10891709) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH (S/N 10825202 - 10891709) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH (S/N 10825202 - 10891709) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH (S/N 10000000 - 10825201) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH (S/N 10000000 - 10825201) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH (S/N 10000000 - 10825201) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, OPTIONS PROPEL
	ELECTRICAL HARNESS, OPTIONS PUSH
	ELECTRICAL HARNESS, BAIL SWITCH

	OPTIONS
	TELEMETRY GROUP
	BATTERY LIFT OUT BOX KIT
	HYDROLINK BATTERY WATERING SYSTEM KIT
	DOCUMENTATION GROUP

	BREAKDOWNS
	ec-H2O NANOCLEAN MODULE BREAKDOWN
	ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN


